963PTF SPRAYER
PARTS MANUAL

820104 963PTF Sprayer 2025-04-11



fasT

®

820104 963PTF Sprayer 2025-04-11



AST
f_ ILLUSTRATED PARTS LIST

Limited Warranty

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and
workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employees,
and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery if they
have not been manufactured by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty mate-
rial or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising
as a result of normal wear and tear of the new machinery or in any other manner whatsoever, and without
limiting the generality of the foregoing, excludes application or installation of parts not completed in accordance
with this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101

This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result of
repairs, labor, parts, transportation or any other work, unless FAST AG Solutions has authorized such
expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment
other than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or
conditions whether statutory or otherwise as to quality and fithess for any purpose of the new equipment. the
Manufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or
exchange items on previously sold units except at its own option.

Warranty void if not registered.

Warranty
Page 1



AST
L—M ILLUSTRATED PARTS LIST
FAST 963PTF SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration
This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.

Customer Name

Address
City ‘ State ‘ ‘ Zip ‘
Phone

Dealer Name

Address
City ‘ State ‘ ‘ Zip ‘

Applicator Model

Serial Number

Delivery Date

DEALER INSPECTION REPORT SAFETY

__All Fasteners Tight __ Safety Chain Installed

__ Wheel Bolts Torqued ____All Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight __ All safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight __ Reflectors, SMV and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

_ Lubricate Machine Safety Instructions

_ Check Tire Pressure

__ Frame and Wings Level

__ Monitors and Controllers Function
____Wiring Harness Connected

I have thoroughly instructed the buyer on the above described equipment, which review included the Operator’s
Manual content, equipment care, adjustments, safe operation and applicable warranty policy.

Date

Dealer’s Rep. Signature

The above equipment and Operator’s Manual have been received by me and | have been thoroughly instructed
as to care, adjustments, safe operation and applicable warranty policy.

Date

Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer
Warranty Registration
Page 4



LL{.! ILLUSTRATED PARTS LIST

FAST 963PTF SPRAYER

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER:

(CIRCLE ONE)

ACE 150 - 206 ACE 205 - 304F HYPRO 9306C

Warranty Registration
Page 5



LL{.{ ILLUSTRATED PARTS LIST

fasT

Warranty Registration
Page 6



f‘ﬂ‘g ILLUSTRATED PARTS LIST

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication
may be reproduced in any form or by any means, electronic or mechanical, including
photocopying, without express written permission from FAST AG Solutions.

Parts information in this manual represents components installed when product was
manufactured based upon the best available information. Modifications made subsequent to
initial delivery are not included. Always verify the parts and color required when ordering
parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service
Department.

Explanation of Parts Lists
The parts lists are broken down sub-assemblies and listed in 4 columns:

* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.

* QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.

* PART NO.- These are the part numbers associated to the ITEM.

+ DESCRIPTION - This is the description of the part.

General Information
Page 7



AST
f_! ILLUSTRATED PARTS LIST

Table of Contents

Section
Page
EXPlanation Of PArtS LiSTS .....cooiiiiiiiiiiiee e 7
Q1= T o] 1= ) Ao 1 (=] 1 P 8
B0ooOm Tree ASSEMDBDIY, 9B3P ... .o e e 14
Parts List 20131WB/20132: Boom Tree Assembly, 963P........ccueiiiiiiiieeiieeeeiee ettt e 15
963P HAaN WaASH, SIMV & DEBCAIS ... cveieiee ettt ettt e e e e e r et e et e et e e e e e e e reanns 16
Parts List: 963P Hand Wash, SIMV & DECAIS.....cccoeeeeeeeeeeeeeeeeeeeeeee ettt ettt ettt ettt e e 17
LT a1 1T ST o 1 0] o N 18
Parts List: Center SECLION......ueeiiiiiii ettt e e e s e e e e e e e s ne e e e e e e s e s annenee 19
Parallel LiNK ASSEMbDIY ... e e e e e e e et e e e e e e e e e e rr e e aaaes 22
Parts List: Parallel Link ASSEMBIY.......ooo ittt e e e e e e e e e bte e e e sataeeeeanes 23
10’ Center SECHION (NAITOW)....cciiiiiiiiie e e e e e e et e e e e e e e e e e te e e e e e e e e eerttaaaaaeaeas 24
10’ Center Section (NArroW) Parts LiSt.........cocciiieiiciieeieciiiee et e eectee e e et e e s evte e e s eveeeeseabeseessabeeeeesseeeaesnnes 25
12’ Center SECHION (DrY BOOM) ...coiiiiiii it e e e et e e e e e e e e e rt e e aeee s 28
12’ Center Section (Dry BoOOM) Parts LiSt........ccueiiiciiieieiieeeccciieeeeeciee e e et e e e et e e e ette e e s ebeeeeesnaeeeeesaneeeennes 29
12’ Center SECION, 80 = 007 BOOIM . ouuiieiieeie ettt e e et e et ettt et e e e e e e e e eeneeeaeenaeens 30
12’ Center Section, 80 - 100" BOOM Parts LiSt...ccceeeeeeeeeeeeeeeeeeeeeeeeee ettt ettt ettt e et e e e e e e e e e e e e e e e e e eeeeeas 31
Carrier AssSembIlY, EXTENAEA ......oi oot e e e e e e e e ettt e e e e e e e aaaeee 34
Parts List 35868: Carrier Assembly, EXtENAEU........c.uiiiiiiiiee ettt et e e e are e e e earaeeeeanes 35
WEt BOOM BIaCKELS ..o 38
Wet BOOM BraCKets PArts LiSt......c.eeccueeiiiieiieeeiieesieessiesssteesteesseteesteessaeeessteessaeesseeessseeessseesnsessnssesssesenns 39
Wings - 60 & 66 FOOt BOOM - STANAAId .......coooiiiiee e 40
Wings - 60 & 66 Foot Boom - Standard Parts LiSt ........cccccuiiiiieeiiiiciciieeee e 41
WiNgS - 60 & 66 FOOT BOOM ... 42
WiNgs - 60 & 66 BOOM PArts LiSt......ccuuiiiiiiii ittt e e e e s e e et e e e e e s e e sanabaeae e e e e e senannrannneeas 43
Wings - 80, 90 & 100 FOOt BOOM - StANAAIT ......uoiiieeeieeeeicie e e e 46
Wings - 80, 90 & 100 Foot Boom - Standard Parts LiSt..........ceeeeieiiiiiiiiieee et e e 47
Wings - Tri-Fold 40/80 FOOt BOOM ......ccoooiiiieeeeeee e 48
Wings - Tri-Fold 40/80 FOOt BOOM PArts LISt .......ccccuiieiuiieiiieecieeecte e et et et eeteeeeteeeeeteeesveeeteeeeaeeesereeenns 49
Wings - Tri-Fold 60/88 FOOt BOOM .......ccooiiiii e 52
Wings - Tri-FOld 60/88 BOOM Parts LiST.......cceceiiieeiieeiieieeeeeecteeeereeeeteeeeteeeeteeeeteeeetaeeeteeesareeeresenseeesareeenes 53
Wings - Narrow Tri-Fold 60/88 FOOt BOOM .........coooiiiiiiiieee e 56
Wings - Narrow Tri-Fold 60/88 BOOM Parts LiSt.........cccvieiveeeireeeeireeeereeeeteeeereeceteeeetreeeeteeeereeeeteseesseesseeenns 57
Wings - Tri-Fold 60/90 FOOt BOOM ......ccooiiiiieieeeeeeee e 60
Wings - Tri-FOld 60/90 BOOM Parts LiST.......cceiiiiieeiieeiteeeeteeectee ettt e eveeeeteeeeteeeeteeeetaeeeteeesareeereeenseeesareeenes 61
Wings - Narrow Tri-Fold 60/90 FOOTt BOOM ........cooiiiiiiiiie e 64
Wings - Narrow Tri-Fold 60/90 BOOM Parts LiSt.........cccvieiiueeeiieeeereeeereeesteeeereeeeteeeetveeeeteeeereeeveeeeaseesneeenns 65
Wings - Tri-Fold 100 FOOT BOOM .....cooiiiiieeeceeee e 68

Table of Contents
Page 8



AST
f_! ILLUSTRATED PARTS LIST

Wings - Tri-FOld 100 BOOM Parts LISt ......ccceicuiiiiiiiiiiiiiiieeeesiite e esirte e e e st e e s site e e s sabee e s sareeessnnbeeessnnnenas 69
BreakaWay PiVOL ... ... a e e e 72
Breakaway PiVOt Parts LSt ......cuiiiiiciieeiiiiees ettt e sttt e e ettt e e s st e e s sbte e e s ssbaeeessnbtaeessneeeessnssaeessnne 73
TOUChAOWN WREEIS Kit. oo e et e e e e e e e e e e et e e e e e e e e eaneraa s 74
Touchdown Wheels Kit Parts LiSt 34922..........i it e et e et e et e e e et e e e anaaeeeens 74
QLI 10Tl g Yo Lo 111V T VAT == £ 75
Touchdown Wheels Parts LISt 34921 .........ccoiiiii e e et e et s e e et e e e e atn e e s e et e e e eananneaeees 75
AULO-HEIGNT SENSOTr — SN0 ..o e e e e e e e et e e e aa e 76
Auto-Height SENSOr — Sort Parts LiSt........ccoooiiiiiiiii e e e e e e 76
AULO-HEIGNT SENSOTr — TaAll ... e e e e e e e e r e e e e e e 77
Auto-Height Sensor — Tall Parts List .............oooiiiiiiiiiiiiiiii e 77
BIUE LIGNTS 78
Blue Lights Parts LiSt 28959 .........cooiiiiiii 78
Pump Option - 60’ - 66’ Boom With ACE 105-206 PUMP ....coeiiiiiiiiiiiiie e 80
Pump Option - 60" & 66’ Boom With ACE 150-206 PUmpP Parts List.......ccccceeeciiieieiiiee e ecveee e 81
Pump Option - 60’ - 100° Boom With ACE 205-304 PUMP ....ccovviiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeee 82
Pump Option - 60’ - 100’ Boom With ACE 205-304 PUMP Parts LiSt........ccceeeecieeeeeciiee e ccieeeeeciieee s 83
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM PUMP ..cooiiiiiiiiiiciee e 84
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts LiSt.......ccccceeecveeeeecieeeeccieeeeens 85
Pump Option — 60’ — 100’ Boom With ACE 750 Oasis PWM Pump...............cccccooiiiiiiiiiiiiiinneee, 86
Parts List 99PUACE750PWM963P: Pump Option — 60’ — 100’ Boom With ACE 750 Oasis PWM Pump.... 87
Pump Option - 60’ - 100° Boom With HYPRO PUMP .....ccoiiiiiiiiiiii 88
Pump Option - 60’ - 100’ Boom With HYPRO PUMP Parts LiSt........cccueeieiiieeieiiiee et e e 89
O63P PUMP ASSEIMDIY ..ottt 90
L] o VT Yo XY =T g o o] AV - T 3 L PR 91
NS -V =] PO 92
N T T = T g I AT 10502 N 93
ACE 150-206 Pump, 60 & 66 FOOt BOOM (550000) ......cceeeeiieeeeeeeeeeee e 94
ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom (550000)...........ccccuriiiiiiieeeniiiiiiiiieeee e, 95
ACE 205-304 Pump, 80, 90 & 100 FOOt BOOM .....uuuiiiiiii e ee et e et e et e e e e et e e e e aan e eeees 96
ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List 550025 ..........ceeeeeiiiiiiiiiieeeeeeeeciirreee e e ecevnveeeeeens 97
ACE 205-304 PWM Pump, 80, 90 & 100 FOOt BOOM .......iiiiiiii et 98
ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List 550035........ccccccvriireeeeeiiciiiiireeee e eceeveneeens 99
ACE 750 PWM PUMP 550044 ...t e et s e e et s e e e et s e e e eaan e e e e et s e e eaean e eeennnaaeeens 100
ACE 750 PWM PUMP 550044 Parts LiSt.......uuuuuuuueuiueuiuiureueiueuieuuuueuuerereseeeeareeesneeranerennseeeeeneeneennnannnenan..—.. 100
HYPRO Pump, 80, 90 & 100 FOOt BOOM (550011) .....ceeiiiiniiieeeeeiieiiiiee e et e e e 101
L V=T T o (o A1V @ Y o] o ] 103
RAVEN FIOW CONEIOIS PArts LiSt....cciiciieeeiiiiieieiieeeeciteeeectitee e ettt e e e itre e s e satre e e ssatae e e esntaeeeesnsseeessnsseeesnnsseeenas 104
(X0 Yo o 10 = LW T 0 1 oo o S 105
BOOM PIUMDBING PArts LISt ...ccccciiiiiiiiiieiciiiieeeieee et ee ettt e e et e e st e e e e ta e e e sntaeeeentaeeeesnsseeeennsseeesnnsseeenas 106
AT 1= T a1 G o1 o 108

Table of Contents
Page 9



AST
f_! ILLUSTRATED PARTS LIST

Rinse Tank Option Parts List 99RT50963P:........cuiiiiiieiiiciieeeeiiieeeseiteeessite e e sseeeessstreeessseeeessnnaeesssnseesenas 109
e T oL T L= @] o {0 ISP 110
FENCE LiNE OPLioN Parts LiSt........uuiiiiiiiiiiiieieee ettt ettt e e e e et e e e e s s e saabee e e e e e e e sessannereeeeesesanan 111
Single Fence Line, Display CONTIOl.........uuiiii i e e e e et eeeaeeaanes 112
Single Fence Line, Display Control Parts List 27360 ..........ccciveriiriiiiieiiiiee e eeieee e eritee e esree e ssveee s ssveee s esveeas 113
Dual Fence Line, DIiSplay CONTIOl.....ccii i e e e e e e e 114
Dual Fence Line, Display Control Parts List 27361.......cccccuiiiiiiiiiiiniiiieeeiiieeessieeeessereeesseee e e ssaneeessneeeeens 115
Single Fence Line, Toggle SWitCh CONtrol.........ooouuiiiiii i e e 116
Single Fence Line, Toggle Switch Control Parts List 27362.......ccccveiiiiiiieiiiiee e eeiiee e eieee e ssvee e e 117
Dual Fence Line, Toggle SWItCh CONIOl .......uuiiii i 118
Dual Fence Line, Toggle Switch Control Parts List 27363 .....ccccuiiiiiiiiiiieiieececieee s ssiree e esveee s ssvee e s sieee e 119
PIUMDBING VAIVES ... it e e e e e e ettt e e e e e e e e ettt s e e e e e e e eearraaaeeeaeas 120
PIUMDBING ValVES PArs LISt ...cccuviiiiiiiiie ettt e ettt e e e et e e e ettt e e e e aaae e e sataeeeeansaeeesansaeeesannsnnanan 121
N (oY a4 =T = o Lo 1= 122
D EV =T oY WU =P 124
DL AL A 0 o TIPSR 125
(SO 1 Yo L= o o I ] o o USSP 126
Capstan Boom Recirculation Option for Fast Track Tanks ...............euueuiiiiiiiiiiiiiiiiiiiiiiiiiii. 127
Parts List 36271: Capstan Boom Recirculation Option for Fast Track Tanks.......cccccccevevviiiieiiieeeiicnennnn. 128
HYdrauliC SYSTEM ..o 130
Hydraulic SYStEM Parts LSt .....cuuiiiiiciieeeeciiiecccitte ettt s et e st e e st e e e s sata e e e s sataeeeesnsseeessnsaeeesnnsseeeenn 131
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ...........ccoovviiiiiiiiiiiiiiii 133
Hydraulic Control Valve - 60 - 66 FOOt BOOM.........ccoiiiiiiiiiiiiiiiiiieee 134
Hydraulic Control Valve - 60 - 66 FOOt BOOM Parts List ........ccccveiiiiiiieeiiiiieeeciiee e esiree e eciree s esvee e e ssiveee e 135
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ...........ccooviiiiiiiiiiiiiiiii 136
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM Parts List..........cccccveieiiiieeeiiiiieeciiiee e scieee e 137
Control Console - 60 - 66 FOOTt BOOM .......uuiiiiiiiiieciecee et e e e e e e e e e e eaeenane 138
Wiring Harness - 60 - 66 FOOT BOOM ......coooiiiiiii i 140
Control Console Decal - 60 - 66 FOOt BOOM .......oouiiiiiiiiii e e e e e e aaeees 141
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 FOOt BOOM..........oovviiiiiiiiiiiiiiicceee e, 142
Hydraulic Control Valve - 80, 90 & 100 FOOt BOOM ......uvuuiiiiiieiiiiiiiicie et 122
Hydraulic Control Valve - 80, 90 & 100 FOOt BOOM Parts List........ccccueeeriiieieiiiiieeeiiieeeecireeeesivee e sineee e 123
Hydraulic Control Valve - 9600N..........ccoiiiiiiiee et e e e e e et e e e e e e e e s e r b eeeaes 124
Hydraulic Control Valve - 9600N Parts LiSt .........eiiiciiieeeiiiieeciiiee e scireeeesre e e ssive e e ssiereeeesnreessnnsaeessnnnneeeens 125
Hydraulic Control Valve Wiring HarN@SS .........iii i e e 126
Control Console - 80, 90 & 100 FOOt BOOM ...iuuiieniiiiiee ittt e et et et e e et e st s et e e aeneees 127
Control CoNSOIE SWITCN DIAGIAM .....utuiiiiiiiiiiiiiiiiiiiiieibaebeeee bbb ee e seesesebeesesssesebsnbnnsennees 128
Wiring Harness - 80, 90 & 100 FOOt BOOM .....cuuiiiiiiii i e e e e e s 129
Control Console Decal - 80, 90 & 100 FOOL BOOM ...vuiviiiii et a s 130
9613TF-80 Hydraulic Fitting LOCAtIONS ......cicuiiii it ee e et e et e e e e e e e e e eaaans 132
9613TF-80 Hydraulic Fitting Locations Parts List .........cccuuiiiiieiieecciiiieee et e e e enree e 133

Table of Contents
Page 10



AST
f_! ILLUSTRATED PARTS LIST

9613TF-80 HydrauliC Fitting LOCAIONS ........uuuiiiiiiiiiniiiiiiiiiiiiiiiieebesasseseees e ssennennnennee 134

9613TF-80 Hydraulic Fitting LOCations Parts LiSt ........ccceeiieiiieriiiiiie ettt e s 135
Fold Block Hydraulic HOSE ROULING .......ccoiiiiiiiiiiiiiiicee e 136

Fold Block Hydraulic HOSe ROULING Parts LiSt.......ccccuuiiiiiiiiiiiiiiieesiiiee s eciree e ssieee e ssere e s eseee e s ssvaeeessnneeeeas 136
Main Lift Hydraulic HOSE ROULING ....ccooviiiiiiiiiiiiee e 137

Main Lift Hydraulic Hose ROULING Parts LiSt........cciicuiiiiiiiiiiiiiiiieccciiee st e ssvree s e s e s sneee e 137
Tilt Cylinder Hydraulic HOSE ROULING .....cooiiiieeeee e 138

Tilt Cylinder Hydraulic Hos@ ROULING Parts LiSt .......cuviiiiiiiiiiiiiieieiiee ettt e e s essenee e 138
Main Hydraulic HOSE ROULING ......cooiiiiiiiiiiii e 139

Main Hydraulic HOS@ ROULING Parts LiSt......cccccuiiiiiiiiieiiiiiie e eiiite s sitee sttt e st e s sree e e s sna e s ssanaeessaneeeeean 140
Flip Wing Hydraulic HOSE ROULING ....ccooiiiiiiiiiicee e 141

Flip WINg HYdraulic Parts LiSt........cccuieiiiiiiieiciiiiececieeeesciiree st e e st e e e sitae e e ssataeeessasaeeeesnnaeesssnsseessnnnsenenan 142
Breakaway Wing Hydraulic HOSE ROULING ......ccooiiiiiiiiiiiiiic 143

Breakaway Wing Hydraulic Hose ROUtING Parts LiSt .......cuveieiiiiieiiiiieecciiee et ee e e ssivee e 146
Hydraulic Hoses, 80,90,100° BasS€ HOSE Kit .....cciiiiiiiiiiiiiiiiie et e e e 147
Hydraulic HOSES, 100° StANUAId .......ccooeeeiiiiiiiiiee et e ettt e e e e e e e et s s e e e e e e eaeeeanaaeeeees 148
Hydraulic HOSES, 1007 Tri FOI.........oii i e e e e e e e 149
Hydraulic HOSES, 3PT PUMP DIIVE ...ttt ettt e e e e e e e e e e e e e 150
Accumulator Fittings / ShUtOff VaIVE ... e 151
Raven 450 Controller Kit With Skytrak, Up To 6 SECLIONS ..........ccovviiiiiiiiiiiiiiiiie 152
Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT Console.................... 152
Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No VT Console .......... 153
47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM . 153
47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller........ 154
47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450.........ccccoeeeeeeiiivininnnnnn. 154
47 Pin Product Control Cable - Customer Supplied Rate Controller..........ccccouvviieeiieeeeiiiiiinnnnnn. 154
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller).......ccccccvvviiiiiiiiiiiiiiiiinnnnn. 154
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller) .......cccccvviviiiiiiiiiiiiiiiiiiiinnn, 155
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor).....ccccceeveeevvveeiviininneeenn, 155
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch.........ccccoooiiiiiiiiiien, 155
Control Console WIriNG HArNESS.......ooiiiiie e e et e e e e e e e e e a et e e e e eeaeeenees 160
Control Console WIriNG HArNESS.......oooiiiiie et e et e e e e e e e et e e e aaaaeeenees 161
Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)...........cccooeiiiiiiiiiiieeeeee, 162
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035) ......ccccvvuviiiiiiieeeeeieeeiiieee e eeeeeeeenes 165
Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)..........cccceeeiieiiiiieiieeeee, 166
Cable, FOOt SWItCh, 127 (B32061) ........coviiiiiiiii e e e e e e e e e e e e ettt e e e e e e e e e eesataaaeeeaaaeeennes 167
Cable, Raven ISO/Power With IBBC CoNNEector (632064) ........uuiiiieeeeiiiiiiiiiaae e eee e eeeeeeeees 168
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065) ...........ccuuuuiiiiieeeiiiiiiiiieee e 170
Cable, CR7, ISO VT ONIY (B32066).........uuuuuuuuuuuuruunuuueuunnsnsssnsssssssssssssssssssssssnsssssssnsssssss————. 171
Cable, Display Port, Y AdQPLEr (632067) ........uuuuuuuuuuuuuuuuuuunuunnnnuennanunnnnseenesnnssesnenneseeesneeeeeeeeneenenne 172
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070) .........ccooeeiiiiiiiiiiieeeeeeeeee, 173
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) ........ceeiiieeiiieeiiiiianeeenn. 174
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)..............ccovvviiiiiiiiiiiiiiiiiiieeeeeeeeeeeeee 176
Fold, Lighting & Product Control HAarNESSES........ccivuiiiiiiiii e e et e et e e e e ana e e e e 178
Pressure TranSAUCET K.t e e e e ettt s e e e e e e e e et et s e e e e e e e esaeraaaaeeeaes 179

Table of Contents
Page 11



fﬂsr ILLUSTRATED PARTS LIST

.

Powerglide Wiring SCNEMALIC .......ccooiiiiiiiiiiii 180
Powerglide Plus Wiring SCRemMaLiC ..........cooiiiiiiiiiiiii e 181
Powerglide & Powerglide Plus Hydraulic BIOCK ...........cuuuuiiiiiiiiiiiie e 182
POWEIGIIAE SO AXIE ...eee e e e e e e e et e e e e e e e e e rartaaaeeeaes 183
Powerglide & Powerglide Plus Mounting BracketS........cccooviiviiiiiiiiiiii e 184
Powerglide Plus Cushioned AXIE ... 185
RAVEN SENSON MOUNTS ...ttt e ettt e e e et e e ettt e e ettt e e e e et e aaeanaaaaanes 186

Raven SENSOr IMOUNTS PArts LiST....cciiiiiiiiiiieieee ettt ettt e e e e s e r e e e e e s s s annereeeeeeeeanan 193
Raven UltraGlide Gen I WITINg......ooooiiiiiii 194
Raven UltraGlide Gen Il WITINg......ooooiiiiiii 195
= A= A I AV T o o P 196
AVAY T Yo T T A @4 o 1< TSP 199
Richway Direct Injection Foamer & MOUNTING .......ccooouiiiiiiiiicec e 200

Richway Direct Injection Foamer & Mounting Parts List ........ccceeveiiiiiiiiiieeieiiiee e scieee e eseee e ssaveee e 201
Richway Foam Marker 1 Gallon Tank & SWIitChDOX.........ccooiiiiiiiiiii e, 202
Richway Foam Marker Liquid FIOW .........coooiiiiiiiiiiii 203
Richway Foam Marker COMPIESSOr ......ccoiiiiiiiiiieiieeee e 204
Richway Foam Marker FOamhead ... 205
Richway Foam Marker Foam Head ASSEMDBIY ..o 206
Richway Foam Marker Collector DEfIECION ......uiiii i 207
Richway Foam Marker Wiring HarnESS .......ouuuuiiiii it e e 208
Remote Boom Shut Off Kit (6 SECtion SNOWN) ......ccooiiiiiiiiiiiiii 209

Table of Contents
Page 12



fﬂS’ T

-4 ILLUSTRATED PARTS LIST

fAsT

Boom Tree Assembly, 963P
Page 13

®



f.ﬂ.—;.z_ ILLUSTRATED PARTS LIST

Boom Tree Assembly, 963P

Boom Tree Assembly, 963P
Page 14



fasT

ILLUSTRATED PARTS LIST

Parts List 20131WB/20132: Boom Tree Assembly, 963P

ITEM ~PART NO.

QTY.

DESCRIPTION

1 36258 4 |PARKING STAND (7272 before 2024)
1 1056 4 |PIN, JACK STAND
1 590017 4 |CLIP, HAIR PIN
2 36257 2 |PARKING STAND RECEIVER (14078 before 2024)
3 14052 2 |963P CARRIER
3 1225 1 |PIN, 3POINT, UPPER
3 1226 2 |PIN, 3POINT, LOWER
4 14055 1 |WING REST, MOVABLE, RH
5 14056 4 |WRAP WELDMENT, 3P
6 14058 2 |WING REST, 3P
7 14795 2 |LINK, LITE, LOWER ASSEMBLY
7 13871 4 |PIN
8 13806 1 |CRADLE, WELDMENT
9 13820R 1 |WING PIVOT, LITE DUTY, LH
10 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
11 13820L 1 |WING PIVOT, LITE DUTY, RH
12 14056 4 |WRAP WELDMENT, 3P
13 14790 1 |UPPER LINK, LITE, MACHO
13 13872 4 |PIN
13 11629 2 |PIN, CYLINDER
14 21352 1 |WING REST, MOVABLE, LH
14 7618 2 |SAFETY LATCHPIN
14 720001 2 |PIN, SNAP
15 NS 1 SEE BOOM PAGES
NS 710005 3 |PIN, LYNCH, 1/4 X 1-3/4 - 20025
NS 710015 4 |VERTICAL STOP

Boom Tree Assembly, 963P
Page 15




LL{.Z_ ILLUSTRATED PARTS LIST

963P Hand Wash, SMV & Decals

m — 17

963P Hand Wash, SMV & Decals
Page 16



LL{.{ ILLUSTRATED PARTS LIST

Parts List: 963P Hand Wash, SMV & Decals

ITEM PART NO. \QTY.\ DESCRIPTION

1 962 1 |OPERATOR MANUAL, 963P

2 964 1 |AGRICULTURAL SPRAYER SAFETY MANUAL
3 800002 1 |DECAL, CAUTION W/ YELLOW STRIP

4 800004 1 |DECAL, WARNING HIGH PRESSURE

5 800006 1 |DECAL, DANGER ELECTROCUTION HAZARD

6 800007 1 |DECAL, DANGER CHEMICAL HAZARD

7 800009 1 |DECAL, WARNING OVERHEAD HAZARD

8 800010 2 |DECAL, WARNING INSTALL PIN

9 800012 1 |DECAL, DANGER ELECTRIC LINES

10 800013 1 |DECAL, DANGER CRUSHING HAZARD

11 800287 2 |DECAL, GREASE PIVOT POINTS

12 800020 2 |DECAL, FAST SPRAYERS LOGO BLACK/GRAY
13 800021 2 |DECAL, FAST SPRAYERS LOGO BLACK/GREEN
14 800024 1 |DECAL, REARLIFT CYLINDER VALVE

15 800128 2 |DECAL, 963P MODEL SILVER

16 800208 1 |[HYDRAULIC HOSE KEY SPRAYER

17 90SASMV 1 |SUB-ASSY, SMV SIGN

18 570125 1 |5 GALLON SQUARE TANK, YELLOW

19 530143 1 |1-1/4"MPT X 3/4" FPT REDUCER BUSHING

20 90SASMV 1 |SUB-ASSY, SMV SIGN

963P Hand Wash, SMV & Decals
Page 17



f.ﬂ.—;.z, ILLUSTRATED PARTS LIST

Center Section

—{ 20" = 120" ‘
FRONT VIEW

NOTE:

1. SHOCK 790011 USED IN LIEU OF 790010 W/ BOOMS
20278/20279WANWBE0 & 20278/20279WAWBE0

2. SHIM PLATES 11265, 11266 & 11267 ARE USED AS NEEDED FOR FIT.

Center Section
Page 18



LL{.{ ILLUSTRATED PARTS LIST

Parts List: Center Section

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 28111 2 |1 CYLINDER PIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1 |PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 |PIN, WING PIVOT

10 | 13875 2 |ADJUSTER, SPRING

11 | 13876 2 |BASE, SPRING MT

12 | 13883 2 |TUBE, CRADLE LOCK

13 | 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
14 | 14296 2 |BUSHING WITH HOLE

15 | 14300 2 |PIN, MAIN WING

16 | 18267 2 |BOLT ON HOSE HOLDER

17 | 21353L | 1 [PIVOT, WING LH

18 | 21353R | 1 |PIVOT, WING, RH

19 | 530308 | 4 |WASHER, HEAVY 13/32 X1 5/8

20 | 590011 | 2 |CENTER SECTION SPRING

21 | 590026 | 2 [BUMPER, 1X2-1/2 RUBBER ROUND
22 | 590042 | 2 |WASHER, 2 1/8" ID THRUST

23 | 590097 | 4 |RUB PLATE

24 | 596104M | 1 [BOLT,HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M | 4 [BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131IM | 2 [BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M | 1 |BOLT, HH 1/2X3-1/2 GR5 MAGNI

28 | 596160M | 8 [BOLT, HH 1/2X5 GRS MAGNI

Center Section
Page 19



f.ﬂ.—;.z_ ILLUSTRATED PARTS LIST

Center Section

. -4.,-{8)SEE
A V<A Note 2

Center Section
Page 20



fasT

ILLUSTRATED PARTS LIST

ITEM PARTNO.  QTY.

DESCRIPTION

29 | 596187M 4  |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 | 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI

31 | 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 | 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

33 | 596225M 2 |NUT, HEXJAM 3/4-10 GR8 MAGNI

34 | 596226M 2 |INUT, HEXJAM 1-8 MAGNI

35 | 596231M 1 |NUT, HEXNYLOCK 1/2-13 MAGNI

36 | 596237M 2 |NUT, CENTERLOCK 3/8-16 MAGNI
37 | 596239M 8 |NUT, CENTERLOCK, 1/2-13 MAGNI
38 | 596250M 4 |LOCKWASHER 3/8 MAGNI

39 | 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 | 596622M 9 |NUT, TOPLOCK 1/4-20 MAGNI

41 | 596624M 2 |NUT, TOPLOCK 3/8-16 MAGNI

42 | 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI

43 | 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 | 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 | 596728M 4 |LOCKWASHER 8MM MAGNI

46 | 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
47 | 596767/M 4 |INUT, HEX FLANGE 1/4-20 MAGNI

48 620057 2 |CYLINDER, 30THC16.00-150

49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 |LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

55 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

Center Section
Page 21




f.ﬂ.—;.z_ ILLUSTRATED PARTS LIST

Parallel Link Assembly

) 2 —~9)

® 0\ /_

|
- FQ) B {8) N )
S CENTER
) SECTION PIN

1)
' 4x

e

c L",’:SEES P.P.J : -
Y IN _
o2 STD.CYL, -~

e 10~ BASE PIN
2X

PARALLEL LINK
ASSEMBLY PARTS

Parallel Link Assembly
Page 22



LL{.{ ILLUSTRATED PARTS LIST

Parts List: Parallel Link Assembly

ITEM‘ PART NO. QTY. DESCRIPTION

1 761 9 |ZERK, 90°, 1/4” STRAIGHT PIPE
2 11629 2 |CRADLE CYLINDER PIN

3 13871 4 |PIN

4 13872 4 |PIN

5 14790 1 |LITE MACHO UPPER LINK

6 14795 2 |LITE LINK, LOWER

7 530309 8 |WASHER, FLET HEAVY 13/32 X 1
8 596237M 8 |NUT, CENTERLOCK 3/4 MAGNI

9 596635M 8 |BOLT, HH 3/8-16 X 1-1/4 MAGNI
10 596746M 2 |SPRING PIN 5X50mm MAGNI

11 620019 2 |CYLINDER 20TD16-112 MAIN LIFT

Parallel Link Assembly
Page 23



f..m, ILLUSTRATED PARTS LIST
10’ Center Section (Narrow)

10’ Center Section (Narrow)
Page 24



LL{.{ ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 28111 2 [1"CYLINDERPIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1 |PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 |PIN, WING PIVOT

10 13875 2 |ADJUSTER, SPRING

11 13876 2 |BASE, SPRING MT

12 13883 2 |TUBE, CRADLE LOCK

13 14700 1 |CENTER SECTION, 10', NARROW
14 14296 2 |BUSHING WITH HOLE

15 14300 2 |PIN, MAIN WING

16 18267 2 |BOLT ON HOSE HOLDER

17 213561 1 |PIVOT, WING LH, 9600N

18 | 21356R 1 |PIVOT, WING, RH, 9600N

19 | 530308 4 |WASHER, HEAVY 13/32 X 15/8

20 | 590011 2 |CENTER SECTION SPRING

21 | 590026 2 |BUMPER, 1X2-1/2 RUBBER ROUND
22 | 590042 2 |WASHER, 2 1/8" ID THRUST

23 | 590097 4 |RUB PLATE

24 | 596104M | 1 |[BOLT, HH 1/4-20X1-3/4 GRS MAGNI
25 | 596105M | 4 [BOLT, HH 1/4-20X2-1/2 GRS MAGNI
26 | 596131IM | 2 [BOLT, HH 3/8-16X2-1/2 GRS MAGNI
27 | 596157M | 1 |BOLT,HH 1/2X3-1/2 GR5 MAGNI

28 | 596160M | 8 |BOLT,HH 1/2X5 GR5 MAGNI

10’ Center Section (Narrow)
Page 25



f.ﬂ.—;.z, ILLUSTRATED PARTS LIST

10’ Center Section (Narrow)

10’ Center Section (Narrow)
Page 26



fasT

ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

ITEM PART NO. ‘QTY. DESCRIPTION

29 596187M 4 |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

33 596225M 2 |NUT, HEXJAM 3/4-10 GR8 MAGNI

34 596226M 2 |NUT, HEXJAM 1-8 MAGNI

35 596231M 1 |NUT,HEXNYLOCK 1/2-13 MAGNI

36 596237M 2 |NUT, CENTERLOCK 3/8-16 MAGNI

37 596239M 8 |NUT, CENTERLOCK, 1/2-13 MAGNI
38 596250M 4 |LOCKWASHER 3/8 MAGNI

39 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 596622M 9 |NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 |NUT, TOPLOCK 3/8-16 MAGNI

42 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI

43 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 596728M 4 |LOCKWASHER 8MM MAGNI

46 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
a7 596767M 4 |NUT, HEX FLANGE 1/4-20 MAGNI

48 620017 2 |CYLINDER, 25TD12-112 DOUBLE ACTING
49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 |LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

95 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

10’ Center Section (Narrow)
Page 27




f.ﬁﬁﬁ. _r ILLUSTRATED PARTS LIST
12’ Center Section (Dry Boom)

P T —
e LS 2 WH 5
} ) (. >\ Yellow LH Light
~N _—— LEFTTURN . Brown
€. YELLOW WIRE
e -— .',7‘\‘,,
( ) (\_“) 26 B
\\: ™ S/ P o X
\\:\*._ g’ ’.') _-;f,,-/ 25
—RIGHT TURN %
/ GREEN WIRE
/- CLEARANCE
2 BRODWN WIRES .
SiALALOSNG
INTO WIRE SOCKETS

12

12’ Center Section (Dry Boom)
Page 28



LL{.{ ILLUSTRATED PARTS LIST

12’ Center Section (Dry Boom) Parts List

ITEM \ VENDOR PART NO. PART NO. . DESCRIPTION
1 128 4 |BOLT HH3/8 X 1GR5ZP
2 226 2 |NUT HEX HEAD JAM 1" ZP
3 198 2 |BOLTHEXHEAD 1X2GR5ZP
4 13886 4 |WING PIVOT PIN
5 21353L 1 |WING PIVOT LEFT
5A 21353R 1 |WING PIVOT RIGHT
6 13891 2 |WASHER UHMW POLY
7 13875 2 |SPRING ADJUSTMENT EYEBOLT
8 217 4 |NUT HH 3/4" zP
9 7442 2 |OUTER SPRING MOUNT
10 | FX-FV0006656 | 590011 2 |SPRING CENTER SECTION
11 13876 2 |INNER SPRING MOUNT
12 66833 790011 2 |SHOCK CENTER SECTION
13 187 8 |BOLT HH 3/4 X 3-1/2" GR5 ZP
14 241 8 |NUT HH 3/4" CENTERLOCK ZP
15 237 2 |NUT 3/8 CENTER LOCK ZP
16 14296 2 |COLLAR, PIN RETAINER
17 131 2 |BOLT HH 3/8 X 2-1/2” GR5 ZP
18 14300 2 |MAIN WING PIVOT PIN
19 13801 1 |CENTER SECTION, 12' WIDE, DRY BOOM
20 790017 1 |SMV
21 740001 1 |LIGHTS LEFT SIDE
22 102 8 |BOLTHH1/4X 1" GR5 ZP
23 767 8 |NUT HH 1/4" WHIZLOCK
24 740002 1 |LIGHTS RIGHT SIDE
NS 256 8 |1/4" FLAT WASHER USED ON #22
25 WA-37678 1 |SPRING CABLE GUIDE
26 WA-37673 1 |7-PIN ELECTRICAL CONNECTOR
27 DA-1528 740007 1 |WARNING LIGHT HARNESS
28 WA-38044 2 |WEATHER PACK 3-PIN SHROUD

12’ Center Section (Dry Boom)
Page 29



f.ﬁM—. ILLUSTRATED PARTS LIST
12’ Center Section, 80 - 100’ Boom

12’ Center Section, 80 - 100’ Boom
Page 30



fas

ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom Parts List

ITEM PART NO. QTY.

DESCRIPTION

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 28111 2 |1" CYLINDER PIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1 _|PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 |PIN, WING PIVOT

10 | 13875 2 |ADJUSTER, SPRING

11 | 13876 2 |BASE, SPRING MT

12 | 13883 2 |TUBE, CRADLE LOCK

13 | 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
14 | 14296 2 |BUSHING WITH HOLE

15 | 14300 2 [PIN, MAIN WING

16 | 18267 2 |BOLT ON HOSE HOLDER

17 | 21353L | 1 [PIVOT, WING LH

18 | 21353R | 1 |PIVOT, WING, RH

19 | 530308 | 4 |WASHER, HEAVY 13/32 X 1 5/8

20 | 590011 | 2 |CENTER SECTION SPRING

21 | 590026 | 2 |[BUMPER, 1X2-1/2 RUBBER ROUND
22 | 590042 | 2 |WASHER, 21/8" ID THRUST

23 | 590097 | 4 |RUBPLATE

24 | 596104M | 1 |BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M | 4 |BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131M | 2 |BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M | 1 |BOLT, HH 1/2X3-1/2 GR5 MAGNI

28 | 596160M | 8 |BOLT, HH 1/2X5 GR5 MAGNI

12’ Center Section, 80 - 100’ Boom
Page 31




f.ﬁM—. ILLUSTRATED PARTS LIST
12’ Center Section, 80 - 100’ Boom

12’ Center Section, 80 - 100’ Boom
Page 32



fasT

ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom Parts List

ITEM PART NO. QTY. DESCRIPTION
29 596187M 4 |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI
31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI
32 596217/M 2 |INUT, HEX 3/4-10 G5 MAGNI
33 596225M 2 |INUT, HEX JAM 3/4-10 GR8 MAGNI
34 596226M 2 |NUT, HEXJAM 1-8 MAGNI
35 596231M 1 |NUT, HEXNYLOCK 1/2-13 MAGNI
36 596237M 2 |INUT, CENTERLOCK 3/8-16 MAGNI
37 596239M 8 |NUT, CENTERLOCK, 1/2-13 MAGNI
38 596250M 4 |LOCKWASHER 3/8 MAGNI
39 596256M 2 |WASHER, FLAT 1/4 USS MAGNI
40 596622M 9 |INUT, TOPLOCK 1/4-20 MAGNI
41 596624M 2 |INUT, TOPLOCK 3/8-16 MAGNI
42 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI
43 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI
44 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 596728M 4 |LOCKWASHER 8MM MAGNI
46 596737M 4 |BOLT, HH 8-1.25 X 20MM 8.8 MAGNI
47 596767M 4  |INUT, HEX FLANGE 1/4-20 MAGNI
48 620057 2 |CYLINDER, 30THC16.00-150
49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 [LIGHT MODULE
52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS
54 800109 4 |DECAL, RED REFLECTOR
95 800110 2 |DECAL, AMBER REFLECTOR
56 800111 2 |DECAL, ORANGE REFLECTOR

12’ Center Section, 80 - 100’ Boom

Page 33




LLil. ILLUSTRATED PARTS LIST

Carrier Assembly, Extended




ILLUSTRATED PARTS LIST

o’

Parts List 35868: Carrier Assembly, Extended

ITEM PART NO. QTY.

| DESCRIPTION

1 90SAFCHWF 1 FC HAND WASH FAUCET ASSY

2 962 1 OPERATOR MANUAL, 963P

3 964 1 AGRICULTURAL SPRAYER SAFETY MA
4 1225 1 SEE B.O.M.

5 7618 2 3/4" CRR 1018, 14" LG

6 12046 2 BOLT-ON WING REST LOCK

7 14055 1 REST, WING MOVABLE

8 14056 4 WRAP, 3P WELDMENT

9 14058 2 WELDMENT, REST, 963P WING

10 19061 4 PIN, GAUGE WHEEL MOUNT

11 21352 1 WING, REST MOVABLE

12 28211 1 BUSHING, CAT 3 TO CAT 4 UPPER QUICK HITCH

Wet Boom Brackets
Page 35




A,

ILLUSTRATED PARTS LIST

fas

35853 2 BUSHING, CAT 3 TO CAT 4 LOWER QUICK HITCH, 963P
14 35855 2 PIN, LOWER 3PT
15 35860 1 CARRIER, WELDMENT
16 35870 2 WLDMNT, 963P STORAGE
17 530004 1 FITTING, ELBOW, .250 QC X .250 MST, 90D
18 530143 1 REDUCER, 1-1/4" MPT X3 /4" FPT
19 530246 1 ELBOW, 90~ STREET 1/4 NPT SS
20 570125 1 5 GAL RINSE TANK YELLOW
21 590017 4 PIN, HAIR CLIP, 1/8 X 3-1/8" ZP
22 590024 2 PLASTIC TRANSPORT
23 710005 3 LYNCH PIN, 1/4 X 1-3/4" ZP
24 710015 4 PLATE, RUB
25 720001 2 SNAP PIN, 5/16
26 790020 1 GAUGE, FAST LOGO 160PSI
27 800002 1 DECAL, CAUTION, STD SAFETY WARNINGS
28 800004 1 DECAL, WARNING-HIGH PRESSURE
29 800006 1 DECAL, DANGER ELECTROCUTION HAZARD
30 800007 1 DECAL, DANGER-CHEMICAL HAZARD
31 800009 1 DECAL, OVERHEAD WARNING
32 800010 2 DECAL, SAFETY PIN
33 800013 1 DECAL, DANGER CRUSHING HAZARD
34 800021 2 FAST LOCATION DECAL
35 800024 1 DECAL, REAR LIFT CYLINDER VALVE
36 800128 2 DECAL, 963P MODEL SILVER
37 800208 1 DECAL, SPRAYER HYD HOSE KEY
38 800287 2 DECAL, GREASE PIVOT POINTS

Wet Boom Brackets
Page 36




fﬂS’ T

ILLUSTRATED PARTS LIST

Wet Boom Brackets
Page 37



EM. ILLUSTRATED PARTS LIST
Wet Boom Brackets

Wet Boom Brackets
Page 38



fas

ILLUSTRATED PARTS LIST

Wet Boom Brackets Parts List

ITEM PART NO. QTY.

DESCRIPTION

1 11269L 1 |BRACKET, 4 VALVE, WITH STRAINER, LEFT

2 11269R 1 |BRACKET, 4 VALVE, WITH STRAINER, RIGHT

3 14452 6 |BRACKET, OFFSET, 3.25" LONG

4 14089 4 |PLATE, LOCKING, CONDOR, FLAT

5 14295 2 |EXTENSION, FOAMER, BREAKAWAY, 15" FAST
6 14299 4 |BRACKET, WET BOOM, 11" LONG

Wet Boom Brackets

Page 39



EM. ILLUSTRATED PARTS LIST
Wings - 60 & 66 Foot Boom - Standard

Wings - 60 & 66 Foot Boom - Standard
Page 40



fas

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom - Standard Parts List

DESCRIPTION

ITEM PARTNO. 60&66 BOOM | 66' BOOM

1 14627 BREAKAWAY EXTENSION 3" ALUMINUM
2 18300 2 BREAKAWAY WING 93"

3 14215 2 60' & 66' FLIP WING

3 14660 2 60' FLIP WING

3 14666 2 66' FLIP WING

4 11127 2 PIN

5 135995 4 COTTER PIN 3/16 X2 ZP

6 9514 2 FLIP WING ARM

7 7668 4 WING ROLLER MACHINED

8 534 4 SNAP RING EXTERNAL 1”

9 7669 2 ROLLER PIN 1"

10 117 2 BOLT HH 5/16 X2" GR5 ZP

11 9468 2 FLIP WING PIN

12 236 2 NUT HH 5/16" CENTERLOCK ZP
13 14205 2 MAIN WING

14 154 4 BOLT HH 1/2 X2 GR5 ZP

15 9674 2 WING REST 1" UHMW

16 260 4 WASHER FLAT 1/2" ZP

17 231 4 NUT HH 1/2" CENTERLOCK ZP
18 209 2 BOLT HH 1 X7-1/2" GR5 ZP

19 14149 2 LINK LEVEL BOOM

20 242 2 NUT HH 1" CENTERLOCK ZP
21 759 2 ZERK 1/4-28

22 14146 2 RING HOSE HOLDER

23 223 2 NUT JAM

Wings - 60 & 66 Foot Boom - Standard

Page 41




EM. ILLUSTRATED PARTS LIST
Wings - 60 & 66 Foot Boom

260-8“
W/ 12' CS = 33' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - 60 & 66 Foot Boom
Page 42



Em ILLUSTRATED PARTS LIST
Wings - 60 & 66 Boom Parts List

ITEM PART NO. \QTY.\ DESCRIPTION

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60

10 14215 1 |60'& 66' WING, FLIP

10 14660 1 |60'WING, FLIP, 9600N

10 14666 1 |66'WING, FLIP, 9600N

12 14627 1 [|3'ALUMINUM EXTENSION FOR 66' BOOM

14 18300 1 |WELDMENT, 93" BREAKAWAY

16 590006 1 |SPRING, COMPRESSION

19 590099 1 |REST, WING

39 620023 1 |CYLINDER, 25TD08-112 WING TILT

40 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - 60 & 66 Foot Boom
Page 43



L@A__ ILLUSTRATED PARTS LIST
Wwings - 60 & 66 Foot Boom

o 4—& o

27 (277 ey PIN-

2X(36) \ (24— | 7 \%
19 - T S ) z

MAIN WING

FLIP WING &
WING REST

BREAKAWAY

EXPLODED PARTS VIEWS

Wings - 60 & 66 Foot Boom
Page 44



fasT

ILLUSTRATED

PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. | QTY.

DESCRIPTION

1 759 5 |ZERK, 1/4-28 STRAIGHT

2 7668 2 |ROLLER, WING, MACHINED

3 7669 1 |PIN, ROLLER, 1"

4 9468 1 [PIN, FLIP WING

5 9514 1 |ARM, FLIP WING

6 14013 1 [SPRING GUIDE

7 14146 1 |BRACKET, HOSE RING

8 14149 1 [LINK, WING TILT

9 14205 1 |WING, MAIN 60'

10 14215 1 [60'& 66' WING, FLIP

10 14660 1 |60 WING, FLIP, 9600N

10 14666 1 [66'WING, FLIP, 9600N

11 14575 1 |BALLJOINT, ADJUSTMENT

12 14627 1 [3 ALUMINUM EXTENSION

13 14725 1 |FLIP WING STOP MOUNT

14 18300 1 |WLDMNT, 93" BREAKAWAY

15 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
16 590006 1 [SPRING, COMPRESSION

19 590099 1 |REST, WING

20 590112 1 |BOLT, BREAKAWAY

21 590180 2 |SNAP RING 1" EXTERNAL

22 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
24 596142M 2 |BOLT, HH 7/16X2 GR5 MAGNI

25 596154M 4 |BOLT, HH 1/2-13X2 GR5 MAGNI

26 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 596217M 1 |NUT, HEX 3/4-10 G5 MAGNI

28 596218M 3 |NUT, HEX 1-8 MAGNI

29 596223M 3 |NUT, HEX JAM 1/2-13 MAGNI

30 596225M 1 |NUT, HEXJAM 3/4-10 GR8 MAGNI
31 596226M 2 |NUT, HEXJAM 1-8 MAGNI

32 596229M 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
33 596231M 2  |NUT, HEXNYLOCK 1/2-13 MAGNI
34 596232M 1 |NUT, HEXNYLOCK 5/8-11 MAGNI
35 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
36 596260M 2 |WASHER, FLAT 1/2 MAGNI

37 596625M 2  |NUT, TOPLOCK 7/16-14 MAGNI

38 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
39 620023 1 |CYLINDER, 25TD08-112 WING TILT
40 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
41 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - 60 & 66 Foot Boom
Page 45




f..m, ILLUSTRATED PARTS LIST
wings - 80, 90 & 100 Foot Boom - Standard

Wings - 80, 90 & 100 Foot Boom - Standard
Page 46



LL{.{ ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard Parts List

ITEM PART NO. DESCRIPTION B0 0 oY BOoM  BOOM
1 | 18300 |BREAKAWAY WING 93" 2
1 | 18320 |BREAKAWAY WING 111" 2 2
2 14150 |FLIP WING 80’ 2 2
2 | 14160 [FLIP WING 90' 2 2
2 14175 |FLIP WING 100 2 2
3 | 11127 |PIN 2
4 135995 |COTTER PIN 3/16 X2 ZP 4
5 9514 |FLIP WING ARM 2
6 7668 |WING ROLLER MACHINED 4
7 534  |SNAP RING EXTERNAL 1 4
8 7669 ROLLER PIN 1”7 2
9 117  |BOLT HH 5/16 X 2" GR5 ZP 2
10 9468 FLIP WING PIN 2
11 236  |NUT HH 5/16” CENTERLOCK ZP 2
12 14130 |MAIN WING 80' & 90 2
12 14165 |MAIN WING 100 2
13 154 BOLT HH 1/2 X2 GR5 ZP 4
14 9674 WING REST 1" UHMW 2
15 260 WASHER FLAT 1/2" ZP 4
16 231 NUT HH 1/2" CENTERLOCK ZP 4
17 209 BOLT HH 1 X 7-1/2" GR5 ZP 2
18 14149 |LINK LEVEL BOOM 2
19 242  |NUT HH 1" CENTERLOCK ZP 2
20 759  |ZERK 1/4-28 2
21 | 14146 |RING HOSE HOLDER 2
22 223 NUT JAM 2

Wings - 80, 90 & 100 Foot Boom - Standard
Page 47



f..m, ILLUSTRATED PARTS LIST
wings - Tri-Fold 40/80 Foot Boom

~{17) /38
F BN, 18 - —
1 ‘ i F / 18 (15) ~16)
- s
. 144" aAf || SR
W/ 12 CS = 20' NOM. Lo e 3
s 338 172" {110 1/2°) |

W/ 12' CS = 40" NOM.

------

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 40/80 Foot Boom
Page 48



Em ILLUSTRATED PARTS LIST
Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. ‘QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14746 1 |LOCK, SWING WING

15 14825L 1 |LHSWING WING, 80', 9600N

15 14825R 1 |RHSWING WING, 80', 9600N

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80'& 100' BOOM

18 229721 1 |WING, FLIP, LH, 80/40 FT BOOM

18 22972R 1 |WING, FLIP, RH, 80/40 FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

50 620023 1 |CYLINDER, 25TD08-112 WING TILT

51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

53 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Tri-Fold 40/80 Foot Boom
Page 49



f.ﬁM—. ILLUSTRATED PARTS LIST
Wings - Tri-Fold 40/80 Foot Boom

MAIN WING
& BOOM REST

{a)3x e T

SWING WING
BUMP

FLIP WING

EXPLODED
PARTS VIEWS
AT HINGE AREAS

Wings - Tri-Fold 40/80 Foot Boom
Page 50



fas

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

DESCRIPTION

ITEM PART NO. QTY.

1 568 4  |BUSHING, MACHINED

2 759 5 [ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN,ROLLER, 1"

5 9468 1 PPIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 14013 1 SPRING GUIDE

8 14146 2 | BRACKET, HOSE RING

9 14149 1 LINK, WINGTILT

10 14575 1 BALLJOINT, ADJUSTMENT

11 14642 1 |LINK, MIDDLE SCISSORS

12 14643 2 |LINK, OUTSIDE SANDWICH

13 14746 1 |LOCK, SWING WING

14 14747 1 [SWING WING BUMP BUSHING

19 530307 4 | BUSHING, CONEX

20 530309 6 WASHER, FLAT HEAVY 13/32 X1
21 540052 1 |P-CLAMP, 3" W/3/8" HOLE

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590405 1 BUMP, SWING WING

28 590180 2 ISNAP RING 1" EXTERNAL

29 596846M 4 BOLT, SHOULDER, 5/8 X1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X1.63" MAGNI
30 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI

31 596154M 4  BOLT, HH 1/2-13X2 GR5 MAGNI

32 596155M 3 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
33 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

34 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI

35 596213M 1 |NUT, HEX 3/8-16 MAGNI

36 596217M 2 INUT, HEX3/4-10 G5 MAGNI

37 596218M 3 INUT, HEX1-8 MAGNI

38 596223M 4 INUT, HEXJAM 1/2-13 MAGNI

39 596225M 2 INUT, HEXJAM 3/4-10 GR8 MAGNI
40 596226M 2 INUT, HEXJAM 1-8 MAGNI

41 596231M 2 INUT, HEXNYLOCK 1/2-13 MAGNI
42 596232M 3 INUT, HEXNYLOCK 5/8-11 MAGNI
43 596236M 1 INUT, CENTERLOCK, 5/16-18 MAGNI
44 596239M 3 INUT, CENTERLOCK, 1/2-13 MAGNI
45 596240M 2 INUT, CENTERLOCK, 5/8-11 MAGNI
46 596250M 1 |LOCKWASHER 3/8 MAGNI

47 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596592M 1 BOLT, CARRIAGE 3/8-16 X1 MAGNI
49 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
50 620023 1 |CYLINDER, 25TD08-112 WING TILT
51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
53 790028 1 [SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 40/80 Foot Boom
Page 51




EM. ILLUSTRATED PARTS LIST
Wings - Tri-Fold 60/88 Foot Boom

L 9

‘ 124" 118 1/2" l 6'-5" l 76" e
k 24'-0 1/2" _J

W/ 12' CS = 30' NOM.
37'-10"

W/ 12" CS = 44' NOM,

OVERALL VIEWS,
._@ MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/88 Foot Boom
Page 52



Em ILLUSTRATED PARTS LIST
Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. ‘QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Tri-Fold 60/88 Foot Boom
Page 53



f.ﬁM—. ILLUSTRATED PARTS LIST
Wings - Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

ST
\fagjax -

SWING WING
BUMP

FLIP WING

EXPLODED 23 S B o
PARTS VIEWS 39, (2 {43
AT HINGE AREAS

Wings - Tri-Fold 60/88 Foot Boom
Page 54



fas

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM | PART NO. | QTY.

DESCRIPTION

1 568 4 | BUSHING, MACHINED

2 759 5 [ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 12206 1 | BRACKET, BOLT ON WING REST
8 14013 1 |SPRING GUIDE

9 14146 3 BRACKET, HOSE RING

10 14149 1 LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 |LINK, MIDDLE SCISSORS

13 14643 2 |LINK, OUTSIDE SANDWICH

15 14746 1 |LOCK, SWING WING

16 14747 1 [SWING WING BUMP BUSHING

20 530307 4 | BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 BOLT, BREAKAWAY

27 590405 1 |BUMP, SWING WING

28 590180 2 |SNAP RING 1" EXTERNAL

29 596846M 4 BOLT, SHOULDER, 5/8 X1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 |NUT, HEX 3/4-10 G5 MAGNI

37 596218M 3 INUT, HEX 1-8 MAGNI

38 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

39 596225M 3 INUT, HEXJAM 3/4-10 GR8 MAGNI
40 596226M 2 INUT, HEXJAM 1-8 MAGNI

41 596229M 2 NUT, HEXNYLOCK 3/8-16 MAGNI
42 596231M 2 NUT, HEXNYLOCK 1/2-13 MAGNI
43 596232M 3 INUT, HEXNYLOCK 5/8-11 MAGNI
44 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 INUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 INUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 60/88 Foot Boom
Page 55




ILLUSTRATED PARTS LIST

fﬂS T

Wwings - Narrow Tri-Fold 60/88 Foot Boom

2-3"

=
O
=
. . 3
S 2
o | a8
2 =)
= =
o
=z
1 o8
| R
LN
&0
=)
s
Mﬂ
&N

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Narrow Tri-Fold 60/88 Foot Boom

Page 56



Em ILLUSTRATED PARTS LIST
Wings - Narrow Tri-Fold 60/88 Boom Parts List

ITEM PART NO. \QTY.\ DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |[SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 57



f.ﬁM—. ILLUSTRATED PARTS LIST
Wings - Narrow Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

= = so —_3
SWING WING

@ @

SWING WING
BUMP

FLIP WING

EXPLODED et gy
PARTS VIEWS W & O
AT HINGE AREAS BREAKAWAY

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 58



fas

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Boom Parts List

ITEM = PART NO. | QTY. DESCRIPTION
1 568 4 |BUSHING, MACHINED
2 759 5 [ZERK, 1/4-28 STRAIGHT
3 7668 2 |ROLLER, WING, MACHINED
4 7669 1 |PIN, ROLLER, 1"
5 9468 1 [PIN, FLIP WING
6 9514 1 |ARM, FLIP WING
7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |SPRING GUIDE
9 14146 3 |BRACKET, HOSE RING
10 14149 1 |LINK, WING TILT
11 14575 1 |BALL JOINT, ADJUSTMENT
12 14642 1 |LINK, MIDDLE SCISSORS
13 14643 2 |LINK, OUTSIDE SANDWICH
15 14746 1 |LOCK, SWING WING
16 14747 1 |SWING WING BUMP BUSHING
20 530307 4 |BUSHING, CONEX
21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION
25 590099 1 |REST, WING
26 590112 1 |BOLT, BREAKAWAY
27 590405 1 [BUMP, SWING WING
28 590180 2 |SNAP RING 1" EXTERNAL
29 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI
32 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI
33 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI
35 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 NUT, HEX3/4-10 G5 MAGNI
37 596218M 3 |NUT, HEX 1-8 MAGNI
38 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI
39 596225M 3 [NUT, HEXJAM 3/4-10 GR8 MAGNI
40 596226M 2 |NUT, HEXJAM 1-8 MAGNI
41 596229M 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
42 596231M 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
43 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
44 596236M 1 INUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 |WASHER, FLAT 1/2 MAGNI
48 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 [CYLINDER, 25TD08-112
50 620034 1 [CYLINDER, 20TD10.00-112
51 620057 1 |CYLINDER, 30THC16.00-150
52 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Narrow Tri-Fold 60/88 Foot Boom

Page 59




fas

ILLUSTRATED PARTS LIST

wings - Tri-Fold 60/90 Foot Boom

Gk 7.
Y A

7\ SN\
\
)

4) ~—(18

[
1"
f

|
/

o= A

- 12'-4"

/
11-8 1/2" —L 6-5"

240 112" I

W/ 12' CS = 30' NOM 38'.8 1/2"

-L g-3" -

W/ 12' CS = 45' NOM

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/90 Foot Boom
Page 60



fasT

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PARTNO. | QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1  |WING, RH SWING

15 14746 1  |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1  |WING, FLIP, RH, 90FT BOOM

22 590006 1  |SPRING, COMPRESSION

25 590099 1  |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1  |CYLINDER, 25TD08-112

50 620034 1  |CYLINDER, 20TD10.00-112

51 620057 1  |CYLINDER, 30THC16.00-150

52 790028 1  |SHOCK, BREAKAWAY, HEAVY
800014 4  |DECAL, GREASE PIVOT POINTS
800020 1  |DECAL, FAST LOGO BLACK/GRAY
800105 1  |DECAL, WARNING-STAND CLEAR
800106 2  |DECAL, DANGER-STAND CLEAR
800110 3  |DECAL, AMBER REFLECTOR
800174 2  |DECAL, TF

Wings - Tri-Fold 60/90 Foot Boom
Page 61




f.ﬁM—. ILLUSTRATED PARTS LIST
Wings - Tri-Fold 60/90 Foot Boom

MAIN WING
& BOOM REST

—( “.

2X SWING
WING HARDWARE

~&)

A~ \ SWING WING

(3)— (4~

e @)
-{38) 2% SWING WING
e : BUMP
(32) 2x (82}
—(37)2X
(40) 2X
EXPLODED _ = | N
PARTS VIEWS 8 (27 <)
AT HINGE AREAS
BREAKAWAY

Wings - Tri-Fold 60/90 Foot Boom
Page 62



fas

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

DESCRIPTION

ITEM | PARTNO. | QTY.

1 568 BUSHING, MACHINED

2 759 ZERK, 1/4-28 STRAIGHT

3 7668 ROLLER, WING, MACHINED

4 7669 PIN, ROLLER, 1"

5 9468 PIN, FLIP WING

6 9514 ARM, FLIP WING

7 12206 BRACKET, BOLT ON WING REST
8 14013 GUIDE, SPRING WELDMENT

9 14146 BRACKET, HOSE RING

10 14149 LINK, WING TILT

11 14575 BALL JOINT, ADJUSTMENT

12 14642 LINK, MIDDLE SCISSORS

13 14643 LINK, OUTSIDE SANDWICH

15 14746 LOCK, SWING WING

16 14747 SWING WING BUMP BUSHING
20 530307 BUSHING, CONEX

21 530309 WASHER, FLAT HEAVY 13/32 X1
22 590006 SPRING, COMPRESSION

25 590099 REST, WING

26 590112 BOLT, BREAKAWAY

27 590405 BUMP, SWING WING

28 590180 SNAP RING, 1" EXTERNAL

29 596846M

BOLT, SHOULDER, 5/8 X1.25" MAGNI

29 596845M

BOLT, SHOULDER, 5/8 X1.63" MAGNI

30 596117M

BOLT, HH 5/16-18X2 GR5 MAGNI

31 596138M

BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M

BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M

BOLT, HH 1/2-13X2-1/2 GR5 MAGNI

34 596185M

BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M

BOLT, HH 1-8X7-1/2 GR5 MAGNI

36 596217M

NUT, HEX 3/4-10 MAGNI

37 596218M

NUT, HEX1-8 MAGNI

38 596223M

NUT, HEXJAM 1/2-13 MAGNI

39 596225M

NUT, HEXJAM 3/4-10 GR8 MAGNI

40 596226M

NUT, HEXJAM 1-8 MAGNI

41 596229M

NUT, HEXNYLOCK 3/8-16 MAGNI

42 596231M

NUT, HEXNYLOCK 1/2-13 MAGNI

43 596232M

NUT, HEXNYLOCK 5/8-11 MAGNI

44 596236M

NUT, CENTERLOCK, 5/16-18 MAGNI

45 596239M

NUT, CENTERLOCK, 1/2-13 MAGNI

46 596240M

NUT, CENTERLOCK, 5/8-11 MAGNI

47 596260M

WASHER, FLAT 1/2 MAGNI

48 596633M

BOLT, HH 3/8-24X1-1/4 GR8 MAGNI

RlRlRIRooNWRwNN N W O|wR|R|RR[oN R BNRRRIROMRRINRPIR|IRPWR (PR R RN O S

49 620023 CYLINDER, 25TD08-112

50 620034 CYLINDER, 20TD10.00-112

51 620057 CYLINDER, 30THC16.00-150

52 790028 SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 60/90 Foot Boom
Page 63



ILLUSTRATED PARTS LIST

fﬂS T

Wwings - Narrow Tri-Fold 60/90 Foot Boom

~17)

/

23"

.’ / J
| |
12-9 172" 7 6-5" g-3" -
40-11/2° _J
W/ 10' CS = 45' NOM.

25'-1 1/2"
W/ 10' CS = 30' NOM.

12'4"

OVERALL VIEWS,
MAIN COMPONENTS

& BOM

Wings - Narrow Tri-Fold 60/90 Foot Boom

Page 64



fas

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM‘ PART NO. QTY.

DESCRIPTION

10 14149 1 [LINK, WING TILT

14 14715L 1 [WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Narrow Tri-Fold 60/90 Foot Boom

Page 65




fast

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Foot Boom

2X(9 3! X o
{13
MAIN WING &) {20)
& BOOM REST ‘ P
12 <V
a:j@;}
2X SWIN
WING HARDWARE

SWING WING

L @83

SWING WING
BUMP

EXPLODED = ~J] L=
PARTS VIEWS W & 8
AT HINGE AREAS
BREAKAWAY

Wings - Narrow Tri-Fold 60/90 Foot Boom
Page 66



fas

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION
1 568 4 BUSHING, MACHINED
2 759 5 ZERK, 1/4-28 STRAIGHT
3 7668 2 ROLLER, WING, MACHINED
4 7669 1 PIN, ROLLER, 1"
5 9468 1 PIN, FLIP WING
6 9514 1 ARM, FLIP WING
7 12206 1 BRACKET, BOLT ON WING REST
8 14013 1 GUIDE, SPRING WELDMENT
9 14146 3 BRACKET, HOSE RING
10 14149 1 LINK, WING TILT
11 14575 1 BALL JOINT, ADJUSTMENT
12 14642 1 LINK, MIDDLE SCISSORS
13 14643 2 LINK, OUTSIDE SANDWICH
15 14746 1 LOCK, SWING WING
16 14747 1 SWING WING BUMP BUSHING
20 530307 4 BUSHING, CONEX
21 530309 6 WASHER, FLAT HEAVY 13/32 X1
22 590006 1 SPRING, COMPRESSION
25 590099 1 REST, WING
26 590112 1 BOLT, BREAKAWAY
27 590405 1 BUMP, SWING WING
28 590180 2 SNAP RING, 1" EXTERNAL
29 596846M 4 BOLT, SHOULDER, 5/8 X1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 BOLT, HH 3/8-16X6 GR5 MAGNI
32 596154M 6 BOLT, HH 1/2-13X2 GR5 MAGNI
33 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI
35 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 NUT, HEX 3/4-10 MAGNI
37 596218M 3 NUT, HEX1-8 MAGNI
38 596223M S NUT, HEXJAM 1/2-13 MAGNI
39 596225M 3 NUT, HEXJAM 3/4-10 GR8 MAGNI
40 596226M 2 NUT, HEXJAM 1-8 MAGNI
41 596229M 2 NUT, HEXNYLOCK 3/8-16 MAGNI
42 596231M 2 NUT, HEXNYLOCK 1/2-13 MAGNI
43 596232M 3 NUT, HEXNYLOCK 5/8-11 MAGNI
44 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 WASHER, FLAT 1/2 MAGNI
48 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 CYLINDER, 25TD08-112
50 620034 1 CYLINDER, 20TD10.00-112
51 620057 1 CYLINDER, 30THC16.00-150
52 790028 1 SHOCK, BREAKAWAY, HEAVY

Wings - Narrow Tri-Fold 60/90 Foot Boom

Page 67



f..m, ILLUSTRATED PARTS LIST
wings - Tri-Fold 100 Foot Boom

~18) ~13) ~(16)
"/ ’,,,l “'1
[ = <wrrie=r

14'-8 1/2"

W/I12' CS = 50' NOM.

l. 43-8 172" |

[ /= / OVERALL VIEWS,
(26) MAIN ca?MoPONENTs
BOM

Wings - Tri-Fold 100 Foot Boom
Page 68



Em ILLUSTRATED PARTS LIST
Wings - Tri-Fold 100 Boom Parts List

ITEM PARTNO. QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14715L 1 |WING, LH SWING

13 14715R 1 |WING, RH SWING

14 14746 1 |LOCK, SWING WING

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80'& 100' BOOM

18 22971L 1 |WING, FLIP, LH, 100' BOOM

18 22971R 1 |WING, FLIP, RH, 100' BOOM

21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

26 509405 1 |BUMP, SWING WING

46 620023 1 |CYLINDER, 25TD08-112 WING TILT

47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

49 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Tri-Fold 100 Foot Boom
Page 69



f.ﬁM—. ILLUSTRATED PARTS LIST
Wings - Tri-Fold 100 Foot Boom

MAIN WING
& BOOM REST

SWING WING

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 100 Foot Boom
Page 70



fas

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY.

DESCRIPTION

1 568 4 I BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN,ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 14013 1 |SPRING GUIDE

8 14146 3 |BRACKET, HOSE RING

9 14149 1 |LINK, WING TILT

10 14575 1 |BALLJOINT, ADJUSTMENT

11 14642 1 |LINK, MIDDLE SCISSORS

12 14643 2 |LINK, OUTSIDE SANDWICH

14 14746 1 |LOCK, SWING WING

15 14747 1 [SWING WING BUMP BUSHING

19 530307 4 | BUSHING, CONEX

20 530309 6 |WASHER, FLAT HEAVY 13/32 X1
21 590006 1 [SPRING, COMPRESSION

24 590099 1 |REST, WING

25 590112 1 |BOLT, BREAKAWAY

26 590405 1 BUMP, SWING WING

27 590180 2 |SNAP RING 1" EXTERNAL

28 596846M 4 | BOLT, SHOULDER, 5/8 X1.25" MAGNI
28 596845M 4 |BOLT, SHOULDER, 5/8 X1.63" MAGNI
29 596117M 1 |BOLT, HH5/16-18X2 GR5 MAGNI
30 596154M 6 BOLT, HH 1/2-13X2 GR5 MAGNI

31 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
32 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

33 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI

34 596217M 1 |NUT, HEX3/4-10 G5 MAGNI

35 596218M 3 |NUT, HEX 1-8 MAGNI

36 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

37 596225M 3 |NUT, HEXJAM 3/4-10 GR8 MAGNI
38 596226M 2 INUT, HEXJAM 1-8 MAGNI

40 596232M 3 INUT, HEXNYLOCK 5/8-11 MAGNI
41 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
42 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
43 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
44 596260M 8 |WASHER, FLAT 1/2 MAGNI

45 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
46 620023 1 |CYLINDER, 25TD08-112 WING TILT
47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
49 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 100 Foot Boom
Page 71



f.ﬁM—. ILLUSTRATED PARTS LIST
Breakaway Pivot

16?@ 2 3 4 \
\
\
z )
\ ‘:_ ‘
o © LT O | =y
\ - \
N o=2——16
- =15
7

GREASE BETWEEN 14 A\ \
CLUTCH DOGS DAILY 13 10 1 A
SET SPRING TENSION
AND ROTATE BREAKAWAY 12 11
TO GET GREASE BETWEEN
SURFACES
—\ |5 & .l
. \;ﬁcj
= B3 3
== 3 '
-
—r= 3.500
= 3.150
- PRELOAD
o — 3.150 GIVES
[W—— MAX DEFLECTION
a3 ;
I
<
m L

Breakaway Pivot
Page 72



fas

ILLUSTRATED PARTS LIST

Breakaway Pivot Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 596633M 6 BOLT HEXHEAD 3/8-24 X 1-1/4 GR8 MAGNI
2 590112 1 BOLT HEX HEAD BREAKAWAY PIVOT

3 14457 590074 1 20° CLUTCH MALE HALF

4 14458 590073 1 20° CLUTCH FEMALE HALF

5 EL-2X3X2-046 790028 1 SHOCK BREAKAWAY, HEAVY

6 14013 1 GUIDE, SPRING BREAKAWAY

7 590006 1 SPRING, BREAKAWAY

8 14013 1 GUIDE, SPRING BREAKAWAY

9 217 1 NUT HEX HEAD 3/4” ZP

10 799 2 NUT HEXHEAD 1” ZP

11 226 2 NUT HEX HEAD JAM 1”7 ZP

12 216 1 NUT HEX HEAD 5/8 ZP

13 14268 1 |COLLAR

14 14575 1 BREAKAWAY ADJUSTMENT BOLT

15 250 6 LOCK WASHER 3/8 ZP

16 530309 6 FLAT WASHER HEAVY 3/8

17 368 3 BOLT HEXHEAD 3/8 X1-1/2 GR8 ZP

18 225 1 NUT HEXHEAD JAM 3/4" ZP

1 | 1 [y A ATRATE, FERACSs 9 ma v

Breakaway Pivot
Page 73




fasT

ILLUSTRATED PARTS LIST

Touchdown Wheels Kit

-

Touchdown Wheels Kit Parts List 34922

ITEM ‘ PART NO. QTY. DESCRIPTION

1 16908L 1 BRACKET, RAVEN AUTOBOOM

2 16908R 1 BRACKET, RAVEN AUTOBOOM

3 34921 1 TOUCHDOWN WHEEL ASSEMBLY

4 596128M 8 BOLT, HH 3/8-16 X 1 GR5 MAGNI

5 596153M 4 BOLT, HH 1/2-13X1-1/2 GR5 MAGNI

6 596223M 4 NUT, HEX JAM 1/2-13 MAGNI

7 596237M 8 NUT, CENTERLOCK 3/8-16 MAGNI

8 596258M 8 WASHER, FLAT 3/8 MAGNI
N.S. 10283 2 WELDMENT, AUTOBOOM SENSOR MOUNT
N.S. 10284 2 BRACKET, MOUNTING AUTOBOOM PLATE

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump

Page 74



EM ILLUSTRATED PARTS LIST
Touchdown Wheels

Touchdown Wheels Parts List 34921

ITEM  PARTNO.  QTY. | DESCRIPTION
1 730125 2 | HUB, N545 - 5 BOLT 4.5IN B.C.
2 34920 2 | WELDMENT, TD WHEEL MOUNT
3 700215 2 | WHEEL, 4.80-8, CARLISLE

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
Page 75



fas

Auto-Height Sensor — Short

ILLUSTRATED PARTS LIST

Auto-Height Sensor — Short Parts List
' ITEM | PART NO. DESCRIPTION

1 16470 1 PLATE, BACKING, MOUNT
2 16471 1 MOUNT, AUTO BOOM, RAVEN
3 596116M 4 BOLT, HH 5/16-18 X 1-1/2 GR5 MAGNI
4 596118M 1 BOLT, HH 5/16-18 X 2-1/2 GR5 MAGNI
5 596132M 2 BOLT, HH 3/8-16 X 3 GR5 MAGNI
6 596236M 5 NUT, CENTERLOCK, 5/16-18 MAGNI
7 596237M 2 NUT, CENTERLOCK 3/8-16 MAGNI
8 596257M 10 WASHER, FLAT 5/16 USS MAGNI
9 596258M 4 WASHER, FLAT 3/8 MAGNI
10 631898 1 ARM ULTRASONIC SENSOR

632056 ULTRAGLIDE KIT, 60" - 100' BOOMS
1 632057 1 ULTRAGLIDE KIT, 120'+ BOOMS

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
Page 76



LL{.{ ILLUSTRATED PARTS LIST

Auto-Height Sensor - Tall
)

Auto-Height Sensor — Tall Parts List

ITEM  PARTNO.  QTY. | DESCRIPTION
1 18317 1 | PLATE, BACKING
2 596121M 4 | BOLT, HEX 5/16 X 4-1/2" GR5 MAGNI
3 596236M 4 | NUT, CENTERLOCK, 5/16-18 MAGNI
4 596257M 8 | WASHER, FLAT 5/16 USS MAGNI
5 631881 1 | RAVEN BRACKET SENSOR MOUNT

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
Page 77



fas

ILLUSTRATED PARTS LIST

Blue Lights

)

Blue Lights Parts List 28959

ITEM  PARTNO.  QTY. | DESCRIPTION
1 28747 2 | PLATE, LIGHT MOUNT TOP
2 28748 2 | PLATE, TF LIGHT MOUNT
3 28970 1 | PLATE, PROX SWITCH MOUNT
4 596101M 2 | BOLT, HH 1/4-20X3/4 GR5 MAGNI
5 596134M 4 | BOLT, HH 3/8-16 X 4 GR5 MAGNI
6 596235M 2 | NUT, CENTERLOCK, 1/4-20 MAGNI
7 596237M 4 | NUT, CENTERLOCK 3/8-16 MAGNI
8 596256M 2 | WASHER, FLAT 1/4 USS MAGNI
9 632121 1 | PROX SWITCH, PARKER
10 740057 1 | HARNESS, BLUE SPRAY LIGHTS
11 740058 2 | LARSEN BLUE LED SPRAY LIGHT

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump

Page 78



fﬂS’ T

ILLUSTRATED PARTS LIST

fOST

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
Page 79



f.ﬂ.—;.z, ILLUSTRATED PARTS LIST

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump




Em ILLUSTRATED PARTS LIST
Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List

ITEM  PART NO. QTY. DESCRIPTION
1 500034 1 |VALVE, 2" BOTTOM LOAD FPF
2 510003 1 |BUMBLEBEE HOSE, 2"
3 530019 2 |GASKET, 2" EPDM
4 530103 1 |MANIFOLD FLANGE 2" FP X 2" HB
5 530111 1 |MANIFOLD, 3" X 2" HB
6 540002 2 |CLAMP, WORM SCREW 2"
7 540007 2 |CLAMP, HOSE 2" T-BOLT
8 550000 1 |PUMP, 150-206 FLANGED, ACE
9 632079 . |VALVE, BUTTERFLY, 1.5", Deutsch

Connector

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
Page 81




f..m, ILLUSTRATED PARTS LIST
Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 82



LL{.{ ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts List

ITEM | PART NO. QTY. DESCRIPTION
1 18339 2 |PLATE, PUMP SPACER
2 510004 2' |HOSE, 3" FERTILIZER
3 530024 5 |GASKET, 3" EPDM
4 530113 1 |FLANGED 3 INCH HOSE BARB
5 530234 1 3" COUPLER, 45°
6 530316 1 |MANIFOLD REDUCER 3" X2" COUPLER
7 530448 1 [B" FLANGE X 3" FLANGE
8 530449 1 [3" MANIFOLD TO HOSE BARB 45
9 530450 1 [3" MANIFOLD 3 WAY VALVE
10 540003 5 |CLAMP,WORM SCREW 3"
11 540009 2 |CLAMP, 3" TBOLT
12 550025 1 |PUMP, ACE 205F 304 ASSEMBLY
13 632079 1 |[|VALVE,BUTTERFLY, 1.5", DEUTSCH CONNECTOR

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 83



fm ﬂ_sr ILLUSTRATED PARTS LIST
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
Page 84



fas

ILLUSTRATED PARTS LIST

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts List

ITEM PART NO. QTY.

DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2" |[HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 |[FLANGED 3 INCH HOSE BARB

5 530234 1 [3" COUPLER, 45°

6 530316 1 [MANIFOLD REDUCER 3" X 2" COUP LER
7 530448 1 [3" FLANGE X 3" FLANGE

8 530449 1 [3" MANIFOLD TO HOSE BARB 45
9 530450 1 [3" MANIFOLD 3 WAY VALVE

10 540003 5 [CLAMP, WORM SCREW 3"

11 540009 2 |CLAMP, 3" TBOLT

12 550035 1 [PUMP, ACE 205F WITH 304 PWM

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
Page 85




f..m ﬂ_sr ILLUSTRATED PARTS LIST
Pump Option — 60’ — 100’ Boom With ACE 750 Oasis PWM Pump
(9)

]
\
i [
\ L
%
2 5 .,' TEe
: BN ® . .':'.-’l
X \:L’: > =
/4 -
N
N
>

Pump Option - 60’ - 100’ Boom With HYPRO Pump
Page 86



fas

ILLUSTRATED PARTS LIST

Parts List 99PUACE750PWM963P: Pump Option — 60’ — 100’ Boom With

ACE 750 Oasis PWM Pump
ITEM PART NO. QTY. DESCRIPTION |

1 28390 1 |MOUNT, PUMP, 963P
2 530014 1 |GASKET, 1.50 EPDM
3 530019 5 |GASKET, 2.00 EPDM
4 530024 1 |GASKET, 3" EPDM

FITTING, ELBOW, 90D, 2.00 FLANGE X
° 530073 ! 1.00 HB, POLY
6 530101 1 |2"FP FLANGE X 1-1/2" HB-90
7 530102 1 |FLANGE, 2" FP X 2" REDUCER
8 530110 1 |MANIFOLD TEE, 2"
9 530112 1 |3" MANIFOLD X 2" HBRB 90
10 530125 1 |STRAINER, 2" FULL PORT LINE
11 530425 1 |MANIFOLD SWIVEL 2" FP
12 530517 1 |MICRO VALVE, 3/4"HB X 1" MPT
13 540001 1 |CLAMP, 2.00 STD WORM SCREW
14 540002 5 |CLAMP, FP WORM SCREW, 2.00
15 540003 1 |CLAMP, WORM SCREW 3"
16 540016 1 |CLAMP, SS 1.500 #24
17 550044 1 |PUMP, 750 OASIS W/ PWM
18 590155 1 |U-BOLT, 5X7 3/4ZP
19 596128M 4 |BOLT, HH 3/8-16 X 1 GR5 MAGNI
20 596237/M 4 [NUT, CENTERLOCK 3/8-16 MAGNI
21 596241M 2 |NUT, CENTERLOCK 3/4-10 MAGNI
22 600069 1 |HOSEKIT, 3PT PUMP
23 632204 1 |2 PINDT 20' CABLE EXTENSION

DECAL, DO NOT RUN PUMP DRY,
24 800282 1 ENGLISH

Pump Option - 60’ - 100’ Boom With HYPRO Pump

Page 87



LL;.Z_ ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump




fas

ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump Parts List

ITEM { PART NO. QTY. {

DESCRIPTION

1 500034 1 [|VALVE, 2" BOTTOM LOAD FPF

2 510003 1 |[BUMBLEBEE HOSE, 2"

3 530019 2 |GASKET, 2" EPDM

4 530103 1 [MANIFOLD FLANGE 2" FP X 2" HB

5 530111 1 [MANIFOLD, 3" X 2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550011 1 |PUMP, HYPRO

9 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 100’ Boom With HYPRO Pump

Page 89




EM. ILLUSTRATED PARTS LIST
963P Pump Assembly

963P Pump Assembly
Page 90



LL{.{ ILLUSTRATED PARTS LIST

963P Pump Assembly Parts List

ITEM‘ PART NO. ‘QTY. DESCRIPTION

8 530002 7 |MANIFOLD CLAMP 2" FULL PORT

9 530005 1 |ADAPTER 1/8 MPT X 1/4 QUICK LOCK
10 530019 8 |GASKET 2" FULL PORT

11 129 2 |BOLTHH 3/8 X1-1/2 GR5 ZP

12 530024 3 |GASKET 3"

13 769 2 |NUT HH 3/8" WHIZLOCK ZP

14 1 SEE PUMP PAGES

15 530125 1 |MANIFOLD Y STRAINER 30 MESH SCREEN 2” FULL PORT
20 540007 4 |T-BOLT CLAMP 2" HOSE

21 510002 1 |FERTILIZER SOLUTION HOSE

22 530115 1 |MANIFOLD TEE 3"

23 530112 2 |MANIFOLD 3 X2 HOSE BARB 90°

28 540003 3 |MANIFOLD CLAMP 3"

963P Pump Assembly
Page 91



f.ﬂ.—;i, ILLUSTRATED PARTS LIST

Y Strainer

Y Strainer
Page 92



L*m ILLUSTRATED PARTS LIST
Y Strainer Parts List 530125

ITEM PART NO. ‘VENDOR PART NO. QTY. DESCRIPTION

530125 1 |COMPLETE STRAINER
1 MLS222B 1 |2" FP LINE STRAINER BODY
2 MLS220C1 1 |MLS220 CAP ASSEMBLY
3 MLS220R1 1 |2" FPLS RETAINING RING
4 LST204SS 1 4SS MESH SCREEN
4 LST206SS 1 6 SS MESH SCREEN
4 LS T208SS 1 [8SS MESH SCREEN
4 LST210SS 1 |10 SS MESH SCREEN
4 LST216SS 1 |16 SS MESH SCREEN
4 LST230SS 1 [B0OH SS MESH SCREEN
4 LST250SS 1 [50 SS MESH SCREEN
4 MLS250SS 1 |50 SS MESH PERFORATED SCREEN
4 LST280SS 1 |80 SS MESH SCREEN
4 MLS280SS 1 80 SS MESH PERFORATED SCREEN
4 LS T2100SS 1 |100 SS MESH SCREEN
4 MLS2100SS 1 |100 SS MESH PERFORATED SCREEN

Y Strainer
Page 93



fas

ILLUSTRATED PARTS LIST

ACE 150-206 Pump, 60 & 66 Foot Boom (550000)

REF. # PART NUMBER EDP # DESCRIPTION REQ.

1 BAC-53 41110 Pipe plug 4

1 41120 41120 Pipe plug, stainless steel (optional) 4
2 BAC-12-150-FLG 40257 | Volute, castiron, NPT & flanged (for 150F models) 1
2 BAC-12-150-SS 40249 | Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
3 BAC-23-A 40391 Nut, 3/8" NF, cad plated 1
3 BAC-23-A-SS 40392 | Nut, 3/8" NF, stainless steel (optional) 1
402 | BAC-24-HYD-SS 40400 | Washer, 3/8” star, stainless steel 1
5 BAC-26-150-P 40446 Impeller, Valox, keyway 1
5 BAC-26-150-Cl 40445 Impeller, cast iron, keyway (optional) 1
6% BAC-7V 40151 Seal, carbon/ceramic/Viton (includes 40160 O-Ring) 1
6% BAC-7SC 40152 | Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6AY? | 40160 40160 | O-ring, shaft seal 1
7@ | BAC-4-150 40015 | O-ring, body seal 1
8 BAC-14-150-HYD 40305 Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-SS 40319 | Mounting frame, 316 stainless steel (for 150FS models) 1
9 40950 40950 | Cap screw, 3/8" NC x 3/4" hex head 4
9 40930 40930 | Cap screw, 3/8" NC x 3/4" hex head, stainless steel (optional) 4
10 BAC-54 41130 Slinger 1
11 BAC-33 40810 | Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 40870 | Ball Bearing, sealed, BAC-6 shaft 2
13 BAC-32 40790 | Snap ring, external, BAC-6 shaft 2
14 BAC-32-S 40795 | Spacer for BAC-6 shaft 1
15 BACH-25 40420 Key, 1/8" x 1/8" x 1/2" 1
16 BAC-6-HYD-SS 40061 Shaft, 5/8" diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-206 41372 | Hydraulic motor, 7 GPM (includes parts 18 - 25) 1
18 S200 40161 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-206N 41397 Hydraulic motor, 7 GPM (motor only - no external fittings) 1
20 41255 41255 | Cap screw, 5/16" N. C. x 3-3/4" socket head (for 206N motor) 4
21 41875 41875 | O-ring, #8 SAE fitting 2
22 BAC-78-8SAE 41441 Reverse check valve, #8 SAE male x 1/2" NPT female 1
23 BAC-80-8SAE 41455 | Adapter, restrictor body, #8 SAE male x 1/2" NPT female 1
24 41448 41448 O-ring, orifice insert 1
25 BAC-79-7 41456 | Orifice, restrictor insert, .109 (206N) 1
26 LS-206N 41418 Flow limiting valve (206N), #8 SAE male x 1/2" NPT female 1
(0] RK-FMC-150 52710 | Repair kit for FMC-150 series pump -
@ RK-FMCSC-150 52711 Repair kit for FMC-150 series with silicon carbide shaft seal -
= RK-BAC-75-HYD-L 41374 Repair kit for 200-L Series motor -

ACE 150-206 Pump, 60 & 66 Foot Boom

Page 94



fas

ILLUSTRATED PARTS LIST

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom (550000)

MODEL | MODEL | MODEL
REF. # 204N 206N 210N DESCRIPTION REQUIRED

p B S200 S200 S200 Seal support spacer 1
2% 40153 40153 40153 Seal cartridge 1
3 41941 41941 41941 Snap ring, bearing 2
4 41961 41961 41961 Ball bearing, 7/16" I.D. 1
5 41731 41731 41731 Drive plate 1
6 42041 42041 42041 Valve cap, coasting check 1
74 42044 42044 42044 "O" ring, coasting check 1
8 42042 42042 42042 Spring, coasting check 1
9 42043 42043 42043 Ball, coasting check 1
10* 41850 41850 41850 "0O" ring, housing seal 2
11 41720 41721 41725 Gear housing 1
12 41800 41801 41805 Dowel pin, housing 2
13 41742 41742 41742 End plate 1
14 41900 41900 41905 Cap screw, 1/4" N.C. hex head 2
15 42010 42010 42010 Adjusting screw, needle valve 1
16* 42030 42030 42030 Thread seal, 3/8", needle valve 1
17 42040 42040 42040 Washer, flat steel, needle valve 1
18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve 1
19 41761 41764 41766 Drive shaft 1
20 41920 41921 41925 Dowel pin, drive shaft 1
21 41970 41971 41975 Idler shaft 1
22 41990 41990 41990 Ball, idler shaft 1
23 41980 41980 41980 Retaining ring, idler gear 2
24 41750 41751 41755 Gear 2
25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT 1
26 41448 41448 41448 "O" ring, orifice insert (use with 41456 insert) 1
27 41457 41456 41456 Insert, restrictor orifice (use with 41455 body) 1
28 41875 41875 41875 "O" ring, #8 SAE male fitting 2
29 41441 41441 41441 Reverse check, #8 SAE male x 1/2" NPT 1
# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L --

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

Page 95



LL;.Z_ ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 96



fas

ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List 550025

ITEM PART NO. ‘QTY. DESCRIPTION
0 550025 1 [PUMP, 205-304 FLANGED, COMPLETE PUMP
1 BAC-53 1 |PIPE PLUG
1 41120 1 |PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 7AC-14FLG | 1 [VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE
3 BAC-23-A 1 [NUT, 3/8” NF, CAD PLATED
3 | BAc-23Ass | 1 |NUT, 3/8” NF, STAINLESS STEEL (OPTIONAL)
4) | BAC24HYDSS| 1 |WASHER, 3/8” STAR, STAINLESS STEEL
5 | BAc26-200p | 1 |IMPELLER, WITH EXTENDED KEYWAY, THERMOPLASTIC
5 | BAC-26200-Cl | 1 [IMPELLER, WITH EXTENDED KEYWAY, CAST IRON (OPTIONAL)
| sacaso00ss | 1 I(I\SEEILOLI\I?AR\L)WITH EXTENDED KEYWAY, 316 STAINLESS STEEL
6J BAC-4A 1 [0-RING, BODY SEAL
73 | BAC7sc205v | 1 |SEAL, SILICON CARBIDE
8 |BAC-14205HYD| 1 |MOUNTING FRAME FOR 205 PUMP
9 40950 4 |cAP SCREW, 3/8” NC X 3/4” HEX HEAD
10 41330 4 |cAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP
11 BAC-54 1 [SLINGER
12 BACH-33 1 [SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 | BACH32HD | 3 |SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 1 [BALL BEARING, SEALED, BAC-6-205 SHAFT
15 BAC-25 1 ke, 1/8” x 1/8” X 13116, EXTENDED KEYWAY
16 |PACOZL YD |1 ISHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
17 S305 1 [SEAL SUPPORT SPACER FOR 205 SERIES PUMP
18 | BACTSHYD- | [HYDRAULIC MOTOR, 13 GPM, 1/2” NPT PORTS
18 | BACTINO 11 |HYDRAULIC MOTOR, 13 GPM, #12 SAE END PORTS (OPTIONAL)
J | Rk-FMCsc205 | 1 |REPAIR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT SEAL
g |ROBASTSRYD |REPAIR KIT FOR 300 SERIES HYDRAULIC MOTOR

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 97




LL{.Z ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 98



fas

ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List 550035

ITEM | PARTNO.  QTY.| EDP# | DESCRIPTION
0 550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 BAC-53 4 41110 |PIPE PLUG
1 41120 4 41120 |PIPE PLUG, STAINLESS STEEL (-FS MODEL) (OPTIONAL)
5 ZAC-14-FLG 1 41530 ?/R%LI\LIJTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE, CAST
5 2AC-14-FLG-SS 1 41532 \lcl(é))LDLIJE'II'_I)E 300 FLANGE X 220 FLANGE, 316 STAINLESS STEEL (-FS
3 BAC-23-B-SS 1 40393 |NUT, 3/8” NF, STAINLESS STEEL
4 BAC-24-B-SS 1 42702 |WASHER, 3/8”, STAINLESS STEEL, SELF-LOCKING
5 BAC-26-200-P 1 40434 |IMPELLER, THERMOPLASTIC
5 BAC-26-200-Cl 1 40433 |IMPELLER, CAST IRON (OPTIONAL)
5 BAC-26-200-SS 1 40436 |IMPELLER, 316 STAINLESS STEEL (-FS MODEL) (OPTIONAL)
6 BAC-4A 1 40005 |O-RING, BODY SEAL
7 BAC-7SC-205V 1 40149 |SEAL, SILICON CARBIDE
8 BAC-14-205-HYD 1 40338 |MOUNTING FRAME FOR 205 PUMP
8 |[BAC-14-205-HYD-SS| 1 40346 |MOUNTING FRAME FOR 205 PUMP, 316 STAINLESS STEEL (-FS MODEL)
9 40950 4 40950 |CAP SCREW, 3/8” NC X 3/4” HEX HEAD
9 40930 4 40930 |CAP SCREW, 3/8” NC X 3/4” HEX HEAD, STAINLESS STEEL (-FS MODEL)
10 41330 4 41330 |CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP
11 BAC-54 1 41130 |SLINGER
12 BACH-33 2 40820 |SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 BACH-32-HD 3 40385 |SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 2 40880 |BALL BEARING, SEALED, BAC-6-205 SHAFT
15 BAC-25 1 40425 |KEY, 1/8” X 1/8” X 13/16”, EXTENDED KEYWAY
16 | BAC-6-205-HYD-SS| 1 40068 |SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
17 S305 1 40163 |SEAL SUPPORT SPACER FOR 205 SERIES PUMP
18 BAC'7F5,§,'\*"\\(AD'3O4' 1 41348 |HYDRAULIC MOTOR, 11 GPM, PWM
19 41445 1 41445 |O-RING, #10 SAE FITTING
20 | BAC-78-10X10SAE | 1 41467 |REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE
NS | RK-FMCSC-205 - 50705 |REPAIRKIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT SEAL
NS RK'B'%%';E'HYD' - 41362 |REPAIRKIT FOR 300 SERIES HYDRAULIC MOTOR

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 99




fas

ILLUSTRATED PARTS LIST

ACE 750 PWM Pump 550044

ACE 750 PWM Pump 550044 Parts List
EDP VENDOR

0 - 550044 1 PUMP ACE OASIS 750, PWM, COMPLETE
1 41110 | BAC-53 4 PIPE PLUG, 1/8” NPT
2 30158 785AOC—:I;i2C; 1 VOLUTE, 300 X 220 FLANGE, CAST IRON, E-COATED
3 40397 40397 1 ACORN NUT, 5/8”-11 STAINLESS STEEL
4 30009 | ACAL-4 2 O-RING, VOLUTE SEAL
5 30182 B7A58:é?_ 1 IMPELLER, CAST IRON, E-COATED
BAC-26-
5 30189 750-SS 1 IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 45264 BA7%_016_ 1 SEAL PLATE, CAST IRON, E-COATED
7 41107 41107 1 PLUG, #8 SAE X 1/4” FNPT, HEX HEAD, WITH O-RING
8 41316 41316 1 AIR VALVE, 1/4” NPT
BAC-7-
9 40147 750V 1 DUAL SEAL ASSEMBLY
10 | 40333 BAC-14- 1 MOUNTING FRAME, CAST IRON, E-COATED
750-HYD ' '
11 | 42701 42701 3 WASHER, 3/8”, VOLUTE DISCHARGE AND MOTOR MOUNT
12 | 40952 40952 4 CAP SCREW, 3/8" NC X 2-1/2”, HEX HEAD (VOLUTE)

HYPRO Pump, 80, 90 & 100 Foot Boom
Page 100



f.ﬁM—. ILLUSTRATED PARTS LIST
HYPRO Pump, 80, 90 & 100 Foot Boom (550011)

NOTE: When ordering parts, give

QUANTITY, PART NUMBER,
QQ b3 DESCRIPTION, and COMPLETE
! %@» 2,18 MODEL NUMBER. Reference
: Q x X\ 1 617 numbers are used ONLY to identify
1 NN N 15 parts in the drawing and are NOT
1 “‘ ‘\ 14 to be used as order numbers.
> %\ \ 1213 ‘
\ 1"
10
Parts Kit No. 3430-0178
Contains: One each ball bearing
Repair Parts Kit No. 34300332 Silicon Carbide Seal Kit Hydraulic Motor Part Nos. g%‘)aft;;)a [0 52235'“};'.3‘532,
Contains: One mechanical seal No. 3430-0589 2500-0009C (HM1C Models) and-washer (Refg 37); two P
(Ref. 7), one o-ring (Ref. 5) and Contains one each: 2500-0011C (HM3C Models) melorhousin o:rin s (Ref. 22)
one rubber gasket (Ref. 6). mechanical seal (Ref. 7) and 2500-0018C (HM5C Models) 9.0:TINGS el <)

o-ring (Ref. 5). and port adapter o-rings (Ref. 30).

Ref.| Qty. Ref.| Qty.

No. |Req'd.| Part No. Description No. |Req'd.| Part No. Description

1 4 | 2406-0007 | Drain/Vent Plug 22 2 | 1720-0110 O-ring

2 1 | 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel 23 1 | 0700-2500C1| Gerotor Housing (HM1C Model) 1/2” wide
wear ring) 23 1 | 0702-2500C1| Gerotor Housing (HM3C Model) 1" wide

2 1 [ 0151-9200C | Pump Casing (Volute) (Includes stainless steel 23 1 | 0704-2500C1| Gerotor Housing (HM5C Model) 5/8” wide
wear ring) (3304C) 24 1 [ 1600-0052 | Dowel Pin (HM3C Models)

2A 1 | 0157-9200C | Pump Casing (Universal Flange) 24 1 1600-0044 Dowel Pin (HM1C and HM5C Models)

3 1 | 2253-0002 Impeller Nut 25 1 1600-0068 Dowel Pin (HM3C Model)

4 1 | 0401-9200P2 | Impeller (Nylon) 25 1 | 1600-0037 | Dowel Pin (HM1C and HM5C Models)

5 1 | 1720-0083 | O-ring 26 1 [3900-0022 | Gerotor (HM1C Model)

6 1 | 1700-0100 | Rubber Gasket 26 1 [ 3900-0024 | Gerotor (HM3C Model)

7 1 | 2120-0009 | Mechanical Seal (Viton/Ceramic) (Std) 26 1 [ 3900-0048 | Gerotor (HM5C Model)

7 1 | 3430-0589 | Mechanical Seal (Silicon Carbide) (Optional) 27 1 | 0251-2500C2| Motor End Plate (Includes Main Bearing)

8 1 | 0750-9300C2 | Mounting Flange 28 4 | 2270-0039 | Washer

8 1 | 0750-9300C | Mounting Flange (9304C) 29 4 | 2220-0044 Cap Screw (HM3C )

9 4 |2210-0020 | Hex Head Cap Screw 29 4 | 2220-0021 Cap Screw (HM1C)

10 1 | 1410-0056 | Slinger Ring 29 4 |2220-0032 | Cap Screw (HM5C )

1 1 | 1820-0013 | Retaining Ring 30 2 | 1720-0108 | O-ring

12 1 1810-0014 Snap Ring 31 1 | 3360-0021 Pressure Port Adapter

13 1 | 2000-0010 | Ball Bearing 32 1 [ 3260-0068 | Poppet

14 1 | 1410-0073 | Spacer 33 1 [ 1820-0038 | Retaining Ring

15 1 | 2104-0005 | Shaft Seal 34 1 [ 3320-0049 | Tank Port Adapter

16 1| 1410-0074 | Seal Spacer 35 1 | 3220-0029 | Bypass Adjusting Screw

17 1 | 2029-0014 Thrust Bearing Assembly - Consists of: 36 1 1700-0047 Gasket
(1) Thrust Bearing & (2) Thrust Brg. Races 37 1 | 2270-0027 Washer

18 1 1810-0026 | Snap Ring 38 1 | 2250-0038 Lock Nut

19 1 | 0510-2500 | Shaft (HM3C Model) 7-1/2" long 40 1 | 1610-0055 | Roll Pin (HM3C Models)

19 1 | 0511-2501 Shaft (HM1C & HM5C Models) 7" long 40 1 | 1610-0031 Roll Pin (HM1C and HM5C Models)

20 1 [ 0151-2500C | Motor Body (Includes Main Bearing) 41 1 | 1610-0012 | Woodruff Key

21 4 | 2210-0005 | Hex Head Cap Screw 42 1 | 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom
Page 101



fﬂS’ T

ILLUSTRATED PARTS LIST

HYPRO Pump, 80, 90 & 100 Foot Boom
Page 102



EM. ILLUSTRATED PARTS LIST
Raven Flow Controls

Raven Flow Controls
Page 103



LL{.{ ILLUSTRATED PARTS LIST

Raven Flow Controls Parts List

ITEM| VENDORPARTNO. PARTNO. QTY. DESCRIPTION
1 FC220 540002 4 |MANIFOLD CLAMP 2" FULL PORT
2 150G 530014 4 |GASKET 2" PORT
3 063-0171-894 631805 1 gé\KIEN%EASJgngED CONTROL, 2-WAY MOLDED
4 M200150BRB90 530080 1 Ié/IAARNéFOLD ELBOW 2” FULL PORT X1.5" HOSE
5 64024H 540016 4 |CLAMP STAINLESS STEEL 1-1/2”
6 BS-1-1/2BH200 510014 | AR |HOSE EDPM1-1/2”
7 M200150BRB 530100 2 |MANIFOLD HOSE BARB 2" X1.5” HOSE BARB
8 063-0171-0793 631804 1 |RAVEN FLOW METER

Raven Flow Controls
Page 104




f..m, ILLUSTRATED PARTS LIST
Boom Plumbing

Fenceline

From TeeJet w18 A

Ball
Valve £

@/ 21 22 To Delivery
/@ Tubes

22 26 %
See Delivery Tubes
5 Doy

26 ,, ﬁ For Part Numbers
23

Boom Plumbing
Page 105



ILLUSTRATED PARTS LIST

Boom Plumbing

~( 86

Parts List

VENDOR PART

ITEM PART NO. NO. DESCRIPTION

1 4151E5C(§XX— 790020 1 |PRESSURE GAUGE 0-160 PSI

2 256 2 |WASHER FLAT 1/4" ZP

3 103 2 |BOLT HH 1/4 X 1-1/2 GR5 ZP

4 2T20-003 | 510023 | AR [TUBING POLY 1/4" OD

5 44103211 | 530004 1 |Q-LOCK CONNECTOR ELBOW 1/4" MPT X 1/4" HOSE

6 M200PLG025| 530094 1 |MANIFOLD PLUG 2" X 1/4" PORT

7 FC200 540001 | AR [MANIFOLD CLAMP 2" STANDARD

8 150G 530014 | AR |MANIFOLD GASKET 2"

9 500027 | AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)

9 500028 | AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)

9 50516-6 500029 | AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)

10 56609-2-F AR [VALVE SUB-ASSEMBLY

11 45529-1" 530190 | AR |QUICK CONNECTOR SUB-ASSEMBLY

12 64016H 540014 | AR |HOSE CLAMP 1"

13 1BH200 510016 | AR |HOSE SPRAY EDPM 1" ID

14 HB100 530041 | AR |HOSE BARB 1" MPT X 1" HB

15 LST100-80 | 530474 | AR |STRAINER LINE 80 MESH SCREEN (LST180 SCREEN)

16 236 AR |INUT HH 5/16" CL ZP

17 120 AR |BOLT HH 5/16 X 3-1/2 GR5 ZP

18 HB100-90 | 530044 | AR [HOSE BARB ELBOW 1" MPT X 1" HOSE

19 64016H 540014 | AR |HOSE CLAMP 1"

20 1BH100 510016 | AR |HOSE SPRAY EDPM 1" ID

21 HB100 530056 | AR [HOSE BARB 1" X 1" TEE

22 64016H 540014 | AR |HOSE CLAMP 1"

23 1BH200 510016 | AR [HOSE SPRAY EDPM 1" ID

24 EL100-90 | 530310 | AR |[ELBOW 1" FPT

25 HB100-90 | 530044 | AR [HOSE BARB ELBOW 1" MPT X 1" HOSE

26 HB100 530041 | AR |HOSE BARB 1" MPT X 1" HB

27 V13N34 530245 | AR |CAP 1" FPT

28 58140 520037 | AR |FENCELINE NOZZLE BODY, MANUALLY CONTROLLED
28A 55280-1 520038 | AR |FENCELINE NOZZLE BODY, ELECTRICALLY CONTROLLED

Boom Plumbing
Page 106




fas

ILLUSTRATED PARTS LIST

29 345-005 540032 | 2 |HOSE CLAMP 3/8"
30 3/8BH200 | 510020 | AR |HOSE SPRAY EDPM 3/8"
31 1338D 530306 | 2 |FENCELINE NOZZLE BODY
32 3B12 530206 | 2 |[NOZZLE BODY NUT
33 |CP8027-NYB| 520019 | 2 [NOZZLE TIP NUT
34 227 2 INUT HH 1/4" NYLOCK ZP
35 44103206 | 530001 | 1 [Q-LOCK CONNECTOR 1/4" MPT X 1/4" HOSE
36 55045%4'04' 610006 1 |[ELBOW 1/4" NPT STAINLESS STEEL
37 11758 1 |GUAGE BRACKET
38 11786 1 |GUAGE STRAP
39 45529-90-1 | 530190 | 1 |[ELBOW 3/4” RETURN TO TANK
40 64012H 540013 | 1 |[CLAMP 3/4”
BS-3/4 ,
41 BH200 510019 | 1 [HOSE 3/4
42 500027 | AR g/AéIL_\g-I(E))%OBEC MANIFOLD (NARROW) (NON-FLOWBACK) (ITEMS
42 500028 | AR \1/OA)LVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) (ITEMS 9 &
54608-15-
42 450BEC3 | 500029 | AR VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) (ITEMS 9 & 10)
43 257 AR [5/16" WASHER
44 TC-130 540037 | AR [T-BOLT CLAMP
45 3D34100 | 530275 | AR |[HOSE BARB
46 QJ12755,\20A' 520030 | AR [BODY SINGLE
47 Q54S$?;1/4' 530248 | AR |ADAPTER
48 3EL14628 | 530209 | AR [1/4 X 3/8" BARB 90°
49 58480-2 | 530429 | AR |CABLE, CHEM SAVER ELECTRIC OPTION
50 W806V 530227 | AR |CAPGASKET
51 CP7717-3- | 530198 | AR
912-V] O-RING
52 | CP37166-1- | 530193 | AR
30255 RETAINING CLIP
53 |BJTEE100FP| 530147 | AR [TEE 1" NPT
54 - 90SASC1| AR |ASSEMBLY, STRAINER DRAIN 1¢
55 - 90SASC2| AR |ASSEMBLY, STRAINER DRAIN 2¢

Boom Plumbing
Page 107




f‘ﬂ.—iz ILLUSTRATED PARTS LIST

Rinse Tank Option

Rinse Tank Option
Page 108



fasT

ILLUSTRATED PARTS LIST

Rinse Tank Option Parts List 99RT50963P:

ITEM  PARTNO. | QTY. | DESCRIPTION
1 3071 2 BUCKLE, 2" STRAP
2 16878L 1 50GAL TANK MOUNT WLDMNT
3 16878R 1 50GAL TANK MOUNT WLDMNT
4 500002 1 VALVE 2 IN MANIFOLD CHECK ASSY
5 500034 1 VALVE, 2" BOTTOM LOAD FPF
6 500039 1 VALVE, MANIFOLD, 2.00 STD. PORT, 4 BOLT, POLY
7 510002 5 | (FT)HOSE, 1.5IN EPDM
8 530014 4 | GASKET, 1.500 EPDM
9 530019 2 GASKET, 2.00 EPDM
10 530079 1 MANIFOLD FLANGE, 2" X 1-1/2" HB
11 530089 1 MANIFOLD COUPLER, 2" X 90~ SHORT
12 530101 1 2INCHFP FLANGE X 1-1/2INCHHB-90
13 530105 1 MANIFOLD, 2" FP X 2" FP CPLG 45 DEG
14 530118 1 FLANGE, 2" STD PORT BOTTOM DRAIN
15 540001 4 | CLAMP, 2.00 STD WORM SCREW
16 540002 2 | CLAMP, FP WORM SCREW, 2.00
17 540006 2 | T-Bolt Hose Clamp 1.25" 1.81" Min
18 570034 1 TANK, PCO 50 GAL YELLOW
19 580004 10 | (FT) WEBBING, NYLON, 1.75" WIDE
20 590287 2 U-BOLT 5 X 5 X 5/8 ZP
21 596237M 2 NUT, CENTERLOCK 3/8-16 MAGNI
22 596240M 4 NUT, CENTERLOCK, 5/8-11 MAGNI
23 596818M 2 BOLT, HH 3/8-16 X 3/4 GR5 MAGNI

Rinse Tank Option
Page 109



EM. ILLUSTRATED PARTS LIST
Fence Line Option

Rinse Tank Option
Page 110



fas

ILLUSTRATED PARTS LIST

Fence Line Option Parts List

PART

ITEM NO. QTY. DESCRIPTION
1 520016 2 |NOZZLE SEAT WASHER, RUBBER
2 520037 2 |NOZZLE MANUAL CHEM SAVER
3 520038 2 |NOZZLE ELECTRIC CHEM SAVER
4 632044 2 |CABLE ADAPTER 2P DT TO 2P 6"
) 540032 4 |CLAMP, HOSE 5/16"
6 632054 2 |55' FENCE ROW CABLE

Rinse Tank Option
Page 111




EM_ ILLUSTRATED PARTS LIST
Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JO RCZ000

Single Fence Line, Display Control
Page 112



fas

ILLUSTRATED PARTS LIST

Single Fence Line, Display Control Parts List 27360

i w Fos wQTY. DESCRIPTION
1 | 520037 | 1 |VALVE, MANUAL CHEMSAVER
2 | 520038 | 1 |VALVE, ELECTRIC CHEMSAVER
3 | 632044 | 1 |FENCEROW ADAPTER CABLE, 6"
4 | 632054 | 1 |FENCEROW CABLE, 55

Single Fence Line, Display Control
Page 113




EM, ILLUSTRATED PARTS LIST
Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Dual Fence Line, Display Control
Page 114



Em ILLUSTRATED PARTS LIST
Dual Fence Line, Display Control Parts List 27361

ITEM PART NO. | QTY. DESCRIPTION

1 520038 2 |VALVE, ELECTRIC CHEMSAVER

2 632044 2 |FENCEROW ADAPTER CABLE, 6"

3 632054 2 |FENCEROW CABLE, 5%

Dual Fence Line, Display Control
Page 115



EM_ ILLUSTRATED PARTS LIST
Single Fence Line, Toggle Switch Control

NOTE
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Single Fence Line, Toggle Switch Control
Page 116



LL{.{ ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control Parts List 27362

ITEM PART NO. QTY. DESCRIPTION
1 18437 1 PLATE, MOUNT
2 520037 1 VALVE, MANAL CHEMSAVER
3 520038 1 VALVE, ELECTRIC CHEMSAVER
4 632042 1 2 PIN DT 40’ CABLE EXTENSION
5 632044 1 FENCEROW ADAPTER CABLE, 6”
6 632054 1 FENCEROW CABLE, 55’
7 632089 1 CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

Single Fence Line, Toggle Switch Control
Page 117



Em, ILLUSTRATED PARTS LIST
Dual Fence Line, Toggle Switch Control

NOTE
1. FOR USE WITH RAVEN 450, JO GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Dual Fence Line, Toggle Switch Control
Page 118



Em ILLUSTRATED PARTS LIST
Dual Fence Line, Toggle Switch Control Parts List 27363

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 PLATE, MOUNT

2 520038 2 VALVE, ELECTRIC CHEMSAVER

3 632042 1 2 PIN DT 40’ CABLE EXTENSION

4 632044 2 FENCEROW ADAPTER CABLE, 6”

5 632054 2 FENCEROW CABLE, 5%’

6 632088 1 CABLE, DUAL ELECTRIC FENCELINE NOZZLES
7 800261 1 DEAL, FENCELINE & AGITATION

Dual Fence Line, Toggle Switch Control
Page 119



Lﬁ&_, ILLUSTRATED PARTS LIST
Plumbing Valves

Plumbing Valves
Page 120



fas

ILLUSTRATED PARTS LIST

Plumbing Valves Parts List

ITEM VENDOR PART NO. QTY.| DESCRIPTION
0 PL450BEC-FB 1 |SHUT-OFF VALVE
1 TJ505156 1 |BEC MOTOR, 22 RPM (.07 SEC)
2 CP50517-SSPV 1 |RETAINING CLIP, 304 STAINLESS
3 CP26197-PP 2 [SCREW, 1/4"-20 X 7/8", STAINLESS
4 CP50514-PP 1 |MOTOR ADAPTER, POLY BLACK
5 CP20125-TEF 1 |THRUST WASHER, TEFLON
6 CP56613-SS 1 |STEM, 303 STAINLESS (FOR POLY BALL)
7 | CP7717-M12X2.5-V1| 3 |O-RING,VITON
8 CP55233-NYB 1 |FLOW BACK BODY, NYLON BLACK
9 | CP38435-1/4-SSNY | 2 |ELASTIC LOCKNUT, 1/4-20, STAINLESS
10 CP20106-2-PP 1 |FLOW BACK BALL, POLY, WHITE
10A CP19926-2-SS 1 |FLOW BACK BALL, 303 STAINLESS
11 CP20564 2 |GASKET, VITON
12 CP20103-TEF 2 [SEAL, TEFLON
13 | CP7717-2-2132vI | 2 |O-RING, VITON
14A CP45514-NYB 1 |END CAP, NYLON, BLACK, QUICK CONNECT
15 |CP45252-2-3/4-SSPV| 4 |SCREW, 1/4-12 X 2-3/4 PAN HEAD, SS
16 CP55224-PP 1 [#75 NARROW TEE BODY, POLY, BLACK
17 CP45216-AL 1 |MOUNTING RAIL, ALUMINUM
18 CP45259-SS 4 [SCREW, M6 X1 X 16MM HEX, SS
19 | CP7717-3-912-VI 2 |O-RING, VITON
20 | CP37166-1-302SS | 2 |QUICK CONNECT RETAINING CLIP, 302 SS
£6609.3FB. - . |VALVEBODY SUB ASSEMBLY, SPECIFY OUTLET SIZE & BALL
— - MATERIAL (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 |SPARE PARTSKIT

Plumbing Valves
Page 121




f‘ﬂ.—iz ILLUSTRATED PARTS LIST

Nozzle Bodies

ITEM PART NO. DESCRIPTION

CP48224-NYB Upper Clomp, 25mm, Nylon (Black)
_2 | CP48256-SS | Pivot Pin, Slainless Stesl
| CP48498-NYB Body, ‘374", Wylon (Black) (for-3/4" and 25mm varsicns)

ing, Buna-N

7-2/110=VI ing. Viton (Optional)

el

agm,
8 CP21953-VI Diaphragm, Viton (Optional)
7 21950-10~NYB End Cap Sub-Ass'y, Nylon (Black)
QJ17560A No. QJ17560A=25mm~NYB(~Vi) - Hinged Nozzle Body Assembly

e " e s Spraying Systems Co:

CHECK VALVE QUICK TEEJET®

Spray Nozzles and Accessories
0oy Ry LN PO, Bax 7900 - Wheston, . 80156.7000
- Rev. No. Parts List No.
1TEM | PART NO. DESCRIPTION PL QJ17560A
1| CP38930-8-NY8 | Plug. Nyton (Block) Ret. SHRRT  OF
CP7717-2-13-€PR O-Ring, EPOM
2 [eprmiz=z=13-m O-Ring, Vifon (Optional)
T3 | cP389sI-NTB E£~Cop, Nylon (Black)
CP7717-M28x3-EPRTFE | O-Ring, EPR-Teflon Fllles (2 R N
4 [CP7INIT-MZBx3-WITFE___| O-Ring, Vifon~Tefion Fi
S | CPS8726-VITFE Seal, Vilon—Teflon Fi -
6 CPITIT~2=111-W1 O-Ring, Vifon = —
TA | CP38921~2~NY8 Turrel, Nyfon (Black) (5 Outiet)
78 | CP38922~2-NY8 Tuerel, Nylon (Bock) (4 Outiet)
7C | CP38923-2~NY8 Tures), Nylon (8icck) (5 Outlet)
CP21983-£PR Diaphragm, EPOM
2 CP21853-V| Diophragm, Viton (Opticnol)
| 8 |21850-10-N1B End Cop Sub-assembly, Nylon (Black)
10 | cp38925-2-NYB 13747 & 25mm Body, Nylon (Biock)
P77~ Buno-N
" IcPrri7-2-110 | O-Fing, Viton (Optional)
|12 | CPa8255~1-1/4-%0255 | Screw, Stainiess Siwel
13 S—
CP48224~NY8 ¢ Clomp, Nylon _(gkik)

Foe Number of Outlels Desired,
Viton 0-Ring Option

=Vl in Port Number Spec!

DESCRPTION:

] ®
N Spraying Systems Co. QJ360C
SR et asotu A

NOZZLE B80OY ASSEMBLY
Rav. No. } PARTS UST
PL QJ360C—-WB
Bt SHEET __OF

QJ375 QJ373
Nozzle Bodies
Page 122



fﬂS’ T

ILLUSTRATED PARTS LIST

Nozzle Bodies
Page 123



LL{.Z_ ILLUSTRATED PARTS LIST

Delivery Tubes

Delivery Tubes
Page 124



LL{.{ ILLUSTRATED PARTS LIST

Delivery Tubes Parts List

ITEM PART NO. QTY. DESCRIPTION
1 14301 AR |TUBE, 6 PORT 15 INCH SPACING + FENCELINE VALVE
1 14302 AR |TUBE, 2 PORT 15 INCH SPACING
1 14303 AR |TUBE, 3 PORT 15 INCH SPACING
1 14304 AR |TUBE, 4 PORT 15 INCH SPACING
1 14305 AR |TUBE, 5 PORT 15 INCH SPACING
1 14306 AR |TUBE, 6 PORT 15 INCH SPACING
1 14307 AR |TUBE, 7 PORT 15 INCH SPACING
1 14308 AR |TUBE, 8 PORT 15 INCH SPACING
1 14309 AR |TUBE, 9 PORT 15 INCH SPACING
1 14310 AR |TUBE, 10 PORT 15 INCH SPACING
1 14311 AR |TUBE, 7 PORT 20 INCH SPACING + FENCELINE VALVE
1 14312 AR |TUBE, 2 PORT 20 INCH SPACING
1 14313 AR |TUBE, 3 PORT 20 INCH SPACING
1 14314 AR |TUBE, 4 PORT 20 INCH SPACING
1 14315 AR |TUBE, 5 PORT 20 INCH SPACING
1 14316 AR |TUBE, 6 PORT 20 INCH SPACING
1 14317 AR |TUBE, 7 PORT 20 INCH SPACING
1 14318 AR |TUBE, 8 PORT 20 INCH SPACING
1 14319 AR |TUBE, 9 PORT 20 INCH SPACING
1 14320 AR |TUBE, 5 PORT 20 INCH SPACING + FENCELINE VALVE
1 14321 AR |TUBE, 6 PORT 20 INCH SPACING + FENCELINE VALVE
1 14322 AR |TUBE, 2 PORT 22 INCH SPACING
1 14323 AR |TUBE, 3 PORT 22 INCH SPACING
1 14324 AR |TUBE, 4 PORT 22 INCH SPACING
1 14325 AR |TUBE, 5 PORT 22 INCH SPACING
1 14326 AR |TUBE, 6 PORT 22 INCH SPACING
1 14327 AR |TUBE, 7 PORT 22 INCH SPACING
1 14329 AR |TUBE, 6 PORT 22 INCH SPACING + FENCELINE VALVE
1 14330 AR |TUBE, 5 PORT 22 INCH SPACING + FENCELINE VALVE
1 14331 AR |TUBE, 6 PORT 15 INCH SPACING + FENCELINE VALVE
1 14332 AR |TUBE ASSEMBLY, 2 PORT 15 INCH SPACING, INC NOZZLES
1 14333 AR |TUBE ASSEMBLY, 3 PORT 15 INCH SPACING, INC NOZZLES
1 14334 AR |TUBE ASSEMBLY, 4 PORT 15 INCH SPACING, INC NOZZLES
1 14335 AR |TUBE ASSEMBLY, 5 PORT 15 INCH SPACING, INC NOZZLES
1 14336 AR |TUBE ASSEMBLY, 6 PORT 15 INCH SPACING, INC NOZZLES
1 14337 AR |TUBE ASSEMBLY, 7 PORT 15 INCH SPACING, INC NOZZLES
1 14338 AR |TUBE ASSEMBLY, 8 PORT 15 INCH SPACING, INC NOZZLES
1 14339 AR | TUBE ASSEMBLY, 9 PORT 15 INCH SPACING, INC NOZZLES
1 14340 AR |TUBE ASSEMBLY, 10 PORT 15 INCH SPACING, INC NOZZLES
2 590054 AR [|SPACER, WET BOOM
3 540040 AR |CLAMP, WET BOOM
4 520039 AR |NOZZLE BODY TRIPLE WET BOOM
5 590048 AR |U-BOLT STAINLESS STEEL
6 540029 AR |TUBE CLAMP BASE
7 655 AR |NUT HH
8 590078 AR |BOLT HH 1/4 X 4-1/2 GR5 STAINLESS STEEL
9 685 AR |WASHER 1/4" STAINLESS STEEL
10 655 AR |NUT 1/4" NYLOCK STAINLESS STEEL
11 520030 AR |NOZZLE BODY SINGLE WET BOOM

Delivery Tubes
Page 125



60 - 80’ Side Fold Fitting

60 - 80’ Side Fold Fitting Parts List

ITEM PARTNO. QTY. DESCRIPTION
1 530044 1 [1"MPT X 1" HOSE SHANK-90°
2 530326 1 |[1'MALE X1" FEMALE SWIVEL
3 530325 1 |1'FEMALE THREAD X 1" HOSE SHANK

60 — 80’ Side Fold Fitting
Page 126




EM. ILLUSTRATED PARTS LIST
Capstan Boom Recirculation Option for Fast Track Tanks

ADD RECIRCULATION FITTINGS
ON TO THE LEFT TANK OVERFLOW

') DETAIL B
12
13 18
17
- @
[ ]
| :‘“‘ﬁ-—
P \

HOSE COMES FROM /
RECIRCULATION
ON BOOM

'Ill

FAST Boom Recirc
Page 127



fas

ILLUSTRATED PARTS LIST

Parts List 36271: Capstan Boom Recirculation Option for Fast Track Tanks

1 90SA6080SF 2 SUB-ASSY 60-80" SIDE FOLD FTNG

2 90SAU 14 SUB ASSY U-FITTING

3 500043 6 VALVE, 3/4" UNION

4 510016 170 (FT) HOSE, 1.00" EPDM

5 530019 2 GASKET, 2.00 EPDM

6 530036 5 ELBOW, .75 MPT X 1.00 HB, 90

7 530066 1 FITTING, 1.00 MANIFOLD X 1.00 HB

8 530068 4 GASKET, 1.00 EPDM

9 530156 2 TEE, 3/4" POLY PIPE

10 530181 4 TEE, .75 MPT X 1.00 HB X 1.00 HB

11 530203 2 FITTING, .750 MNPT X 1.00 HB, POLY
12 530324 1 1" MANIFOLD CPLNG-45°

13 530362 1 Coupling 90° 1" Flanged

14 530447 1 MANIFOLD, 2 IN FP X 1 IN COUPLING
15 530530 1 ELECTRONIC MANIFOLD VALVE

16 530532 1 FITTING, 2" FULL PORT 45° Y FLANGE
17 540000 CLAMP, WORM SCREW, 1.00

18 540002 CLAMP, FP WORM SCREW, 2.00

19 540014 44 HOSE CLAMP, SS 1.00 #16

20 632205 1 3 PIN DEUTSCH EXTENSION 12"

FAST Boom Recirc
Page 128



fﬂS’ T

ILLUSTRATED PARTS LIST

fAsT

FAST Boom Recirc
Page 129



LL{.Z_ ILLUSTRATED PARTS LIST

Hydraulic System

Hydraulic System
Page 130



fasT

ILLUSTRATED PARTS LIST

Hydraulic System Parts List

ITEM  VENDOR PART NO. PART NO. QTY. 60 DESCRIPTION
CYLINDER, 20TD16-150 SA PUSH,
1 648124 620019 2 MAIN LIET
, 6100-4-5-047 510035 | 2 80?1;28 X 4JIX RESTRICTED ADAPTER,
3 FDM4R17-4FJX 600008 | 1 HOSE 4JIC STRAIGHT
4 2-NV12-12SAE-M 530182 4 HYDRAULIC TIP X 8BORB
5 | FDM8R17-8FIX-8MBO-288 2 HOSE HYDRAULIC BLOCK FEED
CYLINDER, 30TD16-150 DOUBLE
6 645710 620006 2 ACTING, FOLD
BORB X 4JIX 90° RESTRICTED
7 6801-4-8-R.045 610039 4 ADAPTER, .032 (9600N)
BORB X 4JIX 90° RESTRICTED
7 6801-4-8-R.045 610040 | 4 ADAPTER, 045 (9600)
8 FDM4R17-4FJX-4FJX-104 2 HOSE 4JIC STRAIGHT
9 | FDMA4R17-4FIX90M-4FIX-302 1 HOSE 4JIC STRAIGHT X 4JIC 90°
10 | FDMA4R17-4FIX90M-4FIX-302 1 HOSE 4JIC STRAIGHT X 4JIC 90°
BORB X 4JIX 90° RESTRICTED
11 610039 | 4 ADAPTER, .032 (9600N)
BORB X 4JIX 90° RESTRICTED
11 6801-4-8-R.045 610040 4 ADAPTER, .045 (9600)
CYLINDER, 30TD16-150 DOUBLE
12 645710 620006 2 ACTING, D13, WING
13 FDM6R17-6FJX-156 2 HOSE 6JIC STRAIGHT
14 6801-6-8 610030 | 2 BORB X 6JIX ADAPTER
CYLINDER, 25TD08-112 SA PULL,
15 648422 620023 2 WING TILT
s opT FOR NORAC/RAVEN BOOM HEIGHT
: CONTROL SYSTEMS
CYLINDER, 25TD10-112 SA PULL,
15 648402 OPT. NORAC/RAVEN 620022 OPT. WING TILT
16 6805-6-8 610035 | 4 SORB X 3/8" FPT 90° ADAPTER
17 BV3 610036 | 4 BREATHER 3/8" MPT

Hydraulic System
Page 131




fasT

ILLUSTRATED PARTS LIST

18 | FDM4R17-4FJX90M-SAME-302 1 HOSE HYDRAULIC 4JI1C 90° X 4JIC 90°
19 FDM4R17-4FJX90M-4FJX-322 1 HOSE HYDRAULIC 4JIC 90° X 4JIC 90°
20 FDM4R17-4FJX-4FJX-104 2 HOSE HYDRAULIC 4JIC STRAIGHT
21 |FDM8R17-8MBO-10MBX090-204 2 HOSE HYDRAULIC PUMP FEED
22 0531-601-500/100 630002 1 ACCUMULATOR
23 FDM4R17-4FJX-4FJX90M-15 1 HOSE HYDRAULIC 4JIC STRAIGHT
24 FDM4R17-4FJX-4FJX-25.3 1 HOSE HYDRAULIC 4JIC STRAIGHT
25 N/A
26 610026 6 RUN TEE ADAPTER 4JIC, ZN
26 6602-4 610028 6 RUN TEE ADAPTER 4JIC
27 6402-04-04 610018 1 ADAPTER SWIVEL 4JIC X 40RB
28 MPV-14-SAE 500000 1 VALVE 1/4 TURN HYDRAULIC
29 700-0805-4103 630008 HYDRAULIC BLOCK -5 STATION
NS 700-0806-4103 630011 HYDRAULIC BLOCK - 6-STATION
30 6400-04 610007 1 4 ORB X 4 JIC
. “BE
32 132 132 2 BOLT HH 3/8 X 3" GR5 ZP
SEAL KITS

648126 648124 20TD16-150 SA PUSH

645752 648422 25TD-08-112 SA PULL

645752 648402 25TD10-112 SA PULL

639559 645710 30TD16-150 DA

Hydraulic System
Page 132




fasT

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

~

- W18/034

QL —
(-1
N 338
PN 098/ OM0
A )
N
\—n—- W8/ MM

r
Y

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM PART NO. QTY. ‘ DESCRIPTION
1 212-025 1 |BOLT, 5/16-18 x 0.75
2 214-002 14 |CABLE TIE, BLACK, 7"
3 255-026 1 |LOOM CLAMP, 0.5” ID METAL/RUBBER
4 302-374 1 MANIFOLD ASSEMBLY, 0805 2DA 3SA0 CLOSED INTG DTR
12V WP6400-4 PT 6801-8
5 319-668 1 HARNESS ASSY, 12 CON 18GA DTR KEY A 12P(12)-

2DTR2P(2) 33’

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 133




ILLUSTRATED PARTS LIST

fast

Hydraulic Control Valve - 60 - 66 Foot Boom

&

@CS@L:
O

@ o
5N

©o0e®©®e© CI-1m

Page 134

Hydraulic Control Valve - 60 - 66 Foot Boom



f.‘m ﬂ_sr ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION
1 210-017 2 |FITTING 6801-8-8/E-MJ-MO
2 210-038 4 |FITTING 6408-HHP-8/HOLL HEX PLUG MO
3 210-113 7 |FITTING 6400-4-6/S-MJ-MO
4 210-127 3 |FITTING 6408-HHP-6/HOLL HEX PLUG MO
5 232-050 2 |DECAL SIN (SILVER)
6 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER
7 253-037 1 |COIL H/F 6359774 DT
8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.
9 270-093 1 |MANIFOLD S14153-4 5CIR AL RV
10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (SEAL KIT PART NUMBER 274-001)
11 273-012 1 |CARTRIDGE CP10-20 (SEAL KIT PART NUMBER 274-019)
12 273-058 1 g&?TRIDGE H/F RV10-22A-0-N-NC-35-30 (SEAL KIT PART NUMBER 274-
13 273-077 7 (()ZQSTRIDGE HYDAC WS 08W-01-C-N-0 (SEAL KIT PART NUMBER 274-

Hydraulic Control Valve - 60 - 66 Foot Boom
Page 135



fast

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

o

P

o3

(O

®
P =t
= ——() BLx ~(TO SOLDER JONT #1)
2

I:D:-;_@:—mmmm B

) e e e )

Do g s )

B o s
Ty b

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

Page 136



LL{.{ ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 231-008 6" |SHRINK TUBING .750

2 231-009 3" |SHRINK TUBING .5

3 231-250 6" |SHRINK TUBING .250 BLACK

4 232-050 2 |DECAL SIN (SILVER)

5 252-058 159" |WIRE 18GA BLACK

6 252-064 35" |CABLE 12CON GRAY 18GA

7 255-212 1 |CONNECTOR DEUTSCH 12 PIN RECEPTICLE DT
8 255-213 1 |CONNECTOR DEUTSCH DT PLUG 12 PIN

9 255-214 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTR
10 255-215 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTP
11 255-505 7 |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTP
12 255-801 7 |CONNECTOR DEUTSCH 2 PIN PLUG DT

13 255-969 2 |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTR
14 255-971 2 |CONNECTOR DEUTSCH 2 PIN RECEPTICLE DT

15 255-977 16 |TERMINAL PIN DEUTSCH 16/18GA

16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA

17 255-979 10 |CONNECTOR DEUTSCH

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 137



LM_. ILLUSTRATED PARTS LIST
Control Console - 60 - 66 Foot Boom

: I
| L
' PREEE &5
it gt
¢l B '3 EEEEEEEERHE
El- %ol | @ ol od of od | | A -] -] -
i et
2| EECEEECEREECEERE

Control Console - 60 - 66 Foot Boom
Page 138



f.ﬂ.—;.z_ ILLUSTRATED PARTS LIST

Control Console - 60 - 66 Foot Boom

SW1 GRN
EA S

SW2 YEL
o

SWITCH WIRING DIAGRAM
NOTCH LOCATION

A

B
S
%

1
[ O

@ ax

Control Console - 60 - 66 Foot Boom
Page 139



LM_. ILLUSTRATED PARTS LIST
Wiring Harness - 60 - 66 Foot Boom

3

Ei gﬁfg@%%%

g% |<lg 257‘53
=518 [a(BlE B2l
2 1% |ol5lzl5 §§§ O o
. %ggzéég‘@%g :
2| Ellzisleslalel

Pl EO8 7Y O O I O PR ) 1

Elelal * WEG

H slzizlzlE 58 B

b

2 |- |afnle|o|o|~lo|ale

sgsssasasd,

o o W

@\T HOS1N3a D
Slofclelolo
O
O
=
F g
I i
O

il((folololoro0) | B
[t HOS1N3ad [
jlcielclclol)y

Wiring Harness - 60 - 66 Foot Boom
Page 140



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Decal - 60 - 66 Foot Boom

puvedlomea sueped) ez fpe) slrm( soRIRERE

ONIM LHIIY

ONIM NIYW

o L |

SONIM dITd

__1yodsnvaL )

SNIM LiT1

NNy

| SR— |
SUPA POSTPDLE KPR SEIpE PIOJD A6 FESITID

| 9BE-£EN-£05
S5195 N "] Iy
¥ PU M) GCERS

siaioudc

“_n

O

pUNDIS) o] ! Hig/wsy ===
punoig ¥ Hignig —
punoIS L g —
pielg BUINL UIBIN 5] (R 60, TZ¥ ) | WMMIE T WO D0 R Poy | (wow] umog
HO — e —— (1E15) Jsuan anig Houys §
podsuel | Buig uiepy 92 1) 0LBZ®L w9 % i % ped [wow] dn
piaid sBuip diid Z0 12 690L28%E | WMAIE T WO NG 9 WM | (wow] umog
Te) e (1e15) J8uad pay uous ¢
podsuel) sBuiw diid D 22 OLBERE w9 ® Nig 9 UM {wow) dn
_.—__.___.cnm_.-...r._.._#_ ) - GF0L%S UAAMIE ' WD F HIB/PEH (Low) umog
Ho e === [{EEEENER] feugy Buo g
dn Buia 1 — [ 0L %G WS ¥ Ngned {wow] dn
umog Uiepy ¥O — 680L%9 UMAIE ¥ WO ' yiafio {wow]) umog
[Ts) — — (ieis] susn MO[S A Buo z
dn uep D [ 0,29 wo ¥ Habio {(wow] dn
umog BUp 11 %) — 6R0LTL WWMMIE § WO 8 HIFAUM {Wow] umog |
HO oo e eis] smuap usaig Buo |
dn Buis 1 £D oL®l LIS 2 HISAUM {wow] dn
uanaung SU0A YUE] | SUDL AINSSald | UONEDDT ING Uld Sadlpg 10H uonsod yJims | 10]09 Joog | "ON UdUmMS

FOLF-S080-00L F EOLSOB0-00L

Page 120

Control Console Decal - 60 - 66 Foot Boom



f.ﬁﬁﬁ. ﬂ_sr ILLUSTRATED PARTS LIST
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom

PARTS LIST
ME FART NUMBERQTY FART DESCRIFTION
1 212-025 1 [BOLT 5/16-18 X .75
2 214-002 13 |CABLE TIE BLACK 7°
3 255-026 1 (LODM CLAMP 57D METAL/RUBB
4 S07-780 | 1 |WAN ASSY DBOG 404 15h CLSD DTR 13V WRESD0—4(7)+8(2)3.047 FEa01-A
& | 31g-724 | 1 |e@ aSEY 1500n MG DTR KEY 4 (3P(12)- OMRIA(3)-0OTRIR(T} J0TAIP(TY) 3T

Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom
Page 121



fﬂsr ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 80, 90 & 100 Foot Boom

[e]

Hydraulic Control Valve - 80, 90 & 100 Foot Boom
Page 122



fasT

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

ITEM | VENDOR PART NO. QTY DESCRIPTION
1 210-017 2 FITTING 6801-8-8/E-MJ-MO
2 273-023 2 FITTING 6400-6-6/S-MJ-MO
3 210-038 4 FITTING 6408-HHP-8/HOLL HEX PLUG MO
4 210-113 7 FITTING 6400-4-6/S-MJ-MO
5 210-127 3 FITTING 6408-HHP-6/HOLL HEX PLUG MO
6 210-188 2 FITTING 6400-6-6 R.047/S-MJ-MO
7 232-050 2  |DECAL SIN (SILVER)
8 232-058 1 DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER
9 253-037 1 COIL H/F 6359774 DT
10 253-046 7 COIL HYDAC 0312600 DL DSTCH RECPT.
11 270-093 1 MANIFOLD S14153-4 5CIR AL RV
2| o | 1 |QARIBIRGE Svigdo0Ng0
13 273-012 1 CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)
W | amoss | 1 GARTRIDSE HERVIOZAGINNC 3530
15 273.077 7 CARTRIDGE HYDAC WS 08W-01-C-N-0

(Seal Kit Part Number 274-028)

Hydraulic Control Valve - 80, 90 & 100 Foot Boom
Page 123




fﬂS T

Hydraulic Control Valve - 9600N

ILLUSTRATED PARTS LIST

o

B |

Hydraulic Control Valve - 9600N
Page 124



f.‘m ﬂ_s'r ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 9600N Parts List

ITEM PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801--8-/E-MJ-MO

2 210-038 2 |FITTING 6408-HHP-8/HOLL HEX PLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210-127 1 |FITTING 6408-HHP-6/HOLL HEX PLUG MO

5 210-188 2 |FITTING 6400-6-6 R.047/S-MJ-MO

6 232-050 2 |DECAL SIN (SILVER)

7 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

8 253-037 1 |COIL H/F 6359774 DT

9 253-046 9 |COIL HYDAK 0312600 DL DEUTSC RECEPTICLE

10 270-093 1 | MANIFOLD S14153-4 5CIR AL RV

11 273-008 1 |CARTRIDGE SV10-40-1-N-00 (Seal Kit Part Number 274-001)

12 273-012 1 | CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

CARTRIDGE H/F RV10-22A-0-N-NC-35-30
(Seal Kit Part Number 274-009)
CARTRIDGE HYDAC WS 08W-01-C-N-0
(Seal Kit Part Number 274-028)

13 273-058 1

14 273-077 9

Hydraulic Control Valve - 9600N
Page 125



ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness

S/N

O—
©&—p
@
O
o4
@
RN
L

B —(TO SOLDER JOINT #1)
ORG L2 \
BLX —(TO SOLDER JOINT §#2)

BUC/WHT =
8L 24

. o =30 ——(@) BLK —(TO SOLDER JONT #2)

——(®) BLx —(TO SOLDER JOMT #2)
WHT

x 2

[T Py [V | —
— -

|

|

|

|

|

|

|

:

5@‘\_

|

|

|

|

|

|

|

|

|

e
/]
23" /)
/

mi—@::/—-(:nsun;mm Tl—‘._—— \®

mz_@ﬂmm:;mm h
DT S o o o
5
P |
ma] =N
=
b

= -l .
= iigrrng ! -
e eet o [ I .
e il B

1SN S1yvd

Page 126

Hydraulic Control Valve Wiring Harness



ILLUSTRATED PARTS LIST

fﬂS T

Control Console - 80, 90 & 100 Foot Boom

A1 (£)aedla (26l ¥ AN dl0 I8 NOSSL NeH 1 oaL-0gE | ff

S/ WOL ASSY Nd 230 OMSSNY 1 cal-hiE | IE

B/d € SIW3S Jum 879 SSINNYH 1 ZLE-RIE | ME

POZO0S GMS HINW dd TIHO o83 ! VELEE [ CE

0.8/1 L-Hj XBAINN THa0 1ONT 1 P -RDE | ez

L8108 UNA 901 O ! ho-EE | 5

. LUNA 201 NS 1 Loi-gEe | L%

L S B0 NS 1 Teo-gEe | 99

481" T34 WUNA SO 00| NS 1 o-nhe | w6

L8107 MB WUNA JIHD 20L NS 1 SIU—U5¢ j 3

LBL° O3 ANA JWO SOL WS ! S00-652 |

‘QLSOC-.GY O ST NWAIS 1 0IL-GGZ %

081 ON3 035010 394°S ML V| sez-sse |z

YOrL-0L SN 4 Od MML | T | &11-BSZ | gz

¥22i-91 4/ Od maL : oo-gst | 61

YOBL-SL ON3 035070 30045 Wil ] ovo-ssz | WL

¥O2L/0Z SN NON 3 Od ML | 9 200-662 | ¢1

YORL-ZZ SNI TINd 3 Cd MHL z roo-gsz | 91

M8 0d 4 dvi-1 Ml | %4 | 200-662 | I

WS Z¥3110 3300 1 L00~G2 | #1

A9 NJO 100G S0L wS | 9 | TZ0-05Z | €4

ONOT NOM oF 1040 SOL WS | T | §i0-082 |1

18OHS WO oF 1040 20L WS | § £00-052 | 4y

F 3 gL NI8/0109 033 L 650202 Qi

(830E) N5 1230 £ 060-2¢2 6

0O01/M INZ BL X ¥L W10 A0 VB 1 £50-052 8

HOLINOMN ONSH DiHB 1 005 <612 L

L HNE 3L e I Z00-¥12 2

O XCLRNLST NOUN BIHSVM L SEE-TIZ S

005" X OZ-¥/L QITTEM MIHS 5 1s2-212 ]

IWA3S 0Z-+/1L SONN H GL1Z-212 F

SSved §/5MZ0-9 LH3SNI 0Z-212 z

X8 0 WAL 9/C X ZE-9 MNS YRL-ZI1Z i
ROUWZIMIES] v ALO H3BANN 1vd

TIVH WE OND T4
—

oL @) ® (ZED 0 ¢

(€)(3) maces 1on 2
SSINESYR dN D0

oL 3L Tsvs-1 380 T

EALTH

LW

A

“ 3ON3IEI43H SV NMOHS
SINIVA FJIONY il 350~
AHAVED NI NMOHS SY

SIHOLON HOLMS INJIBO -

NOLVINIES HIION AOING

M3 INOH4

)@ @ ® )

Control Console - 80, 90 & 100 Foot Boom

Page 127



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Switch Diagram

Ny

1TAM/a3d
xg
@a

xig/ma

NgD
ma

NOILVOOT HOLION =

1HM/m8

v

a3y

1HM/NY9

@
bt

/T

LT

T\

g o g o

o

\léﬁzﬁa

‘_J\ 7N\ 7\
/M
7™

qu

J

S

@ @V & ¢

@: € ey m 5

o ,

RLy % =a

A A

H OHS WOW dg .
LHm/5n8 o&wﬁpomno O 0L 1ada oawmmsmw
a3y vMS Y18 SMS LS

[

b &>

@ &)

_9g

M\

T

@»@

n8/9¥0

WO o

901 1ddd
NYO LMS
1L M

I, N N

b@ g

T

A A dVH0S
A NO1 M wxg o
NIV 1Ly
= =
AVHOVIA ONIGIM HOLIMS

Page 128

Control Console Switch Diagram



fas

ILLUSTRATED PARTS LIST

Wiring Harness - 80, 90 & 100 Foot Boom

li> \ \ = ﬂ G’
=-§
U r@
L/ —
T ‘ [ o — — — —
 — e |
| ==
:» =Es
/ | _ - 7\_‘
—~ 4 ; .
(\;/,»—/ “/4\) / (?‘;\ -
Wiring Harness - 80, 90 & 100 Foot Boom Parts List
ITEM PART NO. QTY. \ DESCRIPTION
1 231-007 3” |SHRINK TUBING 0.625
2 252-020 11" |CABLE 15CON 18 GAUGE
3 255-215 1 CENTERLOCK WEDGE 12 PIN DPT
4 255-765 1 |CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A
5 255-813 1 CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 255-817 1 CONNECTOR DEUTSCH LOCK WEDGE 3 PIN DTD
7 255-978 15 |CONNECTOR DEUTSCH SOCKET 16/18 GAUGE

Wiring Harness - 80, 90 & 100 Foot Boom
Page 129




ILLUSTRATED PARTS LIST

fﬂS T

Control Console Decal - 80, 90 & 100 Foot Boom

uodsuen a104aq SBUMPO| SABVMIY DNINIVM

HLUH

SONIM diid
-8

® O ©
ANEDAE :

ONIM NV

JHOdSNWVHL

ONM HON

—_—

NAMOQ

-

e 1) e —
S3JM PEe3JSA0 JSPUN SBUWM PIOJUN JSASN EDONVA

1988-229-L0S
65195 NN 'SRTIN
W P A 65895

Isod

punoly [ ——= = ——— = dzl-zlL NGID 0 | = | == — ——
punol | == e = del-¥ sgmg 00 | = — ————-
PUNOIS N e = de-¢ JUM/PRY ——— | e - ——
punoio dei-LL we 0 | - | = e
piold UoHH [Ke) 920 d21-6 'deL-01 'dZL-2 ‘dZi-| WYMAIE B uD B BIO ® pay (wow) umog
i11e) T | 57 (3eys) Jojua) anlg Hoys 9
podsuel| Yoy 90 ko) dzi-0l 'dz1-2 'dzi-L U9 R BIO B pay (wow) dn
pIdid sBuip dig €0 80 dzL-6 'dzl-0L 'de-2 'de-L JUMAIE R WIS B IUM/NIE B UM/UID (wow) umog
G | = R | = (jers) :euan yoelg uoys §
podsuel| sbuip dijg 80 €0 dzl-0L 'dg-2 'de-L ui9) B WAMNIE R JYM/UID (wow) dn
ploid Buip uiepy 20 ks dZL-6 'dzL-0l 'dZ1-8 'dZl-€ WUAAIE B WD R Nig B JUM (wow) umog
Tle} S = T T (1e38) Jojueg pay JUoys ¢
Hodsuei] Buipy uiey 75) [%e) del-0l 'dzi-8 'dzi-¢ ui9 2 Nig R UM (wow) dn
umoq Buip 1y ) dZl-6 'dzL-0L 'dZ1-§ WUMAIE B WD R Jig/pey (wowr) umog
JON = =N e (yey8) 1@uad Reig Buo g
dn Buim 1y [Fe) dzL-0l 'dzL-§ ulg) % Mig/pey (wow) dn
umo( ulepy 60 dzL-01 'dgl-L wo R MIgAYM (wow) umog
IO — ——— e | T = (1838) J83UBD MOJIOA buom z
dn ulep 60 d2L-6 'dzL-0L 'dgi-L JUMAIE B WD R HIGAUM (wow) dn
umog Buip 11 ¥0 dzL-6 'd2t-0L 'dzi-9 WMAIE R U R Ng/BI0 (touw) umoqg
T | e I | S = s (1e38) J8juad usal9) 6uo |
dn Buip 11 ) dziL-0L 'dzL-9 ulg) ® 4g/610 (wow) dn
uonoung SHOd jue] | S}i0d ainssald uol1jes0T InO uld S3JIM JI0H uonisod Yoiims | 10]0D joog | "ON Yd3ms

anbuoy paxi4 .0z} S0L$-9080-00L

Control Console Decal - 80, 90 & 100 Foot Boom

Page 130



fﬂS’ T

-4 ILLUSTRATED PARTS LIST

fOsT

®

Control Console Decal - 80, 90 & 100 Foot Boom

Page 131



LM_. ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION

T

o

TRACTOR HOOK UP

FOLD BLOCK

MAIN LIFT CYLINDERS

9613TF-80 Hydraulic Fitting Locations
Page 132



Em ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations Parts List

ITEM  PART NO.  QTY. DESCRIPTION

2 520048 4 |PIONEER COUPLER #8 FORB

4 610011 3 |Jic #6 TO ORING #8

6 610028 6 |#4 SWIVEL RUN TEE

8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG

9 610036 4 |PLUG 3/8-18 BREATHER VENT

11 610060 1 |JIC #8 TO ORING #10

13 610099 1 |VALVE, FLOW CONTROL, P.C.

14 610102 1 |JIC #10 TO O-RING #10 ELBOW 90°

16 620019 2 |CYLINDER, 20TD16-112 MAIN LIFT

21 630011 1 |HYDRAULIC BLOCK 6-STA. 9610E-9612E

9613TF-80 Hydraulic Fitting Locations
Page 133




L“__ ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING 1.D. & LOCATION CONTINUED

9613TF-80 Hydraulic Fitting Locations
Page 134



fas

ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION
1 500000 1 |VALVE, BALL SAE #4 FEMALE PORT
3 610007 1 |JIC#4 TO ORING #4
4 610011 3 |JIC#6 TO ORING #8
5 610027 2 |JIC#6 RUN TEE
7 610030 2 |JIC#6 TO ORING #8 90°
8 610035 4 |ORING #8 TO 3/8” PIPE 90°
9 610036 4 |PLUG 3/8-18 BREATHER VENT
610039 8 |JIC RESCTRICTED 0.032 #4 X O-R #8 90° (9600N)
o 610040 12 |JIC RESCTRICTED 0.045 #4 X O-R #8 90° (9600)
11 610040 12 |JIC RESCTRICTED 0.045 #4 X O-R #8 90° (9600 & 9600N)
12 610079 1 |CONNECTOR #4 ORB X #6 JIC
15 620006 2 |CYLINDER, 30TD 16-150 FOLD
17 620023 2 |CYLINDER, 25TD 08-112 WING TILT

9613TF-80 Hydraulic Fitting

Locations
Page 135




EM. ILLUSTRATED PARTS LIST
Fold Block Hydraulic Hose Routing

FOLD BLOCK PRESSURE = BLACK HOSE

FOLD BLOCK HYDRAULIC HOSE ROUTING
FOLD BLOCK RETURN = GRAY HOSE

2 FOLD BLOCK

Fold Block Hydraulic Hose Routing Parts List

‘ ITEM PART NO. ‘ QTY. DESCRIPTION
1 600040-1-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-302

2 600040-3-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-304

Fold Block Hydraulic Hose Routing
Page 136



fas

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing

MAIN LIFT PRESSURE = BLACK MOSE

MAIN LIFT RETURN = GRAY HOSE

LEFT LIFT CYLINDER

FOLD BLOCK

MAIN LIFT HYDRAULIC HOSE ROUTING

ACCUMULATOR

Main Lift Hydraulic Hose Routing Parts List

RIGHT LIFT CYLINDER

ITEM ‘ PART NO. QTY. ‘ DESCRIPTION
1 FDM 0048-ZN 1 |HYDRAULIC HOSE, 04-4F-JX90-4FJX-85
2 600040-12-ZN 1 |HYDRAULIC HOSE, 06-6FJX-6FJX-28
3 600040-13-ZN 1 |HYDRAULIC HOSE, 06-6FJX-6FJX-30

Main Lift Hydraulic Hose Routing

Page 137




Em ILLUSTRATED PARTS LIST
Tilt Cylinder Hydraulic Hose Routing

TILT CYLINDER PRESSURE = BLACK HOSE
TILT CYLINDER RETURN = GRAY HOSE L

TILT CYLINDER HYDRAULIC HOSE ROUTING

LT

T LT =

FOLD BLOCK

Tilt Cylinder Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 600040-19-ZN 2 |HYDRAULIC HOSE, 06-4FJX90-6FJX-100

Tilt Cylinder Hydraulic Hose Routing
Page 138



ILLUSTRATED PARTS LIST

fﬂS T

Main Hydraulic Hose Routing

¥3AITAD G704 NIVIN LHOIY

%0078 @104

ONILNOY ISOH JINNVAEAAH 1704 NIVIN

3SOH AVYO = NYN.L3Y 704 NIV
JSOH X0V18 = 3dNSS3dd 0704 NIV

Page 139

Main Hydraulic Hose Routing



fas

ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing Parts List

ITEM
1

PART NO.
600040-14-ZN

QTY.

2

DESCRIPTION

HYDRAULIC HOSE, 04-4FJX-4FJX-54

2

600040-9-ZN

2

HYDRAULIC HOSE, 04-4FJX-4FJX-54

Main Hydraulic Hose Routing
Page 140




ILLUSTRATED PARTS LIST

fﬂS T

Flip Wing Hydraulic Hose Routing

—
LD [0 [ 1A, ‘l’

| Jz,:,s_ I

N
AN

R TILT m..—_ LT

T VT T TV T

ONLLNOY ISOH DIMNVHAAH ONIM dind

ISOH AVHO = NuNL3Y ONIM dNd
3SOH ¥O¥1E = JUNSSIud ONIM dind

Page 141

Flip Wing Hydraulic Hose Routing



Em ILLUSTRATED PARTS LIST
Flip Wing Hydraulic Parts List

ITEM ’ PART NO. 7 QTY. 7 DESCRIPTION ‘
1 600040-16-ZN 1 HYDRAULIC HOSE, 04-4FJX-4FJX-202
2 600040-11A-ZN 1 HYDRAULIC HOSE, 04-4FJX90-4FJX-215
3 600040-17A-ZN 1 HYDRAULIC HOSE, 04-4FJX-4FJX-220
4 600045-6-ZN 1 HYDRAULIC HOSE, 04-4FJX90-4FJX-200

Flip Wing Hydraulic Hose Routing
Page 142



f.“‘__ ILLUSTRATED PARTS LIST
Breakaway Wing Hydraulic Hose Routing

BREAKAWAY WING HYDRAULIC HOSE ROUTING

— RTINS Ty W

BREAKAWAY WING PRESSURE = BLACK HOSE
BREAKAWAY WING RETURN = GRAY HOSE

Breakaway Wing Hydraulic Hose Routing
Page 143



fas

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEI\/I’ PART NO. QTY»

1

600040-7-ZN

2

DESCRIPTION

HYDRAULIC HOSE, 04-4FJX-4FJX-384

2

600040-8-ZN

2

HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing

Page 144



ILLUSTRATED PARTS LIST

oS

Breakaway Wing Hydraulic Hose Routing

G3NNILNOD ONLLNOY ISOH JITNYHOAH ONIM AVMYHYIHE

HIANMAD ONIM AVMYHYINE L4370

ISOH AVHO = NHNLIY ONIM AVMYHYIHE
FSOH HOV1E = FUNSSIHD ONIM AVMYAYIHE

Page 145

Breakaway Wing Hydraulic Hose Routing



fas

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

7 QTY.i

ITEM ’ PART NO. DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-384
2 600040-8-ZN 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing

Page 146




fas

ILLUSTRATED PARTS LIST

Hydraulic Hoses, 80,90,100° Base Hose Kit

ITEM PART NO. QTY

DESCRIPTION

1 520048 2 HYDRAULIC TIP, 2-NV12-12SAE-M

> |600014.0.2N| 2 |[HOSE, HYDRAULIC, FDM4R17-4FJIXZ-4FIXZ-65.3 (TRANSPORT SWING
CYLINDER)

s |600014.3.Nz| 2 [HOSE. HYDRAULIC, FDM4R17-4FJIXZ-4FIX90MZ-65.6,(TRANSPORT SWING
CYLINDER)

4 |600014-4-ZN| 2 |HOSE, HYDRAULIC, FDM6R17-6FJXZ-6FJX90MZ-113, (TILT CYLINDER)

5 |600031-2-ZN| 1 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-34.3, (CENTER LIFT CYLINDER LH)

6 |600032-1-ZN| 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-26.6, (CENTER LIFT CYLINDER RH)

7 l600032.52n| 2 [HOSE. HYDRAULIC, FDMBR17-8FIXZ-8MBOZ-120, (TRACTOR TO HYDRAULIC
BLOCK)

8 |600040-7-ZN| 2 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-384, (LEFT/RIGHT SWING WING)

o |600040.8.2N| 2 [HOSE, HYDRAULIC, FDMAR17-4FIXZ-4FIX90MZ-386, (LEFT/RIGHT SWING
WING)

10 | 600079-2-ZN| 1 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-232, (LEFT FLIP)

11 | 600079-3-ZN| 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-212, (RIGHT FLIP)

12 | 600079-4-ZN| 1 [HOSE, HYDRAULIC, FDM4R17-4FIXZ-4FJX90MZ-232, (RIGHT FLIP)

13 | 600084-7-ZN| 1 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-217, (LEFT FLIP)

14 |600089.-2.2n| 1 HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FIX90MZ-112, (BLOCK TO

ACCUMULATOR)

Hydraulic Hoses, 80,90,100’ Base Hose Kit
Page 147



fas

ILLUSTRATED PARTS LIST

Hydraulic Hoses, 100’ Standard

ITEM PART NO. ‘QTY‘ DESCRIPTION

1 520048 4 |HYDRAULIC TIP, 2-NV12-12SAE-M

2 610102 1 [FITTING, ELBOW, 6801-10-10-NWO-TCT

3 610060 1 [FITTING, STRAIGHT, 6400-8-10-0-TCT

4 600014-1-ZN| 2 [HOSE, HYDRAULIC, FDM6R17-6FJXZ-6FJXZ-26, (CENTER LIFT TO CYLINDERS)
5 |FDM0o4s-zN| 1 Egggi\AHU\lf_lil_?rgLélilc, FDM4R17-4FJXZ-4FJX90MZ-85, (CENTER LIFT TO

6 600014-2-ZN| 2 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-65.3, (LEFT SWING CYLINDER)
~ 600014-3-Nz| 2 g\O(SE,DI-IIEYRE))RAULIC, FDM4R17-4FJXZ-4FJX90MZ-65.6, (RIGHT SWING

8 600014-4-ZN| 2 [HOSE, HYDRAULIC, FDM6R17-6FJXZ-6FJX90MZ-113, (TILT CYLINDER)

9 600088-2-ZN| 1 [HOSE, HYDRAULIC, FDM8R17-8FJXZ-18FJX90MZ-25, (PC TO PUMP)

10 60002\?-18- 1 HOSE, HYDRAULIC, FDM10R17-8MBOZ-10FJXZ-216, (PUMP RETURN)

11 |600021-2-ZN| 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-289, (LEFT FLIP)

12 |600021-3-ZN| 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-304, (LEFT FLIP)

13 |600021-4-ZN| 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-284, (RIGHT FLIP)

14 |600021-5-ZN| 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-304, (RIGHT FLIP)

15 1600021-1-7N| 2 EII(_)C?ER)I-IYDRAULIC, FDM8R17-8FJXZ-8MBOZ-362, (PRESSURE/RETURN TO
16 6000216-12- 1 |HOSE, HYDRAULIC, FDM8R17-8MBOZ-10MBX090Z-207, (PUMP PRESSURE)

Hydraulic Hoses, 100’ Standard
Page 148




fas

ILLUSTRATED PARTS LIST

Hydraulic Hoses, 100’ Tri Fold

PART

ﬂ NO. QTY DESCRIPTION
1 520048 4 HYDRAULIC TIP, 2-NV12-12SAE-M
2 610102 1 [FITTING, ELBOW, 6801-10-10-NWO-TCT
3 610060 1 |FITTING, STRAIGHT, 6400-8-10-0-TCT
4 600014-1-ZN | 2 [HOSE, HYDRAULIC, FDM6R17-6FJXZ-6FJXZ-26, (CENTER LIFT TO CYLINDERS)
5 FDM0048-ZN | 1 :(CDSEI,\AIGIR_II?SI%LIC, FDM4R17-4FJXZ-4FJX90MZ-85, (CENTER LIFT TO
6 600014-2-ZN | 2 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-65.3, (LEFT SWING CYLINDER)
7 600014-3-NZ | 2 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-65.6, (RIGHT SWING CYLINDER)
8 600014-4-ZN | 2 [HOSE, HYDRAULIC, FDM6R17-6FJXZ-6FIJX90MZ-113, (TILT CYLINDER)
9 600080-1-ZN | 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-236, (LEFT FLIP)
10 | 600080-2-ZN | 1 HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-256, (LEFT FLIP)
11 | 600080-3-ZN | 1 HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-236, (RIGHT FLIP)
12 | 600080-4-ZN | 1 HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-256, (RIGHT FLIP)
13 | 600014-9-zN | 2 SSOSgk)HYDRAULIQ FDM8R17-8FJXZ-8MBOZ-338.6, (PRESSURE/RETURN TO
14 | 600079-5-ZN | 1 HOSE, HYDRAULIC, FDM8R17-8MBOZ-10MBX090Z-196, (PUMP PRESSURE)
15 | 600088-2-ZN | 1 |HOSE, HYDRAULIC, FDM8R17-8FJXZ-18FJX90MZ-25, (PC TO PUMP)
16 |600039-18-ZN| 1 |HOSE, HYDRAULIC, FDM10R17-8MBOZ-10FJXZ-216, (PUMP RETURN)
17 | 600081-1-ZN | 2 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ 444, (LEFT SWING WING)
18 | 600081-2-ZN | 2 HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ 446, (LEFT SWING WING)

Hydraulic Hoses, 100’ Tri Fold
Page 149




fas

ILLUSTRATED PARTS LIST

Hydraulic Hoses, 3PT Pump Drive

ITEM PART NO. QTY.

DESCRIPTION

1 N/A 2 |DNVZ12-MS-08S
2 | 600030-2A| 1 |HOSE, HYDRAULIC, FDM8R17-8MBO-10MBX0O90-75
3 600030-1 1 |HOSE, HYDRAULIC, FDM10R17-8MBO-10MBX0O90-74.5

Hydraulic Hoses, 3PT Pump Drive
Page 150




Em ILLUSTRATED PARTS LIST
Accumulator Fittings / Shutoff Valve

Accumulator Fittings / Shutoff Valve Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500000 1 |VALVE, BALL SAE #4 FEMALE PORT
2 610007 1 |JIC#4TO ORING #4

3 610011 1 |JIC#6 TO ORING #8

4 610027 2 |(JIC#6 RUNTEE

5 610079 1 |CONNECTOR #40ORB X#6JIC

Accumulator Fittings / Shutoff Valve
Page 151



fasT

ILLUSTRATED PARTS LIST

Raven 450 Controller Kit With Skytrak, Up To 6 Sections

ITEM  PARTNO. QTY. |DESCRIPTION

631803 1 |CONSOLE, SCS450 (6-BOOM)

631815 1 |CABLE, 24'EXT 6BM SCS450

631818 1 |CABLE 10' CONSOLE 7BM SCS 440/450
631832 1 |SENSOR, GPS SPEED, RAVEN

632028 1 |47PINTO 16 PIN ADAPTER CABLE
632077 1 |CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup,

No VT Console

ITEM PART NO. QTY.

'DESCRIPTION

15813BLK| 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 1 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 [HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
631856 1 [SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 1 |RAVEN RATE CONTROL MODULE
632029 1 |47 PINRCM CABLE
632035 1 [14'47 PINTO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17'9 PIN
632061 1 |CABLE, FOOT SWITCH 12'

Raven 450 Controller Kit With Skytrak, Up To 6 Sections
Page 152



LL{.{ ILLUSTRATED PARTS LIST

Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO
Hookup, No VT Console

ITEM\ PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 [HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PINTO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17'9 PIN
632045 1 |JD RC2000 CONTROL MODULE
632061 1 |CABLE, FOOT SWITCH 12’

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate
Controller / Raven RCM

‘ITEM PART NO.‘ QTY. DESCRIPTION

15813BLK| 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 [HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M | 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M | 2 [HH G5 3/8 X1 MAGNI
596235M | 3 |[HEX NUT CENTER LOCK 1/4 MAGNI
596237M | 2 [HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 [CABLE PRODUCT 47 PIN 10SEC

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console
Page 157



LL{.{ ILLUSTRATED PARTS LIST

47 Pin To 37 Pin Product Control Cable - Customer Supplied
GreenStar Rate Controller

ITEM PART NO. QTY. DESCRIPTION
15813BLK | 1 [PLATE, MOUNT, RATE CONTROLLER
596105M | 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M | 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M | 2 |HH G5 3/8 X1 MAGNI
596235M | 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M | 2 |HEXNUT 3/8 CENTER LOCK MAGNI

632035 | 1 [14'47 PINTO 47 PIN PLUG
632078 | 1 [CABLE PRODUCT 47 PIN 10SEC
632070 | 1 |37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven
450

ITEM PART NO. QTY. DESCRIPTION

631814 1 |CABLE, 12' EXTENSION 6BM SCS440, 16 PIN
632028 1 [47 PIN TO 16 PIN ADAPTER CABLE

632035 1 [14'47 PIN TO 47 PIN PLUG

632077 1 |[CABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable - Customer Supplied Rate Controller

ITEM| PART NO. QTY. DESCRIPTION
632035 | 1 [14'47 PINTO 47 PIN PLUG
632078 | 1 [CABLE PRODUCT 47 PIN 10SEC

Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)

ITEM\ PART NO. QTY. DESCRIPTION
632063 1 |[|RAVEN PRECISION CR7 DISPLAY
632066 1 |CABLE, CR7 ISO VT ONLY

632067 1 |CABLE, DISPLAY PORT, Y ADAPTER

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
Page 158



f.‘m ﬂ_s'r ILLUSTRATED PARTS LIST
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

[ITEM| PART NO. | QTY.| DESCRIPTION
632063 1 |RAVEN PRECISION CR7 DISPLAY
632065 1 [CABLE, CAN/POWER OEM ISO
632066 1 [CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO
Tractor)

ITEM PART NO. |QTY. DESCRIPTION
632063 1 |RAVEN PRECISION CR7 DISPLAY
632064 1 |CABLE, RAVEN ISO/POWER
632066 1 |CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle
Switch

ITEM PART NO. QTY. DESCRIPTION

11145BLK | 1 |SWITCH BRACKET
500027 | 0.25 VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
500028 | 0.25 VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
500029 | 0.25 VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
510016 2.5 HOSE, 1"EPDM

510019 3 |HOSE, 3/4" EPDM

530189 1 |QUICK CONNECT 1" STRAIGHT BARB
530434 1 1"HBOUTLETXMQC

540013 2 |CLAMP, STAINLESS 3/4" #12

540014 2 |CLAMP, STAINLESS 1" #16

560055 1 [ELECTRICAL SWITCH SEALED SPST
560071 1 [TOGGLE SWITCH BOOT

Raven CR7 ISO Display With Harness (Non-Deere 1SO Controller)
Page 159



EM. ILLUSTRATED PARTS LIST
Control Console Wiring Harness

CABLE,
CONSOLE, SCS 460, 6 BOOM, 10°
115-0171-085 (Rev. A)

- u“ ﬁ
WHITE 12 GA.

J—
BN WHITE 14 GA, —f< 1
iRe WHITE 18 GA. WHITE 14 GA, < 15
WHITE 14 GA, sool
2 > BROWN 18 GA. e < 2
3> YELLOW 18 GA. hesme 1L 3
4 > GREEN 18 GA. L0 LS D
5 > BLUE 18 GA. L I Dy
6 > BLACK 18 GA. Bool | < 6
7> BLK/WHT 18 GA. S0 « < 7
J1 8 > BRN/WHT 18 GA. ool o < 8 J2
CONSOLE END CABLE END
16 PIN CONNECTOR [ ¢ BLU/WHT 18 GA. Bool 6 < g | 16 PIN CONNECTOR
0 > ORG/WHT 14 GA. < T
/4 S
11 >-—{¥\—— CABLE-SHIELD {n\ Ll K- N Dy
12 > : : CABLE-BLACK 20 GA. : : L, KL D]t
s e CABLE-RED 20 GA. L noyse. |-
- ORANGE 14 GA. —< 14 12
ORANGE 14 GA, <
14 > ORANGE 14 GA. | ses]| oNGE 14 E' 2y siyiow
15 > WHT/BLK 18 GA. w0 7 < 10
RED 14 GA, < 16
)
6 > RED 14 GA [sp2] 10 AP
RED 12 GA. ——o"}/o—nto 12 GA
F

fA
\ < B R:{[?AR

Control Console Wiring Harness
Page 160



EM_ ILLUSTRATED PARTS LIST
Control Console Wiring Harness

CABLE,
12’ PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

03 S —f——— CABLE-RED — Ty 2 <3
12(-—:——:-— CABLE -BLACK : : 23, Y0 <2 |
H(——l*’— CABLE - SHELD _l*l_,_‘ <12 Assy
s———— CORD-YELLOY AR > 1
46—':-::"— CORD-GREEN !vl < 2 gsv
6 —— BUACK 18 GA, - 7
— WE g J
ombex PN
2?2 ¢¢— BROWN 18 GA. ol 2 <C
—m--<8 J5
12 e <4 i
w&‘nﬁ 5 <¢— BLUE 18 GA. s <C
—m-<8 J6
onbpE < A | Tofer
1 ¢¢—— BLK/WHT 18 GA, e <C
¢ YHIE {4 GA e @*é—mﬂ J7
" — oRMNGE (4 cA, T {2 ORANGE < A | Z@
8 ———— By BGA L.E (< ¢ |
e LN
ORANGE < A 15 ;
Rl
9 ¢———  mupmiBCA e <c |
— | wmm ] g | J9
o < A | Tolr

Control Console Wiring Harness
Page 161



fasT

ILLUSTRATED PARTS LIST

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)

: SPLICE
1 : HEATSHRINK

Jz2
PIN WRE NO, Color Size
1L

TO PIN NO. Wallicore
=1 J408-400t-163

S2
1 : SPLICE
1 1 HEATSHRINK

S3
: SPLICE
HEATSHR!NK

NAARRaRaRRARERaARNALARARAALARAM,
UGBS INUIsIonsonuosuoun?

1

: 408-4002-133
: 408-4001-803
1 & CABLE-TIE
o . o -
o1 ©  408-4001-094(T)
1 : 408-4001-087 |© [' __'____
4 : 408-4001-101 '—l
1 : CABLE-TIE @
>
912+ ) (09504) BLACK 18 GA. (SENSOR RIN) 5 (0950D) BLACK 18 GA. (SENSOR RIN) ———m=J2 11
I3 e D) (09508) BLACK 18 GA. (SENSOR RIN)
J1 34+ Dot (0950C) BLACK 18 GA. (SENSOR RIN)
915 = 3y (0062A) RED 14 GA. (HC PWR) I (0062C) RED 14 GA. (HC PWR) 02 16
J1 6« J— (00628) RED 14 GA. (HC PWR)
J1 32+ D»—— (0972A) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) :— (0972C) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) —T—=m=J2 14
J1 33« D—— (09728) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)
J1 36+ ) (0981) GRAY 18 GA. (DRVER 1) 26
d1 37+ (0983) BROWN 18 GA. (DRMVER 2) 9z 2
J1 38+ (0984) BLUE 18 GA. (DRVER 3/INPUT 22) 925
J1 39+ Do (0985) BLACK/WHITE 18 GA. (DRWVER 4/INPUT 12) 927
J1 40+ > (0986) BROWN/WHITE 18 GA. (DRWVER 5) 28
J1 410 De— (0987) BLUE/WHITE 18 CA. (DRVER 6) o= J2 9
J1 12+~ (0966) GRAY 18 GA. (INPUT 1) J2 13
J1 42+ (0988) WHITE/BLACK 18 GA, (DRVER 7) J2 10
Jt 24+ (0977) BROWN/WHITE 18 GA. (ORIVER 15) 23
J1 22+ (0963) RED 16 GA. (SNSR 5V PWR) Jz2 12
J1 23+ (0978) BLUE/WHITE 18 GA. (DRVER 16) 92 4
1) (0010A) BLACK 14 GA. (HC GND) 21
J1 4 ) (00108) BLACK 14 GA. (HC GND) J2 15
J1 25+ > (099B) GREEN 16 GA. (RT FENCE ROW) 3B
J1 26+ > (0997) YELLOW 16 GA. (LT FENCE ROW) e

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)

Page 162



fﬂA_£I ILLUSTRATED PARTS LIST

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

B RARRIRRH
s sl LG ]

i

R RAR R

i

Ul (3¢0)

- oo
TN (A 8e)

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
Page 163



fﬂS T

ILLUSTRATED PARTS LIST

Cable, 81 P|n ECU, 47 Pin Rate Control Interface (632029)

S6

4 2 cmer (00624) RED 10 GA. (HC PWR) (0062G) RED 10 GA. (HC PWR) e 6 2
W) e (00104) BLACK 10 GA. (HC GND) 7 (0010€) BLACK 10 GA. (HC GND) (e J6 1
U5 B cme (09084) BLUE 18 GA. (MASTR SW) (0906C) BLUE 18 GA. (MASTR SW) (97 6
J5 B v (0182) RED 14 GA. (12v BATT) - 3 —~ — ~C- 7 8
U5 9 smet——f{—}— (00524) CBL-RED 18 GA. (TBC PWR) C8U1 —f— 1 (00528) CBL-RED 18 GA. (TBC PWR) CBL2 —f———~(+J7 ¢
U5 3 mt———f— (0040A) CBL-BLK 18 GA. (TBC RTN) CBLI +—+ +—+— (00408) CBL-BLX 18 GA. (TBC AN) c8L2 —+—+——— (- 7 3
J5 10 +smet———}- (03054) CBL-GRN 18 GA (150 CAN LO) caLt —+—+ o +—4— (0905C) CBL-GRN 18 GA. (50 CAN LO) catz —H—+————C+7 10
35 4 ~met——t—}— (00044) COL-YEL 18 GA (SO CAN H)) cBLY ——} t—}— (0904C) CBL-YEL 18 GA (150 CAN HI) €BL2 ——F——1=C+ 17 4
95 2 e (0922A) RED 16 GA. (ECU PWR) 5859 (0922C) RED 16 GA. (ECU PWR) (97 2
45 ) ce (00708) BLACK 16 GA. (ECU RTN) ] (0070C) BLACK 16 GA. (ECU RTN) =Cr 07 1
9116+ D (0070B) BLACK 16 GA. (ECU RTN)
NEEDE (09228) RED 16 GA. (ECU PWR) ——— ¢ MMy
A e i 36 ok o G S oty Y 77 kbl b
®. 1
I 18+ Em;mwu(fww,:; —(ooszx)am14u(mm)—(d'\p}(m)nmua\(ucm)--(-aas
NREDS (00108) BLACK 16 GA. (HC GND) (0010F) BLACK 14 GA. (HC GND) (081
LDy (0010C) BLACK 16 GA. (HC GND) (0010G) BLACK 14 GA. (HC GND) {84
316+ DA (0010D) BLACK 16 GA. (HC GND)
d1 % = Dot (00628) RED 16 GA (HC PWR) PUY
412 * —— (0062€) RED 16 GA. (HC vm%—(ooszs)mmammrém (0062F) RED 10 GA. (HC PWR) —
J1°3 + 1~ (00620) RED 16 GA. (HC PWR) 0%
FIREED (0948) GRAY 18 GA. (IMPLUNT/HGHT SW) (28
NI ED, (0950) BLACK 18 GA. (SENSOR RTN) (982
914 (0970) BLACK 18 GA. (SENSOR RTN) (-8 3
J1 22+ (0951) BROWN/WHITE 18 GA. (NPUT 18) {489
Jr 21 (0954) WHITE/BROWN 18 GA. (WPUT 11) {48 10
920 ) (0959) BROWN/WHITE 18 GA. (INPUT 9) (-8 1
RIS, (0927) WHITE/BROWN 18 GA. (NPUT 17) {8 2
ne- (0962) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) (-8 33
J123:> (0972) RED/WHMITE 18 GA. (SNSR 8/10/12V PWR) - +J8 32
BAe) (0981) GRAY 18 GA. (DRVER 1) (I8 36
320> (0383) BROWN 18 GA. (ORVER 2) (-8 37
33> (0984) BLUE 18 GA. (DRVER 3/INPUT 22) (8 38
J3 4 (0985) BLACK/WMITE 18 GA. (DRVER 4/INPUT 12) -+ 48 39
U35 (0986) BROWN/WHITE 18 GA. (DRMER 5) -+ J8 40
U3 B+ (0987) BLUE/WHITE 18 GA. (DRMER 6) {8 41
3T (0988) WHITE/BLACK 18 GA. (DRVER 7/INPUT 21) -+ 48 42
38 (0991) WHITE/BROWN 18 GA. (DRVER 8/INPUT 10) {18 43
LR ED (0993) WHITE/BLUE 18 GA. (DRMER 9) {+ B 44
45102 (0994) VIOLET 18 GA. (DRMVER 10) (-8 45
3. (0995) BROWN/WHIE 18 GA. (ORVER 11) - -8 29
1L (0996) BLUE/WHITE 18 GA. (ORVER 12) ¢+ 3530
4313+ (0997) YELLOW 18 GA. (DRVER 13) (-8 26
43140 (0966) BLUE 18 GA (INPUT 1) (-8 12
I3 15+ (0967) BLUE/WHITE 18 GA. (INPUT 2) {98 13
I3 16+ (0556) GRAY 18 GA. (INPUT 14) (-8 7
331742 (0957) BROWN 18 GA. (NPUT 16) {-88
J3 184> {0947) VIOLET 18 GA. (INPUT 24) (98 18
4319 (0964) YELLOW 18 GA. (INPUT 23) +( + 98 35
4320+ (0946) WHITE/BLUE 18 GA. (INPUT 13) {8 19
PARIRD, (0926) WHITE/BLUE 18 GA. (INPUT 15) (48 20
4322+ (0960) BLACK 18 GA. (SENSOR RIN) (-8 M
4323 (0977) YELLOW 18 GA. (DRVER 15) (48 24
9324+ (0998) GREEN 18 GA. (DRIVER 14) (48 25
4325+ ) (0944) GRAY 18 GA. (ORVER 17/INPUT 19) C+ 98 46
3 26+ (0945) BROWN 18 GA. (ORVER 18/INPUT 20) ~( - 18 47
4327+ (0976) BLUE 18 GA. (DRVER 19/WPUT 8) {8 27
9328+ (0958) BLACK/WHITE 18 GA. (ORMER 20/WNPUT 6) (-8 28
43 29+ ) (0963) ORANGE 18 GA. (SNSR 5V PWR) { +48 22
453143 (0961) BLUE 18 GA. (DRVER 21/PUT 3) C+98 14
43 32+ ) (0968) BLUE 18 GA. (DRVER 22/m9UT S) -+ 98 16
333> (0969) BLUE 18 GA. (DRVER 23/mUT 7) (9817
43 34« ) (0949) BLUE/WHITE 18 GA. (DRVER 24/INPUT 4) (48 18
93 35+ (0978) GREEN 18 GA. (ORVER 16) (-8 23

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

Page 164




fﬂS T

ILLUSTRATED PARTS LIST

Cable, Pull Type Sprayer Frame

P MR Coivr S
! BACK (B
i
)
]
)
16 fio
12l 2
13 PSR Cove Sue 10 PNV Wdcon
1a fli 'ﬂ m.a-lnu{ Ji-24
18 B 2 AN a el -3 e e
:: > 1 408401287
1 1 408-a001- 288
9 Ho 1 084002
1
2 [
3 o
4 Jo
s
% o
7 [
x|
7 0
P
i
s wal
o )
L [ O
o M O
@ 0
a 0
e
o8-
o®-20!
+8-420)

SAT-CoRORTIY) (420)
I

1007} (2hhmos-2ns

, 14’ 47 Pin To 47 Pin (632035)

FUACL I BAG WTH COMPLETED ASSEUELY

UG TOCETHER FROR TO SHPUENT

8408 alﬁ 46068604000000000

ARRARA;

i i

€34-1001-020 (184.00)
i

938 (0954) YELLOW 18 GA. (TANX FULL SIG) (08
J 3 (0948) GRAY 18 GA. (IUP HEXHT) (-6
na (0957) BROWN 18 GA. (INPUT 16) S R
s {09657) BLUE/WHITE 18 GA. (TANK FILL SIG) ~(+ 342
(0970C) BLACK 18 GA. (TANK FILL GND) —1=C = J4 3 il
[ (0962C) RED/WHITE 18 GA. (TANK fiLL PwR) —=C» J4 1 s
I 3 semet———— (0970A) BLACK 18 GA (SENSOR RTN) — (09708) BLACK 18 GA. (SENSOR RTN) ——1=C* J5 3
J1 35 emet— (0062A) RED/WHITE 18 GA. (SNSR 8/10/12V PAR) S {09628) RED/WHITE 18 GA. (SNSR B/10/12v PwR) —T=C+ 45 33
ns (0062B) RED 14 GA. (HC PWR) <56
ns (0062A) RED 14 GA. (HC PWR) {55
na (00104) RACK 14 GA. (HC GND) ~(+ 351
N4 (00108) BLACK 14 GA. (HC CND) Lo 354
32 (0950) BLACK 18 GA. (SENSOR RTN) {352
e (0351) BROWN/WHITE 18 GA. (WPUT 18) DI
9110 (0954) WHITE/BRORN 18 GA. (INPUT 11) -( + 35 10
an (0959) BROWN/WHITE 18 GA. (INPUT 0) -5 1
a2 (0927) WHITE/BROWN 18 GA. (INPUT 17) ~C+ 05 21
32 (0972) RED/WHITE 18 GA. (SNSR B/10/12V PR} -+ 95 32
9% (0981) GRAY 18 GA. (ORMVER 1) (005 36
n 37 (0983) BROWN 18 GA. (DRVER 2) L5 37
9 38 {0984) BLUE 18 GA (ORIVER 3/INPUT 22) (95 38
N x (0985) BLACK/WHITE 18 CA. (DRVER 4/WPUT 12) (5 3
N 0 (09865) BROWN/WHITE 18 GA. (DRVER 5) ~(+ 05 40
R (0987) BLUE/WMITE 18 GA (DRVER 6) L0541
42 (0988) WHITE/BLACK 18 GA. (DRMER 7/WPUT 21) (05 82
a4 (0991) WHTE/BROWN 15 GA. (DRVER B/INPUT 10) ~(+J5 43
144 (0993) WHITE/BLUE 18 GA. (DRVER 9) o5 44
J1 45 (0994) VIOLET 18 CA. (ORNVER 10) {45 45
28 (0995) BROWN/WHITE 18 GA. (DRVER 11) (05 2
R (0996) BLUE/WHITE 18 GA. (DRVER 12) (05 30
a2 (0997) GREEN 18 GA. {DRNER 13) (435 26
gz (0966) BLUE 18 GA. (INPUT 1) (-85 12
nz (0956) GRAY 18 GA. (INPUT 14) (+ 57
318 (0947) VIOLET 18 GA. (PUMP RMP SiG) ~CJ5 18
anae (0948) WHITE/BLUE 18 GA (INPUT 13) ~( 05 19
3N 20 (0926) WHITE/BLUE 18 GA. (INPUT 15) ~C05 20
9% (0960) BLACK 18 GA. (SENSOR RTN) (o35 34
a5 (0998) YELLOW 18 GA (DRWVER 14) (35 25
a1 46 (0944) GRAY 18 GA. (DRVER 17/8¥PUT 19) (- J5 46
a4 (0945) BROWN 18 GA. (DRWER 18/INPUT 20) ~Cd8 47
27 (0976) BLUE 1B GA. (DRIVER 19/INPUT 8) ~( -5 27
Nz (0958) BLACK/WHITE 18 GA (ORMER 20/INPUT 6) ~(+95 28
a2 (0953) ORANGE 18 GA. (SNSR 5 PWR) (95 2
RURL (0961) BLUE 18 GA. (DRIVER 21/INPUT 3) (05 14
e (0968) BLUE 18 GA (DRVER 22/INPUT 5) C+95 18
ana (0969) BLUE 18 GA (ORIVER 23/INPUT 7) Ce05 17
RN (0949) BLUE/WHIE 18 GA. (OSIVER 24/INPUT 4) 4515
J 23 met—— (0978A) GREEN 18 GA (DEC)
J1 24 +m—t—— (03774) YELLOW 18 CA (nc)—l
21+
224
B3 (09778) YELLOW 18 GA. (INC) Cod5 24
B2 (0978C) GREEN 18 GA (DEC) (35 23

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)

Page 165



fﬂS T

ILLUSTRATED PARTS LIST

Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus

(632043)

$1

REkE”

808
a8 3
L |

IR I
3

> onBBE

g B3pqenet
EER
83

]

© LS

R o

PN
TWEA A1 DIDCAPS.

ATIWH PROR 1O

| owmi-n

Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)

Page 166

11 3
* - (00104) BLACK 10 GA. (HC GND) C»
3| Af B e
“> (00624) BED 10 CA. [ PWR) Czsd}f) (00528) RED 10 GA (C PWR) )
6 “s
*>- f‘l (0052) CBL-RED 18 CA {CAN PWR) CHLI ’l’l G+
917 “s
.~ | H (0040) CBL-BLX 18 GA. (CAN OND) CBUY | t <
J1_8| e
> . : i (0304) CEL-YEL 18 CA (CAN M) CBLI f i ~Ce
9 4 104
> AT (0805) CRL-GRN 18 GA (CAN LO) Gt L v ~C+
1.4 g
Bw (onaam) R 16 oA (e ) -
12 S 1
e (00700) SACK 14 GA (£0U GAD) (0070C) BACK 14 GA. {ECU GND) =C-
— 4‘
fsb—————«mxn)uxxlsuxtwsmns-an)
2 ¢ ne
. {0906) BLLE 18 GA. (WASTER SW 3G) e
“e
(0182) RED 14 GA (12v CONSTANT) <+

[



f‘ﬂ.—iz ILLUSTRATED PARTS LIST

Cable, Foot Switch, 12’ (632061)

[PIN [®E K [Color[Size] 7O Wl e 5
[_1_I[Com)IFACKITS GALJT—AT&8-401-23%6] | I C . £05-700°-015
|_2_|(0908)[BLUE]18 GA}J1-C|&8-4001-33%] | : 405

)8 _|
R

1 : 408-4001-974
® 3
>/ b4
1 ' B
& h
= w oz
ol gl 5 =2
Sl <l B e
o Z =2
8 w5 a
3 Yo
» O g%
2 =< g‘ﬂéﬁ
Z 3 s
== oF3
&8
N
N
S
S
S
S
\S\s
S5
\s\\‘\

[ =
N
L

3

(0070) BLACK 18 GA. (MASTER SW GND)

=
oLl <
- N

(0906) BLUE 18 GA. (MASTER SW SIG)

(0182) RED 14 GA. (12vDC CONSTANT)

E NOTE 2

Ji

[PIN [# 0IColor[Size]  TO PIN_NO. IMulticore
“(m]m # 4084001 - ll |

1 B | 1 L|
[C[{osoe}{BLUE]18 \[ J2—2 [w8-%a0i- ] I (:E]
1 : 408-4002-330

e

DC1
1 : 408-4002-321
1 : 435-1000-101
1 : CABLE-TIE

Si

:

Cable, Foot Switch, 12’ (632061)
Page 167




f.ﬁM—. ILLUSTRATED PARTS LIST
Cable, Raven ISO/Power With IBBC Connector (632064)

Cable, Raven ISO/Power With IBBC Connector (632064)
Page 168



fﬂS T

A, ILLUSTRATED PARTS LIST

CES) DA S A (eIY Be M LS

G e e e — L

{9 LW 18 G o W] ==
et R L Lo L ey o H

3 —mmummn—ﬁ" L ——— {18 A e e —=L =

U M 0B e ]

— a1
i A, [ P - P p— %In.ﬂihmﬂ—m
g [ R W G, [ PR - L]
5

|ﬂ1
- .t
LI L] = |Iﬂnlltuﬂ“—t@"\.ﬂr—lu* unlnlu-.u-:m-m
@-mellum-m (K35 D . (r aly
(] RAX 1S (ite o)
D A I!-"IIJ-EII
o
At e e v e o e
1 e e Py
T e e o o
2

P ji N 1 e L

- ."‘:mn-nuammm‘:":‘
e LR e
] SR 1B G L T (W] -0 1 4 (a8 10} ORI T
) LG L o ) e () G- B (e ) o

) L 1R (o e o =
(o e 1 o )
) - L (B 0] Y
) o 1, o

£ i e w8, oA )
W sy L]

P[] WA T G (0 B
e L
e (B ILL 1 G O )
e ] SIN 1 G N L)

j=44

Cable, Raven ISO/Power With IBBC Connector (632064)
Page 169



fhﬂﬂg. ILLUSTRATED PARTS LIST
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)

. .
- ’
v - ) ——f e - -
N
- 1 o) oy —id i e 3
1 - w (06 O . LA
1 v ) ol kP | . Q)
ol . SIL,
+Ad I
- o
- - e g it
— e L,
P
.
- -

CAN/Power Cable, OEM ISO To Raven I1SO Bulkhead (632065)
Page 170



f‘ﬂ.—iz ILLUSTRATED PARTS LIST

Cable, CR7, ISO VT Only (632066)

PR Cow Sae 10 P ) e

y oty P e S o PO -
b :‘:':‘ 1 A mir 'Ai PR e
2 DTy 3 [fiwion xbe al2 Jlew sion
Ty - 4
. Gty 3 Al o o aiina
T oeoTy
. [T 34
- Bty oo
ey v Twr
Ty 44 ghR: as ,
1 ivtiioene il s-w] | - - :-;“-(‘ bred
3 Ty = Rt D
Mt sl N = | -
131 EMPTY "
MM 2 I asaat] s )
y T ry Rt T
“ LTy L
; WY e Lf"!
2 Holmacs mi-a] = | |
i 3
| AOR-a32e-18 }-I.vlq
| PORRVORA, AL CREAYE s 3
. b ’,
| Frx
o
=1 — [ . " &
T 0 Mo

Do 8L
TVEBAG COMEL ITNLY

| | 4304001620
¥ ENCAPSILAY OVERMLD

J2 4 J3 5
<D : (84) CBL-SLO 20 GA. (GND) CBL1 .
32 2 [ ] [ ] 32
P, T—T— (84) CBL-BLK 20 GA. (PORT 1/DGPS IN RX) CBLI —T7 .
23 | | || J3 3
), T (7A) CBL-RED 20 GA. (PORT 1/DGPS IN TX) C8LI —+— .
327 J5 R
) (9A) RED 20 GA. (CONSOLE PWR) .
J2 8 J5 U
) (104) VIOLET 20 GA. (IGN SW) 3
J2 1 Y
* (5A) BLACK 20 GA. (LOGIC GND) .
J1 12 J5 P
P, (1A) YELLOW 2C GA. (ISO CAN HI) -
J1 14 J5 N
< D)= (2A) GREEN 20 GA (IS0 CAN LO) 4
J1.16 J4 1
> (34) RED 20 GA. (SW PWR) -
J1 20 Ja 2
P (4A} BLACK 20 GA. (GND) C .

Cable, CR7, ISO VT Only (632066)
Page 171



f‘ﬂg_iz ILLUSTRATED PARTS LIST

Cable, Display Port, Y Adapter (632067)

1(8)

M e Cow Sue 10 AN AD e
A ey
3 R
) Tty
I Py
URELUR . Sl SRS 2
& T
o L[] | Gy 118 GALJT b bl
¥ fMY‘:mnvn:A i 4:0
w | ol bne e -
- i, (AT oWy <
N LRI o ¢
Py VR Cole Sire 0 R MO e 2 1ot =8
i ey 5
1 T ||
8t Er:’,v, s
Ty - .
1! = v

3 .F MO ETITE A
VT TRAS T oA
a8 0 260
8- 400" ~219
= —S)
=1= il

-~COND[L) (600

J1 F 2 F
- (BA) ORANGE '8 GA (DIS® 12V SW OuT) e N Gasr e 1O 1 80 N
a 42 H A fry
- {7A) GRAY 18 CA. (AUDID MUTE OUTPUT) -( : oy
gty 2.9 ; v 4\
o | (BA) GREEN 18 GA. (CCD4) e / v
J1 K J2 X : T
- {9A) YELLOW 18 GA. (CCD-) |G - 4
Ji L J2 L -4 —pen-
e B 1 Y 4[] NIy
o (10A) BROWN 18 GA. (RADAR INPUT TO DIS®) —;2(“ '§‘¥’§§f$‘,§? L
(11A) WHITE 18 GA. (IMP SWICH) { - 8 i
J1 S 3z s VTR VEETTE Al S e
(12A) GREEN 18 GA (VEHICLE CAN LO) . v 143¢) lausoc'se
Nt J217 | A0e-4000-058
(13A) YELLOW 18 GA. (VEHICLE CAN H) . R st
JN 1 J2 N
--;—— (1a) GREEN 18 GA. (1SO CAN LO) (1B) GREEN 18 GA. (IS0 CAN LD) ——:2(;
a 52
*m—1— (72) YELLOW 18 GA. (/SO CAN HI) (28) YELLOW 18 GA (SO CAN W) ——C*
JI'R s3 J2 R
*me—t— (3a) RED 18 GA. {CONSOLE PWR) (48) RED 18 CA. (CONSOLE PHR) —-2( .
Nu ot 2u
m——t—— (4A} VIOLET 18 GA. (IGN SW) (= (4B) VIOLET 18 GA. (IGN SW) —1—C*
av 55 | 2V
me—t— (54) BLACK 18 GA (LOGIC GND) 1 (58) BLACK 18 GA. (-OGIC CND) —T—C
3N
(1C) GREEN 18 GA. (ISO CAN L) —pr
e (3C) YELLOW 18 CA. (S0 CAN HI) ——-f;
J
{(3C) RFD 18 GA. (CONSOLE PWR) ——:3(0
(4C) VIOLET 18 GA. (IGN SW) —-;JCV
{5C) BLACK 18 GA. (LOGK GND) —1—=C *

Cable, Display Port, Y Adapter (632067)
Page 172



fﬂ‘.—££ ILLUSTRATED PARTS LIST

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

B e TR A
et

[ B Taal

|
hdiend il |
-
R . (0062A) RED 14 GA. (€ W) —————————————————— -7 5
416 ~ (CORYE) RED 3¢ GA (W PWR) e (L
o118 X (90104) IACK 14 CA (NC GAD) 2
ERP. & (S0500) MAK 14 CA {MC CND} 02 3
312 e D (950A) ALK 13 CA [SENSOR W) =gy {OFC) RAK 1 GA (SSOR RY) e
R ED (ORZ0R] BACK 16 CA (SENSOR ATN)
a - [0972) RED/AROE 18 GA [SNSHR 8/10/027 PWH) - n%
a8 [0%81) Cier 18 GA (DRVER 1) a4
a7 (058Y) SROWN 18 CA (DUNER 2) 2
a8 {0984) BLUS 18 CA (DRIER 3/APUT 22) 28
9N ;e (DOBS) BACK/WWITE 18 CA {DRNER 4/NFUT 17) e 2 7
inw- (0058) BROWN/WHTE 18 CA [DRNFR &) a2
CALLED . (0827) SLUF/WITE 18 OA (DRVER 6) 9
a4z (0988) WWIT/BLACK 18 GA (DRAER 7/80uT 21) Jz 10
9143+ (0991) WWIE/BR0MN 18 GA (DAVER 8/WPU! 1) J2n
NI (0993} WHTE/BLE 18 CA. (ORMR §) e 2 12
N Q. (0934} VOLELT 10 GA (DIVIR '0) a9
N8  (0935) GREY 18 A {DWVIH 11} -2 29
inn. (0936) SROWN '8 A (DRVER 13) aZn
N 12ed (DI08) GRAY 18 GA. (NPT 1) an
N3 {0967) eowy 18 GA. (WPt 2) .2 23
nre (0950) BACK/MWIAT 18 GA {(WPUT t4) a2 n
J1 8D (0957) SLUL/MATE '8 GA (NPT Y0} fo— iy 55
" 18 {0847} MACKMIIL 18 CA. (NOUT 24) - 14
e {09¢8) Bl 18 GA (NAUT 13) M
i1 e (0080) MACK 18 CA (SENSOR AIN) -2 2t
PRI {DAT7) BROWN/MITY 18 CA (DR 15) n1
T {0244) WHIIE/BUACK 18 TA. (RRNER 17/8PUT 19) a0
nas) (0345) WTE/SROWN 15 A (DRMIR 18/NPUT 29) 2.
A (2953) WED 16 GA [SNSH SV W) 2n
a1 23 (0878} BUL/WMTE 18 OA (DRMER 16) J2 18
N33 (0887) RED 1B CA (SENSCR 13V PAH) -2 M
N (0076) WHIE/MLE 15 GA (DRVEN 19/600UT B) an
4 28D (0958) WLt *8 GA (ORMAR 20/PUT 6) few 2 20

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)
Page 173



ILLUSTRATED PARTS LIST

6 Section, Liquid, FAST, Center Mount

fﬂS T

Product Cable, 47 Pin

(632077)

= ir:

90400400

SR

$60-4000-800 © |

e N e “
”mmnmnw. m%ﬁmrﬁm.ﬁ
e

0= 100900 ¢ |

8

{oe) (ierawo e

Page 174

2

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)



ILLUSTRATED PARTS LIST

J1 34 321
S ™ (0960) CBL-5LD 18 GA (FLOW GND) CBLY ™ “i 3
- ] "
Jia ! (0963) CBL-BLK 1B GA (FLOW +5V) CBLY : ! J?,-‘-‘
- L (096E) CBL-RED 18 GA. (FLOW SIG) CHL® — == » |
a2z I3 E |
i (0850) BLACK 18 CA. (PRESS GMID) —J-§ i
=T (0872) RED/WHITE 18 GA. (PRESS +12v) _J?_ :
(0856) GRAY 18 GA. (PRESS SIC) -
314 JE
= - 1 )
s (0977) YELLOW 18 GA (INC) —JEI
- (0978) GREEN 18 G (DEC) mE
3136 5T
.- (D981) GRAY 18 GA (SECTION 1) __Jg.;.
(DOBZB) RED 18 GA. [VIV 1 PWE) __I:Cl'a
{DO10B) BLACK 18 GA (VLW 1 CND) ——( -
418 JTE
(0984) BLUE 18 GA. (SECTION 3) ——J;. i
(DOBIC) RED 18 GA. [VLV 5 PWE) ——:;I-!
(DO1OC) BLACK 18 GA (v 3 onb) ——( -
d1 40 P
= - - =
b s (0988) BROWN/WHITE 18 GA. (SECTION 5) —Ig H
™7 (00824) RED 14 GA. (v PWR) ’ (00620) RED 18 A (Vv 5 PHR) — Lo
om—— (0010A) BLACK 14 GA. [VLV GND) 51 (DD10D) BLACK 18 CGA (Vv 5 onD) —1—C -
J1 26 JIT 1
s—-— (0897) GREEM 1B GA (LEFT FENCE ROW) —Jﬁ s
{DO10E) BLACK 18 GA. (FENCE ROW GND) +—C -
4137 JBEE
- (0oB3) BROWN 1B GA. (SECTION ) _‘J&
(00B2F) RED 18 GA (WLV 2 PWR) J§: :
— (D010G) BLACK 18 GA (Vv 2 onD) —=( -
J1 14 BT
- (DOAS) BLACK/WHITE 18 GA. (SECTION 4) '_IEi
{DD62G) RED 18 GA. [V 4 ”"}'___',éﬁ
—— (00710H) BLACK 18 GA. (WLV 4 GND) —1—( -
J1 41 Ji0 G
. 7 1 ) . .
o - (0987) BLUE/WHITE 18 CA. (SECTION &) Tﬂ A
- (DOBZE) RED 14 GA. (VLV PWR) - (0D62H) RED 18 GA (VLV & PWR) __JT‘E 5
(DO10F) BLACK 14 GA (VLV GND) (0010J) BLACK 18 CA. [V & CND) { -
41 5 J12 1
- (09498) YELLOW 18 GA. (RIGHT FENCE BOW)

1

— (D010K) BLACK 18 GA, (FEMCE ROW GND)

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
Page 175



LM_. ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6°(632078)

th;‘i“:“‘;- 4"‘5“_ A9 -,,!“
| J‘ \i | | | i [ |
CLiF HE D A A

=

"

2
e

o s

[

1 TR

f 5% e

TR

TBE

.,
T
= §

§ﬁ?ﬂﬂﬁmmr
:-t: § iﬂﬁd%h
B

3
£
£

3

=T}

[
[
[
[
-
[
|
[
|
I
e o
I
|
(
r
C
{
[
[

£

(=) g
+ S 3 il iingeilng + - - 4
. £ y . ' 3
- - - - - - -~ - - -
& 4 [} 0 i | s ' s i \
4 ¥ "5

M;mﬁm [ T4 ”m‘im— Tl e
(R 33 - ; =% L 12 .
{4 =%
/3
PRI By
BT (|5
523 g g

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 176



AST

A, ILLUSTRATED PARTS LIST

] g 4
»—-— (0957) BROWN 18 CA (PRESS 2 SIC) -
o 415 6
- (C948) CRAY 18 GA. (WP HEIGHT) L+
J1 13 J1§ 1
- (D362} RED/WHITE 18 GA. [TANK PILL PWR) { -
d1 13 g 2
-—— (0967 BLUE/WHTE 18 GA (TANK FILL 51G) "
nai N5 3
- (0970) BLACK 18 A (TANK FILL GND) -+
J1 35 415 §
(O9B4) YELLOW 18 GA. (TANK FULL SIG) -
34 [E1
fru ™ {0960} CEL-SLD 18 CA. (FLOW CAO) CALI ™ r ¥
- T (0983} CHL-BLK 18 CA. (FLOW +54) CALY = 3"3
- t—+ (0988) CAL-RED 18 A (FLOW SIC) CBLY — i
naz 58
ey (0950) BLACK 18 GA. (PRISS GND) -—_‘éh
= ((972) RED/WHITE 18 GA (PRESS +12V) He
- (0956) GRAY 18 GA. (PRESS SIG) —
a4 T
- (0977) ¥TLLOW 18 GA {mc]—-—ii .
- (D978) GRIEN 18 GA. (DEg) —=L*
J1 36 43 C
- (0081) GRAY 18 GA [SECTION 1) H
[COBIC) RID 18 GA. (VY 1 PWR) _'_,éé
(D010C) BLACK 1B GA. (Vv 1 GND) ——f==( =
4 38 [JrE
- (0984} BLUE 18 GA (SECTION 3)- '—J}“i
(0OBZD) RED 18 GA (VY 3 PWR) T
—— (00100} BLACK 18 GA. (vv 3 D) ——{ - |
J1 40 B+
s = [DSBE) BROWN,/WHITE 18 GA, [SECTION 5) '11
™1 (00624) RED 14 GA (VIV PWR) “~ (DOGZE) RED 18 GA. [VLV & PWR) r—‘éé
ome—— (0010A) BLACK 14 GA (WLV GND) ﬁ'{ {DOY0E) BLACK '8 GA. (WLV 5 GND) —1—=L = |
J1 42 Fil
- (DABA) WHITE/BLACK 18 GA. (SECTION 7) Tk
(OOE2F) BED 18 GA. (V¥ 7 PAR) n
(DDI0F) BLACK 18 GA (Vv 7 GND) —1—=L = |
d1 44 nyc
- (0993) WHIE/BLUE 18 CA (SECTION 9) =G o,
———— (D010} BLACK 18 GA. (VL¥ 8 GND) ";S-“ .
—————— (DOB3G) RED 18 GA. (VLV 9 PWR) .
1 & T
- (D9BS) BROWN 18 GA. (SECTION 2) H
(pOBZ=) RED 18 GA (WV 2 PWR) —-—:.;é
—— [DOV0K} BLACK 18 GA {wiv 2 GhD) ——L = |
i xm [T
- - (0985) BLACK/WHITE 18 GA (SECTION 4] =L
(00B2L) RED 18 GA (V¥ 4 m:—-—ié
— (0D70L) BLACK 18 GA [V 4 GND) ——=(
anoa g C
- 9E7) BLUE/WHITE 18 CA. (SECTION & .
J1 6 54 ¢ ) /™ (s ) 20 A
=T (0OBZJ) RED 14 GA (Vv PWR) - {0052M) RED 18 GA (VLV & PWR) T
=mme—t— [0010J) BLACK 14 GA (WLV GND) {0010M) BLACK 18 GA. (V¥ & GND) ——t—=( = |
g1 43
= 0991) WHITE/BROWN 18 GA. [SECTION &) 5%
| [DOBZN) RED 18 GA (VLV 8 PWR) 5
(0010K) BLACK 1B GA. (vv B GND) =L~
J1 45 N
- (D904) WOLET 18 GA. {SECTION 10) 1
L (0010R) RLACK 18 CA. (VLV 1D GND} 5
(0062R) RED 18 GA. (v 10 PwR) ——L |

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 177



EM ILLUSTRATED PARTS LIST
Fold, Lighting & Product Control Harnesses

- ,‘ ‘»
LEFT AMBER LIGHT h \m e AN

LEFT RED LIGHT RIGHT RED LIGHT RIGHT AMBER LIGHT

Fold, Lighting & Product Control Harnesses Parts List 20131

ITEM PART NO. \QTY.\ DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60'- 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80, 90' & 100' BOOMS

2 740003 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Fold, Lighting & Product Control Harnesses
Page 178



fasT

ILLUSTRATED PARTS LIST

Pressure Transducer Kit

Pressure Transducer Kit Parts List
ITEM PART NO. QTY. DESCRIPTION
530400 1 |TEE: 1/4" FPT, POLY
530401 1 |NIPPLE: 1/4 X 1/4" MPT, POLY
632036 1 |PRESSURE TRANSDUCER 1-5V 0-250

Pressure Transducer Kit
Page 179



EM. ILLUSTRATED PARTS LIST
Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

e e e - - - —

115-0230-003

Powerglide Wiring Schematic
Page 180



EM. ILLUSTRATED PARTS LIST
Powerglide Plus Wiring Schematic

Hv
SW  GND

CAN ADAPTER TEE
W/POWER
115-0171-368
PASSIVE TERMINATOR

063-0172-369

63-0130-011 Dj D

I
/ -
115-0230-005 o

CONNECT TO SWITCHED POWER + — -

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-007

o = m—m PORT 4A COIL

e -‘ﬁfﬂl PORT G1 TRANSDUCER

PASSVE —g@ PORT 5A COIL

TERMINATOR
063-0172-369 -m—m PORT 48 COIL

/—115—0230—008 (OPTIONAL EXTENSION) -‘ﬁ-ﬂj] PORT G4 TRANSDUCER

SWIHED -ZT)  PORT 13A PROP. DRIVER
LOGIC

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
RIGHT TILT DOWN COIL TEE

CENTER SENSOR UP — SENSE
CENTER SENSOR UP — CONTROL
CENTER SENSOR DOWN — SENSE
CENTER SENSOR DOWN — CONTROL

POWERGLIDE F’LU('?":i 063-0130-010
ULTRAGLIDE: 063-0130-013

115-0230-045 ACCUMULATOR POWER

BE| LEFT OUTER SENSOR
i LEFT INNER SENSOR

8 RIGHT OUTER SENSOR

B RIGHT INNER SENSOR

&-l:lfi CENTER SENSOR

Powerglide Plus Wiring Schematic
Page 181



EM. ILLUSTRATED PARTS LIST
Powerglide & Powerglide Plus Hydraulic Block

333-0002-222

334-0002-074

Powerglide Hydraulic Block
Page 182



ILLUSTRATED PARTS LIST

fﬂS T

lllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll

RIGHT SIDE
WHEEL ASSEMBLY

063-0131-586

322-0131-004 ——

e

/

C63-0131-566

322-0131-C04

Powerglide Solid Axle

LEFT SIDE
WHEEL ASSEMBLY

Page 183

Powerglide Solid Axle



EM ILLUSTRATED PARTS LIST
Powerglide & Powerglide Plus Mounting Brackets

5

RN
@

Powerglide & Powerglide Plus Mounting Brackets Parts List

ITEM PART NO. QTY.| DESCRIPTION
1 159 2 |BOLT HEX, 1/2 X 4-1/2" GR5 ZP
2 260 2 |WASHER FLAT 1/2” ZP
3 14670BLK 1 |RAVENTOUCHWHEEL MOUNT
4 14668BLK 1 |RAVENBACK TOUCH PLATE
S 215 2 |NUT HEX HEAVY 1/2"
6 239 2 |NUT 1/2" CENTERLOCK
7 154 1 |BOLT HEX, 1/2 X 2" GR5 ZP
8 223 1 |NUT HEX JAM 1/2"
9 163 2 |BOLT HEX, 1/2 X 6-1/2" GR5 ZP

Powerglide & Powerglide Plus Mounting Brackets
Page 184



f.ﬁM—. ILLUSTRATED PARTS LIST
Powerglide Plus Cushioned Axle

@

)

\/
|
{

311-0054-110

W
A

(e

Al
i

VAl (I
“ "\ "‘

e[
.\‘(

Y

' L312—4000—0G1

116-0159-629
-322-0131-004 {TREADED)

322-0131-003 {SMODTH)

e
:Cb

321-0000-355

116-0159-586 f = ;3114&54-110
312-4000-061

Z
Al 312-4000-059
Y o S J 116-0154—-631
311-0052-114 %

Powerglide Plus Cushioned Axle
Page 185



Lﬁ&_, ILLUSTRATED PARTS LIST
Raven Sensor Mounts

FLIP WING
MAIN WING ‘ ‘

134

SENSOR UNIT

237 631881 MAIN WING SENSOR MOUNT

Raven Sensor Mounts
Page 186



fasT

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. ] PART NO. { QTY.

DESCRIPTION

128 4 |BOLT, HH 3/8-16 X1 GR5 ZP

134 2 |BOLT, HH 3/8-16 X4 GR5 ZP

237 6 [NUT, 3/8-16 CENTERLOCK

258 12 [3/8" FLAT WASHER
16470 1 [PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631881 1 [RAVEN BRACKET SENSOR MOUNT

RA0630130026 1 |JAUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 187




Lﬁﬁ.—_ ILLUSTRATED PARTS LIST
Raven Sensor Mounts

631881 ‘;@;@0

258 /
237

WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

Raven Sensor Mounts
Page 188



fasT

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY.

DESCRIPTION

138 4 |BOLT, HH 3/8-16 X6 GR5 ZP
237 4 |NUT, 3/8-16 CENTERLOCK
258 8 [3/8" FLAT WASHER
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026

AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 189




Lﬁ&__ ILLUSTRATED PARTS LIST
Raven Sensor Mounts

S = 4 i 631898
= S AL 18471

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

Raven Sensor Mounts
Page 190



fasT

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

- VENDOR PART

PART

ITEM NO. NO. QTYW DESCRIPTION
129 4 |BOLT, HH 3/8-16 X 1-1/2 GR5 ZP
132 2 |BOLT, HH 3/8-16 X3 GR5 ZP
237 6 |[NUT, 3/8-16 CENTERLOCK
258 12 |3/8" FLAT WASHER
16470 1 |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631898 1 |ARM ULTRASONIC SENSOR
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 191




fm__ ILLUSTRATED PARTS LIST
Raven Sensor Mounts

SENSOR UNIT

631881

SWING WING
SENSOR MOUNT

Raven Sensor Mounts
Page 192



fas

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM{

VENDOR PART

PART

oTY.

DESCRIPTION

NO. NO.
134 4 |BOLT, HH 3/8-16 X 4 GR5 ZP
237 4 |NUT, 3/8-16 CENTERLOCK
258 8 [3/8" FLAT WASHER
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |[AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 193




fﬂS T

Raven UItraGllde Gen | Wiring

ILLUSTRATED PARTS LIST

l |
| |
| |
| |
| |
| |§§
208
| ";é
| E 58
Nl g2
e
| |
| @'m ,
|BEEGE s ﬁ;a A
. _

Raven UltraGlide Gen | Wiring
Page 194



LM_, ILLUSTRATED PARTS LIST
Raven UltraGlide Gen Il Wiring

---------------------------------------------------------

“““““““““““““““““

SYSTEM CAN AUTOBOOM

_________

STAND ALONE CAN AUTOBCOM
w1 owoow et
CONSOLE CARLE
o _____CHASSS CABLE SYSTEM CA
150" ‘
o
i
< }
!
/
|
/
f
{
!
/
{
!
/
i,

........................

r...ﬁ::::ﬂ::sn:nsz::::::::n:a:s_....-......-..::::::::::::::n::::: ....

COMDEN P i
ATOROOM NOOX
SAQERS. OR T
| i
0 N0E =
?——é
AUTOBOON PG+ /UG CASLE
W/CAN/ONit TEC CONNECTION
1150020085

ULTRAGUOE AUTCBOOV KIT (700 F™ +): 117-5130-003 T T, AT e e S e

58

) Ly

] ::_
S : ¢
B mn 2 5o
5§ 34 2z
E‘g: T- 28
shi| - %; 2
it e £
y P 38 0
Mot e B e e IO S,

Raven UltraGlide Gen Il Wiring
Page 199



f.ﬁM—. ILLUSTRATED PARTS LIST
Raven XRT Wiring

WON0rsil W
N4 OL

by
a®i
WOUNTS NOWISO 2‘

WIS THVY) ?

WOG0rSil N

NP 0l R
WOONES NOLLISOM 23
Wisudew 100 £ B A
ul o &

g

4 n

T 8 E H https://bit.ly/
q, ﬁ R i - 46LG3m7

' ! % §

@ ? WONOPEI) W é&_: ;ﬁ

%y il ! uom"; :‘())lllﬁnd gg &
25t : L amies T ©
hgﬁ | o o w Y
= !
u ‘ 1 | m
LE Sl |

..................

RNl ' o
s ¢ "

li
{ @jé e

1] (T
WONROrGIL N é
a Nar QL -
MK | NOSNIN NOLUSOY

SOOM IRT ¥

DAWFER WAL T STRDRG

" OPTIONS. CENTER
RACK DAMER

8
Eg‘ | | WASH IS 1 WY “E
i 931
z -
& gr

Wing Tilt Options
Page 196



ILLUSTRATED PARTS LIST

fﬂS T

296-€L10°€90 ‘Nd
LHOIZH Y¥¥YOv HOSN3S
w 9Z0-5EZ05LL 1Z20-SE20-514

02 1ux .ZOOm ST L¥X 'WO08
AHVONOO3S 'F18V0 AUYNI¥d 378¥D

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

296€210-€90 ‘Nd

LHOIZH ¥¥aYY BOSNIS

£

&

i)

i

LZOSEZOSH
SZ 14X 'WO08
AYYWRid T18V0

9Z0-SEZ0SLL
02 14X 'WoCa

ﬂ@mm

BLE-EL10E90 Nd
L1 WBLY
‘861289 1SV4 'NO3

- g -

—

Z61-GE20°SLL ‘Nd
1svd
‘gv "LdX 'NO3 318V

296-EL10-€90 'Nd
1HOIFH ¥VaYY HOSN3S

@

b
e

N

%

SO5-€L10€90 ‘Nd
X N3

Page 197

Wing Tilt Options



ILLUSTRATED PARTS LIST

fast

oty (dN WOOB NIvIW)
osdenosicly dN NOLLO3S
j H¥ILINID NIVIN
(dn LUL HY) (dn LL HY)
dn dn
(NMOQ L1L HY) (NMOQ LLHY)  LL 43 LIULLHON  (NmOa L1L HY)
NMOQ NMOQ NMOQ
\| 1711 1HON \I 1L 143 ) \l 1711 1HOMN
0
) (&l 5
o . 4 2 (NMOQ WOO8 NIVIN)
o 0 [ B NMOQ NOLLO3S
NE oummrﬁ““ = & g MILINIO NIVIN
ONIM ¥31NO 14371 —— | S A . (NI £ 0104 HY)
NMOG WOO0S NIVIN) (LnO € @104 HY) NI @104
NMOQ NOILD3S 1N0 0104 ONIM HILNO LHOMN
H3LIN3O NIVIN ONIM ¥3LNO L4371 — (1NO £ 0104 HY)
(N1Z @104 HY 1N0 0104
NI @104 ONIM ¥3LNO LHOY
(4317134 MVA M) e
431134 MVA . ONIM o__z_r_m: (NI 2 G104 HY)
aEYMHOS —4 1N0 Z @104 H1 N G103
1no alo4 ONIM GIW LHON
P Xing o i Uno 2 a104 Hy)
(431348 MVA My) 110 G104 - B 1Nn0 Q104
4317138 MVA ONM YW LETT ONIM QIW LHOIN
QUYMEYIY — A ) J (1NO + 104 HY)
NI L @104 H1 1N0 a104
ohiiid z_&_‘m.h__wm_. ONIM NIVIN LHON
(NI L @104 HY)
NI @104
(M3dWVA MVA HY) (¥3dWva MVA HY) ONIM NIVIN LHOIN
HIAWVYA MYA H3dWVYA MVA
ONVH LHOM AONVH 1431 (H3dWVQ MYA HY)
HIAWVA MYA
091-1€10-€90 ‘Nd 094-1£10-£90 ‘Nd ANVH LHOIN

H3UIN3O
a3s010 'Woo8oLNY
T MVYAOLNY Q3LVHOIUNI

"ONNYHEAAH 3ATVA

M3IA YY3Y .

Y3IN3O
Q38070 'Wo080.LNY
T MVAOLNY Q3LVHOILNI
"DNNYHEAAH "3ATVA

M3IA INO¥A .

Page 198

Wing Tilt Options



EM ILLUSTRATED PARTS LIST
Wing Tilt Options

Wing Tilt Options Parts List

ITEM PART NO. DESCRIPTION QTY. 60'BOOM 80'-90'BOOM 100' BOOM
CUSHIONED
TILT

1 14088 LINK, NORAC 1

2 620022 CYLINDER 25TD10-112 60' - 90' WINGS 1 1 1

2 620020 CYLINDER 30TD10-125 100" WINGS 1

3 610027 TEE JIC #6 1

4 600018 HOSE, HYDRAULIC 3/8 X #6 JIC 1

5 630002 ACCUMULATOR 21 CU" 1

6 540033 CLAMP 3.5 ACCUMULATOR 1

NON-CUSHIONED

TILT
1 14088 LINK, NORAC 1
2 620022 CYLINDER 25TD10-112 60' - 90' WINGS 1 1
2 620020 CYLINDER 30TD10-125 100" WINGS 1

Wing Tilt Options
Page 199




f.ﬁM—. ILLUSTRATED PARTS LIST
Richway Direct Injection Foamer & Mounting

Richway Direct Injection Foamer & Mounting
Page 200



fas

ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting Parts List

ITEM ‘

VENDOR PART

PART NO. QTY.

DESCRIPTION

NO.
1 647 8 |NUT, HH 1/4” NYLOCK SS
2 663 8 |WASHER, FLAT 1/4” SS
3 2M1473140 590048 4 |U-BOLT 1/4 X 1.5 SS
4 44103289 530007 1 [|VALVE, SHUT OFF 3/8 Q-LOCK
5 44103231 530006 1 |Q-LOCK ADAPTER FITTING 3/8” 90°
5 530002 1 |3/8"X3/8" MALE CONNECTOR
6 3FC38 530217 1 |COUPLER, 3/8” FPT
7 RVMG66NE40C 530000 1 |STRAINER 40 MESH 3/8" MPT
8 M200PLGO038 530095 1 [MANIFOLD PLUG X 3/8” FPT
9 FC200 540001 1 [MANIFOLD CLAMP 2" STANDARD PORT
10 150G 530014 1 |GASKET 2 STANDARD PORT
1 M220200CPG 530102 1 I;AoAg'lrFOLD COUPLING 2" FULL PORT X 2” STANDARD
12 FC220 540002 1 [MANIFOLD CLAMP 2” FULL PORT
13 200G 530019 1 |GASKET 2" FULL PORT
14 530107 1 [MANIFOLD CROSS, 2" FULL PORT
15 152 1 |BOLT, HH 1/2 X 1 GR5 ZP
16 223 1 |NUT, HH 1/2” JAM ZP
17 156 1 |NUT, HH 1/2 X 3" GR5 ZP
18 130 2 |BOLT, HH 3/8 X 2" GR5 ZP
19 128 2 |BOLT, HH 3/8 X 1" GR5 ZP
20 250 4 |WASHER, LOCK 3/8 zZP
21 258 4 |WASHER, FLAT 3/8 zP
22 771 1 [NUT, HH 1/2” WHIZLOCK ZP
23 64016A 540014 2 |CLAMP, HOSE 17
24 14619 2 |FOAMER INSERT
25 14279 2 |FOAMER FLIPPER
26 142 2 |BOLT HH 7/16 X 2" GR5 ZP
27 3254PP 540029 2 |TUBE CLAMP
28 789 AR |WASHER, NR 1-1/4 X 14 CP
28 590159 AR ]1-1/8" FLAT WASHER, 2" MAX OD
29 597 2 |NUT, HH 7/16” TOPLOCK
30 576 2 |COTTER PIN, 3/16 X 2 ZP
31 590111 1 |VERSA TRAC FOAM INJECTOR BLACK
32 10792 1 |FOAMER MOUNT
NS 596744M AR |WASHER, NP 1-1/4 X 14 GA
NS 2T20-003 510023 AR |1/4” LINEAR LOW DENSITY POLY TUBING
NS 2T20-604 510024 AR |3/8” LINEAR LOW DENSITY POLY TUBING
NS 12015003 510005 20° |PVC WATER SUCTION HOSE 17
NS 630050 1 |EXTENSION CABLE 20

Richway Direct Injection Foamer & Mounting
Page 201




EM. ILLUSTRATED PARTS LIST
Richway Foam Marker 1 Gallon Tank & Switchbox

Tank Cap 1 Gallon Versa Trac
Gasket Tank Only
E-2337 E-2302

Tank Cap

Fresh water
into unit

3/8" Bulkhead
Union QC

E-0362 @ T N

VersaTrac

Switchbox

E-2330

Richway Foam Marker 1 Gallon Tank & Switchbox
Page 202



fast

ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

Liquid Flow
174°"TQCx 38" TQC
Water Duckbill Check Valve
Control Module  Manifold Block Only
S0 In From / Assembly w/ 4 E-2332
° Tank / Duckbil Actuators |
® / Element E-2333
: / AP-6192 1/4™ T Union
. / E-0564 . 114" Collet
° / | 3/8” Coliet E-1774
° 5
- —(IESI0
.-—-— - - —
: 1/4" Union
. E-0654N\ A |1 0 b
o " 2-way Actuator
° 1/4" Stem
. Concentrate 555 14" Stem  E-2067
e e o InFrom E-88530 = —— X 1/4" HB
Tank E-1348

Tubing -~ Tubin

Clamp = B Clamg

E-22o4 E-1347

o \
Fae Tubng Pum\p Tubing
1/8° 1D 1/4" ID
il E-1765

Water Pump
{172 RPM) w/ tubing
E-2189

Concentrate Pump
(14 RPM) w/ tubing
E-2396

Richway Foam Marker Liquid Flow
Page 203



EM. ILLUSTRATED PARTS LIST
Richway Foam Marker Compressor

"> Air Flow
Compressor Filter
E-0050 ~__
(=]
S o
& &

Diaphragm Compressor
‘E { E-0024
\
\

3/8" Duckbill

Check Valve /
AP-1996 18" M X
1/4" HB Elbow
Duckbill E-0707
Element
AP-6192

Richway Foam Marker Compressor
Page 206



ILLUSTRATED PARTS LIST

fasT

Richway Foam Marker Foamhead

10-24 x 7/8
SS Screw
E-1200
Foamhead Top
B0 1/4 F Tee (Brass)
\\ E-0400

N '

« |
, 1/4Mx3/8T

Straight w/ Venturi

11/4"
|
E-1224

Homogenizer
E-1070
Y%,
1 1/4" F Elbow @Cﬂxmm
E-0903 , " Elbow
'. ~ E-0395
‘I T \ e
,,/ ‘\\
. e < \ 1/4 M x 3/8 M
Foamhead A k \ A Reducer
Primary Screen / R & \, E-1694
\ \
E-1 067 / \\ \
/ Foamhead Gasket
A \ E-1066
10-24 SS Nut
E-1201 X,
\
) P Foamhead Base
/ / E-1088
/ Foamhead Bracket
/ E-1071
114" M x
1 1/2” HB Straight
E-0902

Richway Foam Marker Foamhead
Page 207



EM. ILLUSTRATED PARTS LIST
Richway Foam Marker Foam Head Assembly

P Air
Liquid
3/8" Air
Left Foamhead E-0310 Right Foamhead
Assembly B Assembly

A

/

('/ .

1/4" Liquid
E-0286

Richway Foam Marker Foam Head Assembly

Page 208



EM, ILLUSTRATED PARTS LIST
Richway Foam Marker Collector Deflector

Foamhead Assembly
E-1072

#28 Clamp

E-0042 1 1/2” Drop Hose (2 ft)

E-0013

Collector Deflector
CD-150-NO

Richway Foam Marker Collector Deflector
Page 209



EM. ILLUSTRATED PARTS LIST
Richway Foam Marker Wiring Harness

Concentrate To

""" Power unit
Liquid Bulkhead 1/4" OD Poly 1" TX1U4F 1/4" Screen
1/4" T Bulkhead O-Ring Tubing (per foot) (Qc) 1/4 M Mipple Strainer
M-0401 M-17E6 E-0286 M-1014 M-0723 M-0358

i ) s G N 0

FIGURE 10 - Versa Trac Tank Components

APPENDIX 4

‘Waather Fack | | Weather Pack | | Weather Pa.;kl Weathes Pack

Crange (Blue R Black Green  White
ABCDEFIlaecpEFIlaecDEFIlaB & 0EF

Concantrate ﬁ‘_ﬂ

Purnp
White
Water
k |E]
Pump E[: Roeed (1)
White (2)
Cirange (3]
Blue (B
Sreen (7
Black (3},
Black
Black
Black | Bl
Cantrol
Medule Black
Black | C]
Black
Blazk [0 Swilch
B

Diaphragm %@
Compressor

Richway Foam Marker Wiring Harness
Page 210



ILLUSTRATED PARTS LIST
Remote Boom Shut Off Kit (6 Section Shown)

ADAPTER CABLE PN's
631535 UP TO 6 BOOM VALVES
SRS 710 10 BOOM VALVES

REMOTE CONTROLLER MN's
SSO052 up 10 f BOOMS

SE0056 7 1o 10 BOOMS

0 12 Voit Power

Remote Boom Shut Off Kit (6 Section Shown)
Page 211




fasT

FAST Ag Solutions

4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice

1-507-427-3030 Fax
www.fastsprayers.com

820104 963PTF Sprayer 2025-04-11


http://www.fastsprayers.com/

	Warranty Registration Form & Inspection Report
	Warranty Registration
	Explanation of Parts Lists
	The parts lists are broken down sub-assemblies and listed in 4 columns:

	Table of Contents
	Boom Tree Assembly, 963P
	Parts List 20131WB/20132:  Boom Tree Assembly, 963P

	963P Hand Wash, SMV & Decals
	Parts List:  963P Hand Wash, SMV & Decals

	Center Section
	Parts List:  Center Section

	Parallel Link Assembly
	Parts List:  Parallel Link Assembly

	10’ Center Section (Narrow)
	10’ Center Section (Narrow) Parts List

	12’ Center Section (Dry Boom)
	12’ Center Section (Dry Boom) Parts List

	12’ Center Section, 80 - 100’ Boom
	12’ Center Section, 80 - 100’ Boom Parts List

	Carrier Assembly, Extended
	Parts List 35868: Carrier Assembly, Extended

	Wet Boom Brackets
	Wet Boom Brackets Parts List

	Wings - 60 & 66 Foot Boom - Standard
	Wings - 60 & 66 Foot Boom - Standard Parts List

	Wings - 60 & 66 Foot Boom
	Wings - 60 & 66 Boom Parts List

	Wings - 80, 90 & 100 Foot Boom - Standard
	Wings - 80, 90 & 100 Foot Boom - Standard Parts List

	Wings - Tri-Fold 40/80 Foot Boom
	Wings - Tri-Fold 40/80 Foot Boom Parts List

	Wings - Tri-Fold 60/88 Foot Boom
	Wings - Tri-Fold 60/88 Boom Parts List

	Wings - Narrow Tri-Fold 60/88 Foot Boom
	Wings - Narrow Tri-Fold 60/88 Boom Parts List

	Wings - Tri-Fold 60/90 Foot Boom
	Wings - Tri-Fold 60/90 Boom Parts List

	Wings - Narrow Tri-Fold 60/90 Foot Boom
	Wings - Narrow Tri-Fold 60/90 Boom Parts List

	Wings - Tri-Fold 100 Foot Boom
	Wings - Tri-Fold 100 Boom Parts List

	Breakaway Pivot
	Breakaway Pivot Parts List

	Touchdown Wheels Kit
	Touchdown Wheels Kit Parts List 34922

	Touchdown Wheels
	Touchdown Wheels Parts List 34921

	Auto-Height Sensor – Short
	Auto-Height Sensor – Short Parts List

	Auto-Height Sensor – Tall
	Auto-Height Sensor – Tall Parts List

	Blue Lights
	Blue Lights Parts List 28959

	Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
	Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List

	Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
	Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts List

	Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
	Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts List

	Pump Option – 60’ – 100’ Boom With ACE 750 Oasis PWM Pump
	Parts List 99PUACE750PWM963P: Pump Option – 60’ – 100’ Boom With ACE 750 Oasis PWM Pump

	Pump Option - 60’ - 100’ Boom With HYPRO Pump
	Pump Option - 60’ - 100’ Boom With HYPRO Pump Parts List

	963P Pump Assembly
	963P Pump Assembly Parts List

	Y Strainer
	Y Strainer Parts List 530125

	ACE 150-206 Pump, 60 & 66 Foot Boom (550000)
	ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom (550000)
	ACE 205-304 Pump, 80, 90 & 100 Foot Boom
	ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List 550025

	ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
	ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List 550035

	ACE 750 PWM Pump 550044
	ACE 750 PWM Pump 550044 Parts List

	HYPRO Pump, 80, 90 & 100 Foot Boom (550011)
	Raven Flow Controls
	Raven Flow Controls Parts List

	Boom Plumbing
	Boom Plumbing Parts List

	Rinse Tank Option
	Rinse Tank Option Parts List 99RT50963P:

	Fence Line Option
	Fence Line Option Parts List

	Single Fence Line, Display Control
	Single Fence Line, Display Control Parts List 27360

	Dual Fence Line, Display Control
	Dual Fence Line, Display Control Parts List 27361

	Single Fence Line, Toggle Switch Control
	Single Fence Line, Toggle Switch Control Parts List 27362

	Dual Fence Line, Toggle Switch Control
	Dual Fence Line, Toggle Switch Control Parts List 27363

	Plumbing Valves
	Plumbing Valves Parts List

	Nozzle Bodies
	Delivery Tubes
	Delivery Tubes Parts List

	60 - 80’ Side Fold Fitting
	Capstan Boom Recirculation Option for Fast Track Tanks
	Parts List 36271: Capstan Boom Recirculation Option for Fast Track Tanks

	Hydraulic System
	Hydraulic System Parts List

	Hydraulic Control Valve Harness - 60 - 66 Foot Boom
	Hydraulic Control Valve - 60 - 66 Foot Boom
	Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

	Hydraulic Control Valve Harness - 60 - 66 Foot Boom
	Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

	Control Console - 60 - 66 Foot Boom
	Wiring Harness - 60 - 66 Foot Boom
	Control Console Decal - 60 - 66 Foot Boom
	Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom
	Hydraulic Control Valve - 80, 90 & 100 Foot Boom
	Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

	Hydraulic Control Valve - 9600N
	Hydraulic Control Valve - 9600N Parts List

	Hydraulic Control Valve Wiring Harness
	Control Console - 80, 90 & 100 Foot Boom
	Control Console Switch Diagram
	Wiring Harness - 80, 90 & 100 Foot Boom
	Control Console Decal - 80, 90 & 100 Foot Boom
	9613TF-80 Hydraulic Fitting Locations
	9613TF-80 Hydraulic Fitting Locations Parts List

	9613TF-80 Hydraulic Fitting Locations
	9613TF-80 Hydraulic Fitting Locations Parts List

	Fold Block Hydraulic Hose Routing
	Fold Block Hydraulic Hose Routing Parts List

	Main Lift Hydraulic Hose Routing
	Main Lift Hydraulic Hose Routing Parts List

	Tilt Cylinder Hydraulic Hose Routing
	Tilt Cylinder Hydraulic Hose Routing Parts List

	Main Hydraulic Hose Routing
	Main Hydraulic Hose Routing Parts List

	Flip Wing Hydraulic Hose Routing
	Flip Wing Hydraulic Parts List

	Breakaway Wing Hydraulic Hose Routing
	Breakaway Wing Hydraulic Hose Routing Parts List

	Hydraulic Hoses, 80,90,100’ Base Hose Kit
	Hydraulic Hoses, 100’ Standard
	Hydraulic Hoses, 100’ Tri Fold
	Hydraulic Hoses, 3PT Pump Drive
	Accumulator Fittings / Shutoff Valve
	Raven 450 Controller Kit With Skytrak, Up To 6 Sections
	Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT Console
	Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No VT Console
	47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM
	47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
	47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450
	47 Pin Product Control Cable - Customer Supplied Rate Controller
	Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)
	Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)
	Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)
	Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch
	Control Console Wiring Harness
	Control Console Wiring Harness
	Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)
	Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)
	Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)
	Cable, Foot Switch, 12’ (632061)
	Cable, Raven ISO/Power With IBBC Connector (632064)
	CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)
	Cable, CR7, ISO VT Only (632066)
	Cable, Display Port, Y Adapter (632067)
	Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)
	Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
	Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
	Fold, Lighting & Product Control Harnesses
	Pressure Transducer Kit
	Powerglide Wiring Schematic
	Powerglide Plus Wiring Schematic
	Powerglide & Powerglide Plus Hydraulic Block
	Powerglide Solid Axle
	Powerglide & Powerglide Plus Mounting Brackets
	Powerglide Plus Cushioned Axle
	Raven Sensor Mounts
	Raven Sensor Mounts Parts List

	Raven UltraGlide Gen I Wiring
	Raven UltraGlide Gen II Wiring
	Raven XRT Wiring
	Wing Tilt Options
	Richway Direct Injection Foamer & Mounting
	Richway Direct Injection Foamer & Mounting Parts List

	Richway Foam Marker 1 Gallon Tank & Switchbox
	Richway Foam Marker Liquid Flow
	Richway Foam Marker Compressor
	Richway Foam Marker Foamhead
	Richway Foam Marker Foam Head Assembly
	Richway Foam Marker Collector Deflector
	Richway Foam Marker Wiring Harness
	Remote Boom Shut Off Kit (6 Section Shown)

